COLUMBIA X..

Columbia ParCar Corp.

Parts Catalog

1963 to 1981

D, DF, DC, D4
HARLEY-DAVIDSON®
Gas Golf Car/Utilicar

Issued: January 2001 Part No. 99448-81



GENERAL INFORMATION

This Parts Catalog has been prepared for your convenience when ordering parts for HARLEY-DAVIDSON®
GASOLINE GOLF CARAND GASOLINE UTILICAR Models D, DF, DC, D4. Wherever possible parts are shown
in assembly break-down sequence. index numbers shown in the illustrations correspond to index numbers in
parts lists. Consult the illustrations when ordering parts so you are sure to get just what you want. In most
cases only the latest parts are shown in the illustrations, however, parts lists cover some parts used as early as
1963.

Number in parenthesis following description of part is the quantity needed for complete assembly shownin
illustration. If there is no number in parenthesis, only one is.used.

The following instructions should be followed carefully when ordering parts:

e Specify the correct part number of each item. Check the “Used On” column of the parts list which shows
the model on which the part fits. Whenever in doubt, refer to the number plate located on the frame.

" Two types of serial numbers are used:
1. 1969 and earlier: Serial number is located on the frame ieft side. The first four or five digits represent
the year and model — the same as shown in the “Used On” column in this catalog.
2. 1970 and later: Vehicle Identification. Number (V.LN.) is located on the frame left side. The V.L.N.
(vehicle identification numbers) for GASOLINE GOLF CAR models are as follows:

GASOLINE CAR FIRST TWO DIGITS NEXT FIVE DIGITS SECOND LAST DIGIT LAST DIGIT
(Model) {(Model) {Sequential Number) {(Manufacturer) (Model Season)
D .3B J - 1980 thru 1981 2-1972
DC 5B 10000 and up H- 1970 thru 1979 3-1973
D4 7C 0-1980
Classic 3K 1-1981

Example: 1973D (3B 12150 H3)
1976 D4 (7C 12152 H6)
1980 D (3B 12150 JO)
1981 D4(7C 12152 J1)
1981 Classic (3K 12521 J1)

® An asterisk (*) in the “Used On” column indicates part is used up to and including 1981 models (the
latest model year covered by this catalog.

® Part numbers are to be used when ordering by TELEGRAM or CABLE.
® When ordering parts use our standard Parts & Accessories order form.

® For your own records, number and date ali orders, also keep a carbon copy for reference in case of mis-
understanding.

COPYRIGHT 1983 BY COLUMBIA CAR CORPORATION, ALL RIGHTS RESERVED
Printed in U.S.A.



ALPHABETICAL INDEX

Page Page

Accelerator Pedal .......... 33 Horn ...t 91
Accessory Panel ........... 59,63 Housing—fork ............. 59,63
AirCleaner ................. 29 IgnitionCoil ................ 23
AirShroud .................. 2 Intake Manifold ............ 29
Axle—front ................ 41,43 LockoutHub ............... 43
Axle—rear ................. 105,107,109, 111 Mirror ... ..o, 117
Bag Holder ................. 71 Muffler ..................... 80, 81
Battery ..ol 87,88 Numerical Index ............ 125
Beverage Holder ........... 59,71,73 Piston ...................... 2
Body ......iieiiiiiiiiii., 75 ReedValve ................. 29
Brake Controls ............. 35,37,39 Regulator .................. 101
Brake .............oiiiil 47,49 Reversing Switch' ........... 103
Bumper—front ............ 119 Seats .....ciiiiiiiiiiia 73
Bumper—rear ............ . 69 Shields ..........coooiiaat. 63
Carburetor ................. 25,27 Shock Absorber ............ 45, 65
Carry-All ....coviieiiia..... 63 SparkCoil .......ccoiia.t. 23
Choke .......cccovvieen.... 25,27 SparkPlug ................. 23
Cigarette Lighter ........... 95 Speedometer .............. 89
Circuit Breaker ............. 13 Starter — Generator ........ 15,17,19, 21
CLASSIC — Steering Tiller .............. 53,55

supplemental parts ....... 120,121,123,124 SteeringWheel ............. 57
Condenser ................. 13,23 SunTop ..evvvviiiiiiian, 113,115
ConnectingRod ............ 5 Sun Top, Classiconly ....... 123
Crankcase ................. 7 Suspension —front ........ 45
Crankshaft ................. 5 Suspension—rear ......... 65,67
Cylinder .................... 2 Switches ................... 101
Differential ................. 105,107,109, 111 TailLamp ..coovvvvevenon.... 91
Electrical ................... 95,97,99 Tank .....coiviiiiiiiiiia.., 83,85
Electrical, Classiconly ..... 124 Terminals .................. 95, 97
Engine, complete ........... 2 Tiller ..o 563,55
Exhaust System ............ 80, 81 TiIreS oovviiiiiiiiiaeinen, 41
Fan ....oooviiiiiiiiiiia... 5 [1o] < JP 113,115
Flasher ..................... 93 TowBar .....cccvevvvvvnnn.. 117
Fork—front ................ 51 Transmission, Primary Drive 9
Fork—rear ................ 65, 67 Transmission, Secondary Drive 11
Frame .........ccooiiiiiina 65, 67 TurnSignals ................ 93
Free Wheeling Device ...... 117 V-Belt .......cccoiiiiiiiian. 9,15,17,19, 21
GasTank .........coeuvnnn.. 83,85 Voltage Regulator .......... 101
Gears, differential .......... 105,107,109, 111 Wheels ..........ccoeevnnnn. 41
Generator .................. 15,17,19, 21 Windshield ................. 77,79
Governor ........cveiiennnn. 31 Wiring «.ooveeeiiiiiiannnn.. 97
Headlamp .................. 91 Wiring — 1980 and later .... 99

PATENT NOTICE

Columbia ParCar products are manufactured under one or more of the following patents; US patents —
2986162, 2987934, 2998808, 3116089, 3144631, 3144860, 3226994, 3229792, 3434887, 3559773, 3673359,
3680403, 3683716, 3709317, Des. 225, 626.

Disclaimer

To the best knowledge of Columbia ParCar Corp., the material contained herein is accurate as
of the date this publication was approved for printing. Columbia ParCar Corp. reserves the
right to change the specifications, equipment, or design at any time without notice and
without incurring obligation.

COLUMBIA X..

Columbia ParCar Corp.

350 N. Dewey ¢ P.O. Box 30 ¢ Reedsburg, Wl 53959
Phone (608) 524-8888 « Toll Free 1 (800) 222-4653 « Fax (608) 524-8380
Web www.parcar.com « E-Mail info@ parcar.com

UL-1M-9/83R
/ ©Copyright 1999, Columbia ParCar Corp.

All rights reserved. Printed in USA



gzsls
i

: .@',; 15 47 L/E
giﬂm R

15 1 18 i
33 17 827 45 2] 15 % N o

|
|
@/ 41\35@% B L Jég/a NN '; 12— :\E
j N
| N

29

CYLINDER AND PISTON

28

CYLINDER AND PISTON G1
RETAIL INDEX PART
PRICE  NO. NO. NAME USED ON
1 1368W SCREW, 1/4-20x 1 Phillips hd. (2) .................. 63 to 66 — D, DF, DC; 67 & 68 — DC
2 2596 SCREW, No. 8-36 x 3/8 Pozidriv pan hd. (7). .. ........ 63 to 66 — D, DF, DC; 67 & 68 — DC
3 2659 SCREW, No. 10-24 x 7/8 Pozidriv panhd. ............ 67 to * — D; 69 to * — DC, D4
4 3446 LOCKBOLT, 5/16-24X3/4(2) ..o 80 to Early 81 — D, D4
5 3842 BOLT, 1/4-28 x 1-1/2hex. hd. (2) .................. 63 to 66 — D, DF, DC; 67 & 68 — DC
6 3960W BOLT,5/16-24x1hex. hd.  ..................... Late 70 to * — D, DC, D4
8 4086 BOLT, 5/16-18x3hex. hd. (2) .. ...........ceen... 67 to Early 70 — D; 69 to Early 70 — DC
9 4319 BOLT, 3/8-24x Thex.hd. (2) . ......ooveennn .. Late 70 to * — D, DC, D4
10 4451W BOLT, 3/8-16 X 5-1/4 hex. hd. (207 4) . .............. 6310 * — D, DF, DC, D4
11 6242W WASHER, 1/4 X 9/16X1/32.. ... 0o 63 to 66 — D, DF, DC; 67 & 68 — DC
12 6257W WASHER, 9/32 X 1-3/8X1/16(4) . ... .\eone. .. 63 to 66 — D, DF, DC; 67 & 68 — DC

NOTE: Asterisk (*) indicates part is used for latest model year shown on cover.



CYLINDER AND PISTON (CONT’D)

G1-2

RETAIL INDEX PART
PRICE NO. NO. NAME USED ON
13 6333 WASHER, 5/16x7/8x5/64(2) .................... 67 to Early 70 — D; 69 to Early 70 — DC
14 6388HB WASHER, 3/8x23/32x1/16(4) . .................. 63 to * — D, DF, DC, D4
15 6416 WASHER, 3/8x1x3/32(6) ..ot 67 to * — D; 69 to * — DC, D4
16 6703 WASHER, 1/4x5/8x1/16(4) . ........ ... ... 63 to 66 — D, DF, DC; 67 & 68 — DC
17 7036 LOCKWASHER, 1/4(3) ... .ot 63 to 66 — D, DF, DC; 67 & 68 — DC
18 7038 LOCKWASHER, 3/8(4) ... .o vieeiiie e 63 to Early 80 — D, DF, DC, D4
20 7612W LOCKNUT, No. 8-36x3/16x3/8hex.(8) ............ 63 to 66 — D, DF, DC; 67 & 68 — DC
21 7624 LOCKNUT, No. 10-24 x 1/4x 3/8hex. ............... 67t0*—D; 691t * — DC, D4
22 7683 LOCKNUT, 1/4-28 x5/16x7/16hex. (2) ............ 63 to 66 — D, DF, DC; 67 & 68 — DC
23 7725 LOCKNUT, 5/16-24 x 11/32x1/2hex. (2) ........... Late 70 to * — D, DC, D4
24 7739 NUT,5/16-18x11/32x1/2hex.(2) . ............... 67 to Early 70 — D; 69 to Early 70 — DC
25 7775 LOCKNUT, 3/8-24x7/16x9/16hex. (2) ............ Late 70 to * — D, DC, D4
26 7778 LOCKNUT, 3/8-16x7/16x9/16hex. (2) ............ 67 to* — D; 69 to * — DC, D4
27 7783 NUT, 3/8-16x5/16x9/16hex. (2) .. ............... 67to* — D; 69 to * — DC, D4
29 11063 RETAINING RING, pistonpin (2) .................... 63 to * — D, DF, DC, D4
16089—71A ENGINE AND TRANSMISSION ASSEMBLY,
less starter —generator. . ............ ... ... ... 67 to* — D; 69 to * — DC, D4
NOTE: !n order to install engine 16089—71 on 1967—70
cars, the foilowing additional parts must be
obtained separately:
6703 WASHER, air cleaner, 1/4 x 5/8 x 1/16
8119w WING NUT, air cleaner, 1/4-20
10006 CABLE STRAP
29046—72 MOUNTING STUD, air cleaner, 1/4-20 x 9-1/8 Ig.
29130—68A  AIR CLEANER KIT, dry type
29139—71 DECAL, air cleaner service instructions
16150—78A SHORTBLOCK......... ... .o iiiinn.. 71t0*— 1D, D4
31 16226—63A ENGINEMOUNT . ... et 63 to 66 — D, DF
16228—67  ENGINEMOUNT...... ... oo 69 to 73 — DC;
67 to* —D;
72t0* — D4
33 16231—70  ENGINE BRACKET, stabilizer .. ..................... Late 70 to * — D, DC, D4
34 16232—70  CLAMP, stabilizer axle tube bracket (Dana Axle) ... ..... Late 70 to * — D, DC, D4
-35 16241—70  AXLE TUBE BRACKET, stabilizer (Dana Axle) .......... Late 70 to * — D, DC, D4
36 16524—67A MATCHED CYLINDER AND PISTON, with ringsand pin ... 67 to * — D; 69 to * — DC, D4
37 16649—67B CYLINDER HEAD (high compression)................. 67to* — D; 69 to * — DC, D4
38 16780—63  GASKET, cylinderbase .................. ... ... 63 to * — D, DF, DC, D4
39 20008—67 AIRSHROUD .............cciiiiiiiiiniinann 67to* — D; 69 to * — DC, D4
39A 22001—63  PISTON AND RING ASSEMBLY, standard ............. 63 to * — D, DF, DC, D4
22003—63  PISTON AND RING ASSEMBLY, .0100.S.............. 63 to * — D, DF, DC, D4
22004—63  PISTON AND RING ASSEMBLY, .0200.S.............. 63 to * — D, DF, DC, D4
22005—63  PISTON AND RING ASSEMBLY, .0300.S.............. 63 to * — D, DF, DC, D4
22006—63  PISTON AND RING ASSEMBLY, .0400.S.............. 63 to * — D, DF, DC, D4
40 22325—63  PISTONRING SET,standard ....................... 63 to * — D, DF, DC, D4
22326—63  PISTONRING SET,.0050.S. ...................... 63 to * — D, DF, DC, D4
22327—63  PISTONRING SET, .0100.S. ...................... 63 to * — D, DF, DC, D4
22328—63  PISTONRINGSET,.0200.S. ...................... 63 to * — D, DF, DC, D4
22329—63  PISTONRING SET,.0300.S. ..............c.ooeinns 63 to * — D, DF, DC, D4
22330—63  PISTONRINGSET, .0400.S. ..............coininns 63 to * — D, DF, DC, D4
42 24794—67  SPACER, stabilizerstud (2) ..............cooioiinns 67to*— D; 69 to * — DC, D4
45 24801—70  STUD, stabilizer.......... ... it Late 70 to * — DC; 79 — D, D4
24801—80  STUD, stabilizer.............cooiiiiiiiinnns 80to*— D, D4
46 61605—36  STUD, cylinder exhaust port, 5/16-24x 1-1/4(2) ...... 671079 — D; 69 to 79 — DC, D4; Late 81 to * —
D, D4
47 85210—42A RUBBERBUSHING (2) . .....oovvvvinenainnn. 67t0* —D; 69 to * — DC, D4

NOTE: Asterisk (*) indicates part is used for latest model year shown on cover. 3



CRANKSHAFT




G2

CRANKSHAFT
RETAIL INDEX PART
PRICE NO. NO. NAME USED ON
1 3625 SCREW, No. 12-24x 3/8hex.hd. (6) . ............... 67 to * — D; 69 to * — DC, D4
2 6642 THRUST WASHER, 1-3/64x 1/32(2- Late 78 & later) . . . Late 78 to * — D (Above 3B 13740 H8),
D4 (Above 7C 10318 H8)
3 7030W LOCKWASHER, N0. 12(6) . ........cvieeeeen 67to* — D; 69to * — DC, D4
4 7068 LOCKWASHER, 1/2 .. ... . et 67t *— D; 69t * — DC, D4
5 7524 LOCKNUT, 1/2-20x1/2x1 ... ... i 80 — D, D4
6 7914 NUT, 1/2-20x7/16 X 7/8heX. .. ..o, .. 67 to 79 — D; 69 to 79 — DC, D4
7 9070 BEARING, needle, crankpin........................ 63 to * — D, DF, DC, D4
-8 9074 BEARING, needle, pistonpin ....................... Late 70 to * — D, DC, D4 (Above 3B 15327 HO)
9 11211 KEY, starter-generatorshaft ....................... 67 to 80 — D; 69 to 80 — DC, D4
10 20002—67  FAN . ... .. 67to * — D; 69 to * — DC, D4
1 23703—71C CRANKSHAFT ASSEMBLY, with pin, rod & bearing. . . . .. Late 71 to * — D, DC, D4
12 23707—78A CRANKSHAFT,fanside ........................... 65 to * — D, DF, DC, D4 (Above Serial No.
65D—1429)
13 23708—78A CRANKSHAFT, transmissionside ................... Late 71 to * — D, DC, D4
14 23718—67  CRANKSHAFT, transmissionside ................... 67 to Early 71 — D, D4
69 to Early 71 — DC
15 23760—67  FLYWHEEL,withfan ............................. 67 to * — D; 69 to * — DC, D4
16 23962—63B CRANKPIN ...... ... .o 63 to * — D, DF, DC, D4
17 24200—63  CONNECTING ROD, CRANKPIN AND BEARING ASSEMBLY 63 to * — D, DF, DC, D4

NOTE: Asterisk (*) indicates part is used for latest model year shown on cover. 5






CRANKCASE

G3

RETAIL INDEX PART
PRICE NO. NO. NAME USED ON
1 358 DOWELPIN(4). ... 63 to * — D, DF, DC, D4
2 600 ROLL PIN, bearingspacer ...............cccvun... 63 to 66 — D, DF, DC; 67 & 68 — DC
3 620 ROLL PIN, bearingspacer ........................ 67t0*—D; 691t * — DC, D4
4 1198 SCREW, No. 10-24 x 1/2 Pozidriv fil. hd. (8) ......... 67 to Early 70 — D; 69 to Early 70 — DC, D4
5 1306 SCREW, 5/8-18 x 1 Pozidrivfil. hd. (3).............. 63 to * — D, DF, DC, D4
6 1368W SCREW, 1/4-20 x 1 Pozidriv hd. (40r5)............. 63 to * — D, DF, DC, D4
7 1370W SCREW, 1/4-20x2-1/4 Phillipshd. ................ 63 to * — D, DF, DC, D4
8 1655 SCREW, No. 6-32x5/16flatctsk. hd. (3) ........... 63 to 66 — D, DF, DC; 67 & 68 — DC
9 2596 SCREW, No. 8-36 x 3/8 Pozidrivpanhd. (8).......... 63 to 66 — D, DF, DC; 67 & 68 — DC
10 2614 BOLT, 1/4-28x2hex.hd......................... 63 to 66 — D, DF, DC; 67 & 68 — DC
1 3775 BOLT, 3/8-16x2hex. hd......................... 67t * — D; 69 to * — DC, D4
12 3842 BOLT, 1/4-28x1-1/2hex. hd. .................... 63 to 66 — D, DF, DC; 67 & 68 — DC
13 3987 BOLT,5/16-18x3/4hex.hd...................... 63 to 66 — D, DF, DC; 67 & 68 — DC
14 4017 BOLT,5/16-18x1hex.hd........................ 63 to 66 — D, DF, DC; 67 — 68 — DC
15 61738 WASHER, 13/32x1-7/8x1/16(4) ................ 67to*—D; 691t * — DC, D4
16 6257W WASHER, 9/32x1-3/8x1/16(4) ................. 63 to 66 — D, DF, DC; 67 & 68 — DC
17 6703 WASHER, 1/4x5/8x1/16....................... 63 to 66 — D, DF, DC; 67 & 68 — DC
18 7038 LOCKWASHER, 3/8 .. ... ... 67t0o* —D; 69 to * — DC, D4
19 7041 LOCKWASHER, 5/16(2) .... ..o 63 to 66 — D, DF, DC; 67 & 68 — DC
20 7612W LOCKNUT, No. 8-36x3/16x3/8hex.(8) ........... 63 to 66 — D, DF, DC; 67 & 68 — DC
21 7624 LOCKNUT, No. 10-24x 1/4x 3/8hex. (8) ........... 67 to Early 70 — D; 69 to Early 70 — DC, D4
22 7683 LOCKNUT, 1/4-28x5/16x7/16hex. (2) ........... 63 to 66 — D, DF, DC; 67 & 68 — DC
23 7778 LOCKNUT, 3/8-16x7/16x9/16 .................. 67t * — D; 69 to * — DC, D4
24 8689 POP RIVET, enginemount (16). .................... Late 70to * — D, D4
25 9034 BEARING, crankcase (sealed) (10r2) (2-80&later).... (2) 63 to 65 — D, DF, DC (Below Serial No.
65D—1429); (1) 67to * — D; (1) 69 to * — DC, D4
26 9038 BEARING, crankcase(10r2)...................... (2) 65 & 66 — D, DC (Above Serial No.
65D0—1429); (1) 67 to 79 — D;
(1) 69 to 79 — DC, D4
27 9071 NEEDLE BEARING, leftcrankcase ................. 63 to * — D, DF, DC, D4
28 11025 RETAINING RING, right crankcase .. ............... 63 to 78 — D, DF, DC, D4
29 11050 RETAINING RING, leftoilseal..................... Late 68 to 78 — D; 69 to 78 — DC, D4
30 12015A OIL SEAL, crankcase (fanside) ................... 65to * — D, DF, DC, D4 (Above Serial No.
65D—1429)
31 12101 OIL SEAL, crankcase (driveside) ................. 67to * — D, D4
33 16226—63A ENGINE MOUNT, rightrear ...................... 63 to 66 — D, DF
34 16228—67  ENGINEMOUNT(2) . ..... ..o, 671t *— D; 69 to * — DC, D4
36 24493—71A SETOFCRANKCASES ................iiiiinan. 71t0 * — D, DC, D4
37 24494—80 SUPPORTWASHER ............................ 80to*— D, D4
38 24693—65  SPACER, crankcasebearings..................... 65 to 79 — D, DF, DC, D4
24693—80  SPACER, crankcasebearings..................... 80to* — D, D4
39 24803—67  STUD, 1/4-28x3-1/41Q. ...t 6710 * — D; 69 to * — DC, D4
40 24804—67  STUD, 3/8-16x2-7/161g. ..o 67t0*—D; 69t * — DC, D4
42 24809—71  STUD, intake manifold, 5/16-24 x 6-7/81g. (4) ... ... 71t * — D, DC, D4
43 24811—59A STUD, intake manifold, 1/4-20x 1-1/2(4) .......... 63 to 66 — D, DF, DC; 67 & 68 — DC
44 31650—69A GROUNDSTRAP. ........oiiiniiiiiiiii e 63 to 66 — D, DF, DC; 67 & 68 — DC
45 43560—35  SHIM, main brg., .002 (as required) .. ............. 63 to * — D, DF, DC, D4
43568—80  SHIM, main brg., .010 (asrequired) . . ............. 63to * — D, D4

NOTE: Asterisk (*) indicates part is used for latest model year shown on cover. 7



T

TRANSMISSION PRIMARY DRIVE

23




TRANSMISSION PRIMARY DRIVE

G4

RETAIL INDEX PART
PRICE NO. NO. NAME USED ON
1 1665W SCREW, No. 6-32 x 1/4 self-tapping flatctsk. ......... Late 64 to 79 — D, DF, DC, D4
Philiips hd. (6) (use with aluminum flange)
2 2072w SCREW, No. 6-32 x 3/8 self-tapping rd. hd. (3) (use
with aluminumflange) ............. ... ... .. .. 63 to 79 — D, DF, DC, D4
3 2630W SCREW, No. 8-32 x 5/16 self tapping rd. hd. (repair
ONlY) Late 75 — D, D4
4 6242W WASHER, 1/4x9/16x1/32(3) ...........oviin... 63 to * — D, DF, DC, D4
5 6847 SHIM, 55/64x1-1/8x.020 . ..............ccouinn. 69 to * — D, DC, D4
(as required for flange spacing)
6848 SHIM, 55/64 x 1-1/8 x .007 (as required) ............ 64 to 68 — D, DF, DC
(Above Serial No. 64D—1768)
6 7683 LOCKNUT, 1/4-28x5/16x7/16(3)hex. ............ 80to* — D, D4
7 7704 ACORN NUT, 1/4-28(3) . ......ccvvvvnn.n e 63 to 79 — D, DF, DC, D4
8 7988 NUT,5/8-18x1/4x1hex................ooeinn.n. 63 to * — D, DF, DC, D4
9 8856A BUFFERBALL, 7/32(3) .. ..o 63 to Early 74 — D, DF, DC, D4
10 8874 STEEL BALL, drive cup (3) (use with alum. flange only) .. 63 to 79 — D, DF, DC, D4
11 11108 0-RING, front floating flangehub . ... ................ 63 to * — D, DF, DC, D4
12 11109 O-RING, drivecup COVer ............c.ccvuvvvennn... 63 to * — D, DF, DC, D4
13 11117 O-RING, transmissionshaft ........................ 65 to * — D, DF, DC, D4
(Above Serial No. 65D—1429)
14 11206 KEY, drivingflange .............. ... . ... ... 71t0 * — D, DC, D4
15 12012 OIL SEAL, transmissionshaft (2).................... 64 to Early 70 — D, DF, DC
(Above Serial No. 64D—1768)
16 23732—64B  SLEEVE, frontfloating flange . . ..................... 64 to * — D, DC, D4
(Above Serial No. 64D—1768)
17 23742—61  LOCKWASHER, transmission shaftnut ............... 63 to Early 71 — D, DF, DC
23747—71B LOCKWASHER, transmission shaftnut ............... Late 71 to * — D, DC, D4
18 34862—61B COVER, drive cup — with plugando-ring ............. 63 to * — D, DF, DC, D4
19 34865—63  PLUG, drivecupcover . ........................... 63 to * — D, DF, DC, D4
20 36369—77  PRIMARYDRIVESEALKIT.................... ... 72t0* — D, D4
Consists of:
11108 O-RING ~ 23747—71B LOCKWASHER
11109 0-RING  34865—63 PLUG
11117 O-RING  36467—61 FELT SEAL
21 36394—67G BELT, transmission (GATES) ....................... 67to* — D; 69 to * — DC, D4
22 36420—67  INNER RACE, needle bearing....................... 67 to * — D; 69 to * — DC, D4
23 36446—67  FRONTDRIVINGFLANGE.......................... 67t071—D; 69& 71 — DC
36446—72  FRONTDRIVINGFLANGE.......................... 72 to * — D, DC, D4
24 36449—80  FRONT FLOATING FLANGE ASSEMBLY (cast iron)
(cast iron flange requires use of [3] weights, Part No.
36465—80) . ... 63 to * — DC, DF, D, D4
25 36455—80  STUD, frontflange (3) ....... ...t 80 to * — D, D4 (Above Serial No. 64D—1768)
26 36457—61  BUSHING, frontfloatingflange...................... 63 to * — D, DF, DC, D4
27 36460—61  SLIDE STRIP (3) (use with aluminum flange) . .. ........ 63 to 79 — D, DF, DC, D4
28 36461—74  THRUST WASHER, frontdrivingflange ............... Late 75to * — D, D4
-29 36462—64  NEEDLE BEARING SLEEVEASSEMBLY ............... 64 to 66 — D, DF, DC; 67 & 68 — DC
Cm (Above Serial No. 64D—1768)
36462—67 - NEEDLE BEARING SLEEVE ASSEMBLY ............... 67 to* — D; 69 to * — DC, D4
29A° 36465—80  PRIMARY WEIGHT (3) (castiron flangeonly)........... 80to*—D, D4
30 36466—61  RETAINER, front floating flangeo-ring .. .............. 63 to * — D, DF, DC, D4
31 36467—61  FELT SEAL, drive cup spacersleeve ................. 63 to * — D, DF, DC, D4
32 36516—63  DRIVECUPASSEMBLY .......... .. ..., 63 to Early 71 — D, DF, DC
36516—71  DRIVECUPASSEMBLY ..............ciiiiiia.. Late 71 to * — D, DC, D4
33 36534—63  SPRING, drivingcup(3)....... .o 63 to * — D, DF, DC, D4
34 36535—58  SPRING, bufferball (3) ................... .. 63 to Early 74 — D, DF, DC, D4
35 36540—61  DRIVECUPSPRING COLLAR(3) .................... 63 to * — D, DF, DC, D4
36 36549—59  BUSHING, drivecup(3). ... ..o 63 to * — D, DF, DC, D4
37 36553—61 DRIVE CUP BALL STOP (3) (use with aluminum
flange) . ... 63 to 79 — D, DF, DC, D4
38 36554~—61  DRIVECUPBALLSTRIP(3) ...... ..o 63 to 79 — D, DF, DC, D4
39 36555—61  DRIVE CUP SPRING RETAINER(3) ................... 63 to * — D, DF, DC, D4
NOTE: Asterisk (*) indicates part is used for latest model year shown on cover. 9



TRANSMISSION SECONDARY DRIVE

10




TRANSMISSION SECONDARY DRIVE

G5

RETAIL INDEX

PART

PRICE NO. NO. NAME USED ON
1 559 COTTERPIN, 1/8x1-1/4 ... ........ ... ......... 67 —1D
2 612 ROLLPIN, 3/32x3/4(2) ....coovveeeei. .. 63 to Early 67 — D; 63 to 68 — DF, DC;
Late 69 to * — D, DC, D4
3 32068 SET SCREW, No. 8-32x 3/16sockethd. ............. Early 67 — D
4 3960W BOLT, 5/16-24x1hex.hd. (4) . .................... Early 67 — D
5 4014W BOLT, 5/16-24x1-1/4hex.hd. (4) ................. 71 to Early 77 — D, DC, D4
6 4331 BOLT, 5/16-24 x2-7/16hex. ...................... Late 77 to Early 81 — D, D4
7 6732 WASHER, 5/8x1-3/4x1/16(2) ................... 67—1D
8 7041 LOCKWASHER, 5/16(4) . ............ ... 67 to Late 77 — D; 69 to Late 77 — DC, D4
8A 7729 LOCKNUT, 5/16-24x 1/4x1/2hex. ................ Late 77to * — D, D4
9 7753 NUT, 5/16-24 x 1/4x1/2hex...................... Late 67 to 70 — D; 69 & 70 — DC
10 7947W CASTLENUT, 5/8-18x1/2x15/16hex. . ............ 67—1D
1 11010 RETAININGRING ........ ... .. ... Late 77 to * — D, D4
12 11054 RETAINER, springcup(2) ........covieeneeinnn... 71t0 * — D, DC, D4
13 36397—71A BUSHING, floatingflange.......................... Late 71 to * — D, DC, D4
36400—71B TRANSMISSION SECONDARY DRIVE, complete ........ 67 to Early 81 — D, D4, DC
36400—71C TRANSMISSION SECONDARY DRIVE, complete ........ Late 81 to * — D, D4
~14 36401—67C FLOATING FLANGEASSEMBLY ..................... 67t * — D; 69 to * — DC, D4
15 36404—71  STATIONARYFLANGE .......... ... .. .cooiinni.. 67t * — D, DC, D4
16 36407—59  CAM ROLLER, floatingflange (2) .................... 63 to * — D, DF, DC, D4
17 36408—70  PIN,camroller(2) ........ ..o Late 69 to * — D, DC, D4
18 36410—59  BUSHING, floatingflange.......................... 63 to Early 71 — D, DF, DC
20 36410—71B FLANGE HUB, less retainingring.................... 71t0 * — D, DC, D4
21 36418—70A SPACER(rubber) ............. ... .coiiiiiiiiins. 69 to * — D, DC, D4
23 36419—68  STUD, stationaryflange (4) ........................ Late 68 to 70 — D (Above Serial No. 68D—10645);
69 & 70 — DC; Late 81 to * — D, D4
24 36426—71  INSERT(4)..... ..o s 71 to Early 77 — D, DC, D4; Late 81 to * — D, D4
25 36429—59A SPRINGCUP, rearflange ...............coooiinnnn. 63to * — D, DF, DC, D4
26 36430—62  SPRING,outer ............... ... 63 to * — D, DF, DC, D4
28 36431—72  SPRING,innmer ............. i Late 72to * — D, DC, D4

NOTE:

Asterisk (*) indicates part is used for latest model year shown on cover.

1



SRS OTN
£ %972 le % 0% 0 %
0% $le% e %,
s % e* ole%
e~

CIRCUIT BREAKER AND FAN HOUSING
1967 AND LATER — D
1969 AND LATER — DC, D4

12




CIRCUIT BREAKER AND FAN HOUSING 1967 AND LATER — D; 1969 TO 1972 — DC

G6

RETAIL INDEX PART
PRICE NO. NO. NAME USED ON
2 1198 SCREW, No. 10-24 x 1/2 Pozidrivhd. (8) ............. 67t *—D; 69t *— DC, D4
3 1302 SCREW, No. 10-24 x 5/8 Pozidriv fil. hd. (4) .......... 67 to 79 — D; 69 to 79 — DC, D4
4 2640W SCREW, No. 10-24 x 3/8 slotted hex. hd. (3) .......... 67to* —D; 69t *— DC, D4
5 2661W SCREW, No. 10-24 x 1/2selftap.................... 79t0 * — D, D4
6 2664 SCREW, No. 10-24 x 7/16 Pozidriv . .. ............... 80to* — D, D4
7 3775 BOLT,3/8-16x2hex.hd.......................... 67to* — D; 69 to * — DC, D4
9 6106 FIBER WASHER, No. 8x1/2x1/16 ................. 67 to 70 — D; 69 & 70 — DC
10 6173B WASHER, 13/32x1-7/8x1/16(2) ................. 67to* — D; 69 to * — DC, D4
11 6189W WASHER, 11/64x13/32x1/32. . ... . ..., 671t0 70 — D; 69 & 70 — DC
12 7015 LOCKWASHER,N0.8............................. 67 t0 70 — D; 69 & 70 — DC
13 7038 LOCKWASHER, 3/8 .......... ... 67 to 78 — D; 69 to 78 — DC, D4
14 7069 LOCKWASHER,N0. 10(3) . ... 67t0 * — D; 69 to * — DC, D4
15 7115 LOCKWASHER, No. 8internaltooth . ................. 69 to * — D, DC, D4
16 7130W LOCKWASHER,N0. 12.. ... ... ... ...t 79t0* — D, D4
17 7220 . LOCKWASHER, No. 10 externaltooth (4) . ............. 67t * — D; 691t * — DC, D4
18 7608 NUT, No. 8-32x1/8x5/16hex. ................... 67 t0 70 — D; 69 & 70 — DC
19 7624 LOCKNUT, No. 10-24 x 1/4x3/8hex. (8) ............ 67to * — D; 69 to * — DC, D4
20 7778 LOCKNUT,3/8-16 x7/16x9/16hex. ............... 67 to * — D; 69 to * — DC, D4
21 12027 OILSEAL ... Late 69 to * — D, DC, D4 (Above Serial No.
69D-7682)
22 16228—67  ENGINEMOUNT(2) ... ... 67to* —D; 69 to * — DC, D4
23 20004—67A FANHOUSING ........... ..o 67to*—D; 69t * — DC, D4
24 20014—67  STUD, fan housing (for muffier) (4) ........ P, 67to * — D; 69 to * — DC, D4
25 24804—67  STUD, 3/8-16x2-7/161g. ... .. 67to* —D; 69t *— DC, D4
26 30491—71  CABLE ASSEMBLY, circuitbreaker .................. 71t0* — D, DC, D4
28 30505—47  PIVOTPIN ... . i, 67 t0 70 — D; 69 & 70 — DC
30 30506—71  BREAKER PLATE, with points and condenser . . . .. P 71to* — D, DC, D4
3 30507—47A ECCENTRIC SCREW, pointadjuster . ................. 67t070—D; 69& 70 — DC
32 30508—71  BREAKERPLATE,only ......................uo... 71t0 * — D, DC, D4
33 30578—89 CAM..... ... ... .. Late 69 to * — D, DC, D4 (Above Serial No.
] 69D—7682)
34 30605—48A BREAKERPOINTSET ............ ... iio.... 67 to 70 — D; 69 & 70 — DC
35 32585—67  INSPECTIONCOVER. ...... ..o, 67to * — D; 69 to * — DC, D4
36 32591—67C GASKET, inspectioncover ......................... 67to* — D; 69 to * — DC, D4
37 32661—70 BREAKERPOINTSET ......—........... e 71t0 * — D, DC, D4
38 32669—47  LOCK SCREW, breaker points (1)and ................ 67 to * — D, DC, D4
condenser mounting (1) .
39 32670—70  ADAPTER, terminal — breakerpoints ................ 71t * — D, DC, D4
40 32676—64  PIN, circuit breakerwire ......... ... ... .. ... ...... 67 t0 70 — D, 69 & 70 — DC
41 32678—49  INSULATOR, wirepin.................... e 671070 — D; 69 & 70 — DC
42 32726—30A CONDENSERANDBRACKET ....................... 67t * —D; 69t * — DC, D4

NOTE: Asterisk (*) indicates part is used for latest model year shown on cover.

13



14



STARTER-GENERATOR — 1979 & LATER

RETAIL INDEX PART

PRICE NO. NO. NAME USED ON
1 3427 BOLT, 5/16-18x3-1/2hex. hd. .. .......... ... .... 81to*— D, D4
1A 3842 BOLT, 1/4-28x1-1/2hex. hd. ..................... 79 & 80 — D, D4
2 4734 BOLT,5/16-18x1-1/2hex.hd. .................... 79t *— D, D4
3 4735 BOLT,5/16-18x1-3/4hex. hd. .................... 79 & 80 — D, D4
4 5445W CARRIAGE BOLT, 5/16-18x1-1/4 .................. 79t *— D, D4
5 5930w SPACER ...t 79—D; 791t * — D4
6 6703 WASHER, 1/4x5/8x1/16........................ 79t0o*— D, D4
7 7682 LOCKNUT, 1/4-28x3/16x7/16hex. ............... 79t0*— D, D4
9 8161 LOCKNUT, 5/16-18x7/16x1/2(3) ........cvon... 79t *— D, D4
10 8162 LOCKNUT, 1/4-28x25/64x7/16 ... ............... 79t0 * — D, D4
11 8997 BUSHING(2) ... ..o 79t *— 1D, D4
12 9958 CABLECLAMP (2) . ... 79t * — D, D4
13 10019 CABLECLAMP . . ... . . i 79t * — D, D4
14 29210—67A BRACKET, cableclamps ..................... .. ... 79 & 80 — D, D4
15 29941—79  STRAP, starter-generator. ......................... 79to* — D, D4
15A 29949—69  STARTER GENERATOR MOUNTINGKIT ............... 6910 78 — D, D4
Includes: )
4734 BOLT 8162 LOCKNUT .50*
4735 BOLT 8997 BUSHING (2) A4*
5445W  CARRIAGE BOLT 29941—79  STRAP 2.90
5701 BUSHING 31476—79  BRACKET 1.7
8161 LOCKNUT (2)
16 30083—69A STARTER-GENERATOR (Hitachi) .................... 79 to Early 80 — D, D4
30083—69C STARTER-GENERATOR (Hitachi) .................... Late 80 to * — D, D4
17. 30098—77 FRAMEWITHFIELDCOILS ............. ... ... .. 79t0* — D, D4
18 30110—77  COVER, commutator end (Includes A1 & A2 terminal kits) 79to * — D, D4
19 30111—77 COVER,driveend............ ... ....cvviiinnn.. 79t0* — D, D4
20 30152—77  PLATE, driveendbearing.......................... 79t *— D, D4
21 30153—77  BALLBEARING,driveend ......................... 79t *—0D, D4
22 30154—77  BALL BEARING, commutatorend.................... 79t *— D, D4
23 30210—77  FIELD COiL ASSEMBLY, with terminal bolts ........... 79t * — D, D4
24 30351—77  BRUSH HOLDER, with brushes, springs and wires . ... .. 79t0* — D, D4
25 30394—77 HARDWAREKIT,DFterminal ....................... 79t *—1D, D4
26 30395—77 HARDWAREKIT, F1&F2terminals .................. 79t *— D, D4
27 30442—77  BRUSHINSPECTIONCOVER(4) .........c.c.ooun.. 79t0* — D, D4
28 30443—77 BRUSH(4)..... ..ot 79t0*— 1D, D4
29 30444—77  WIRE, brush connecting(2)..................oooe.. 79t *—0D, D4
30 30445—77 BRUSHSPRING(4) ............... e ... 719t *—D, D4
31 30446—77 HARDWAREKIT, A1 & A2terminals . ................. 79t0* — D, D4
32 30447—77 SPACER,driveend.................ccoiiiiaini... 79t0*— D, D4
33 30448—77  SCREW, poleshoe(4) ............covveiiino. .. 79t * — D, D4
34 30449—77  HARDWAREKIT, includes hardware for pulley, ......... 79t *— D, D4
brush holder and bearing plate
35 30461—77  THRU-BOLT, with washers & lockwashers (2).......... 79t *—D, D4
36 30860—77  ARMATURE, with bearings, spacer and bearing plate .... 79t * — D, D4
37 30877—77  WOODRUFF KEY, pulley....................oooi.. 79t *— D, D4
38 31476—79 BRACKET ... ... .o 79t *—D, D4
39 31551—72  PULLEY, 3.650 dia. (use with 36389—72G v-belt) .. .. .. 79 — D, D4
31551—72B PULLEY, 3.20 dia. (use with 36389—80G v-belt) .. .. ... 80to*— D, D4
40 36389—72G  V-BELT (GATES) (use with 3.65 dia. pulley) ........... 79 — D, D4
41 36389—80G  V-BELT (GATES) (use with 3.20 dia. pulley) ........... 80to*—D, D4

NOTE: Asterisk (*) indicates part is used for latest model year shown on cover.



16



STARTER-GENERATOR — 1977 & 1978

G8

RETAIL INDEX PART
PRICE NO. NO. NAME USED ON
1 515 COTTERPIN, 1/16dia. x3/419.(2) . ....ccvvnnn.. 77& 78 — D, D4
2 534 COTTERPIN, 3/32dia. x11g. . ...c oo 77& 78 — D, D4
3 3842 BOLT, 1/4-28 x1-1/2hex.hd. .. ................... 77& 78 — D, D4
4 4036 BOLT,5/16x1-1/2hex.hd.......... ... ... ... .. 77 & 78 — D, D4
5 5930W SPACER ... 77& 78 — D, D4
6 5962B BUSHING . ... . 77 & 78 — D, D4
7 5965B BUSHING ... 77 & 78 — D, D4
8 6218W WASHER, 1/4x7/16x1/32(2) ... ..ot 77& 78— D, D4
9 6253w WASHER, 1/4x3/4x1/16.. ... ..ot 77& 78 — D, D4
10 6333 WASHER, 5/16X7/8x5/684. ......... ..., 77 & 78 — D, D4
11 6702 WASHER, 5/16x11/16x1/16(2) . . ... ... ... 77& 78— D, D4
12 6703 WASHER, 1/4x5/8x1/16............... e 77 & 78 — D, D4
13 7682 LOCKNUT, 1/4-28x3/16x7/16hex. ............... 77 & 78 — D, D4
14 7683 LOCKNUT, 1/4-28x5/16x7/16hex. ............... 77& 78— D, D4
15 7725 LOCKNUT, 5/16-24x11/32x1/2hex. .............. 77& 78 — D, D4
16 9035 BUSHING(2) ...t 77 & 78 — D, D4
17 9958 CABLECLAMP(2) ...t e 77 & 78 — D, D4
18 10019 CABLECLAMP .. ... ... i 77 & 78 — D, D4
19 29210—67A BRACKET, cableclamps .......................... 77 & 78 — D, D4
20 29941—69A TENSIONER ASSEMBLY, V-belt..................... 77& 78— D, D4
21 29943—74  ROD, belttensioner — 5" ....... ... ... .. ..., 77 & 78 — D, D4
22 29944—74  ROD, belttensioner — 4’ .. ... ... .. .. .. ooiia... 77 & 78 — D, D4
23 29947—74  SPRING, belttensioner................ ... ..., 77 & 78 — D, D4
24 29948—68  GUIDE, tensionerspring (2) . ..............cvoeoo... 77 & 78 — D, D4
25 30083—69A STARTER-GENERATOR (Hitachi) .................... 77& 78 — D, D4
NOTE: The 3.65 dia. pulley (31551—72) and correspond-
ing v-belt (36389—72G) must be used with this starter-
generator.) ’
26 30098—77 FRAMEWITHFIELDCOILS .......... ... ... 77 & 78 — D, D4
27 30110—77  COVER, commutator end (Includes A1 & A2 terminal kits). 77 & 78 — D, D4
28 30111—77 COVER,driveend............ .. ...c.oooiiian 77 & 78 — D, D4
29 30152—77  PLATE, driveendbearing.......................... 77& 78 — D, D4
30 30153—77  BALLBEARING,driveend ......................... 77&78 — D, D4
31 30154—77  BALL BEARING, commutatorend. ................... 77 & 78 — D, D4
32 30210—77  FIELD COIL ASSEMBLY, with terminal bolts-. .. ........ 77& 78 — D, D4
33 30351—77  BRUSH HOLDER, with brushes, springs and wires . ..... 77& 78 — D, D4
34 30394—77  HARDWAREKIT, DFterminal . ...................... 77& 78 — D, D4
35 30395—77 HARDWAREKIT, F1 &F2terminals .................. 77& 78 — D, D4
36 30442—77  BRUSH INSPECTIONCOVER(4) .................... 77& 78 — D, D4
37 30443—77 BRUSH(4) ..o 77& 78 — D, D4
38 30444—77  WIRE, brushconnecting(2)........................ 77 & 78 — D, D4
39 30445—77 BRUSHSPRING(4) ............... B 77& 78 — D, D4
40 30446—77  HARDWAREKIT, A1 & A2terminals.................. 77& 78 — D, D4
41 30447—77  SPACER,driveend............ ...t 77 & 78 — D, D4
42 30448—77 SCREW, poleshoe(4) ...........c.cooevviieean.nn 77& 78 — D, D4
43 30449—77 HARDWARE KIT, includes hardware for pulley, brush
holder and bearingplate. .......................... 77& 78— D, D4
44 30461—77  THRU-BOLT, with washer & lockwashers (2) .......... 77 & 78 — D, D4
45 30860—77  ARMATURE, with bearings, spacer and bearing plate . ... 77 & 78 — D, D4
46 30877—77  WOODRUFFKEY,pulley...................... ... .. 77 & 78 — D, D4
47 31430—68  BOLT ..ot e 77& 78 — D, D4
48 31474—71  BRACKET ....... ... . e 77& 78 — D, D4
49 31551—72  PULLEY (use 36389—72G v-belt with this pulley) . . . . . .. 77& 78 — D, D4
50 36389—72G V-BELT(GATES) ....... ..ot 77& 78 — D, D4
51 37084—41  SPRINGWASHER(2)........ccoieiiiiiiiiiia... 77& 78 — D, D4

17



STARTER GENERATOR
1969 TO 1976

18




STARTER-GENERATOR — 1969 TO 1976 .
D (ABOVE SERIAL NO. 69 D-1911)
DC (ABOVE SERIAL NO. 69 DC-1037)

G111

RETAIL INDEX PART

USED ON

PRICE NO. NO. NAME
1 515 COTTERPIN, 1/16x3/4(2) ....... e
2 534 COTTERPIN, 3/32Xx1 ... .. i
3 2767P SCREW,4mm.x22............ccciiirinn...
4 3842 BOLT, 1/4-28x1-1/2hex. hd. ................
5 4036 BOLT, 5/16-24 x1-1/2hex. hd. . ..............
6 5930W SPACER . ... ..
7 59628 BUSHING ....... ... e,
8 59658 BUSHING......................oii...
9 6218W WASHER, 1/4x7/16x1/32(2) . ..............
10 62408 WASHER, 1/4x9/16x1/16..................
1 6253W WASHER, 1/4x3/4x1/16...................
12 6333 WASHER, 5/16x7/8x5/64..................
13 6702 . WASHER, 5/16x11/16x1/16................
14 7015 LOCKWASHER, N0.8(20) . .........c.ovvennn.
15 7036 LOCKWASHER, F1, F2 & A1, A2 terminals, 1/4 (4)
16 7065 LOCKWASHER, 9/16 . ............ccoeinn..
17 7069 LOCKWASHER, DF terminal, No. 10.............
18 7682 LOCKNUT, 1/4-28x3/16x7/16hex. ..........
19 7683 NUT, 1/4-28 x5/16x7/16hex.. ..............
20 7693P NUT,6mm.x5x10hex. (8) .................
21 7725 NUT,5/16-24x11/32x1/2hex. (2) ...........
22 7841P NUT,5mm.x4x8hex.(2) ..................
23 9035 BUSHING, mounting, starter generator (2) .......
24 9958 CABLECLAMP(2) ... ..o
25 10019 CABLECLAMP . ... ... ... ... i
26 29210—67A BRACKET, cableclamps .....................
27 29941—69A TENSIONERASSEMBLY, V-belt................
28 29943—74  ROD, belttensioner —5” . ...... ... ... ... ...
29944—74  ROD, belttensioner—4"” ... .................
29 29947—74  SPRING, belttensioner.......................
30 29948—68  GUIDE(nylon) (2)...........cooieeiiieo....
31 29949—69  BELT ADJUSTMENT BRACKETKIT .............
Includes:
4734 BOLT 8162
4735 BOLT 8997
5445W CARRIAGE BOLT  29941—79
5701 BUSHING 31476—79
8161 LOCKNUT (3)

32 30083—69A STARTER-GENERATOR (HITACHI), .............

complete (less pivot bushings)

33 30124—69 COVER,driveend...........................
34 30134—69  COVER ASSEMBLY, commutatorend............
35 30151—69  BALL BEARING, driveend ....................
36 30201—69  FIELDCOIL#1 ... ... ... ... .............
37 30202—69  FIELDCOIL#2........ ... . ... . oo,
38 30203—69  FIELDCOIL#3........ ... ... ... ... .......
39 30204—69  FIELD COIL #4, with terminal screw . ...........
40 30216—69  INSULATING BUSHING, terminal F1.& F2(2) .....
41 30217—69  INSULATING BUSHING, terminalDF ............
42 30218—69  INSULATING BUSHING, terminal A1 & A2(4) .....
43 30403—69  CABLE, brushconnecting(2) .................
44 30422—69  SETOFBRUSHES ..........................
46 30441—69  SPLASHRING, driveend . ....................
47 30453—69 BRUSHSPRING(4) ... ...
49 30456—69  TERMINALSTUD,F1&F2(2).................

... Late 691076 — D, DC, D4
... Late 691076 — D, DC, D4
..... Late 69 to 76 — D, DC, D4
... Llate 691076 — D. DC, D4
... Late 691076 — D, DC. D4

..... Late 69 to 76 — D, DC, D4
..... Late 72 t0 76 — D, DC, D4
..... Late 69 to 76 — D, DC, D4
..... Late 69 to 76 — D, DC, D4
..... Late 69 to 76 — D, DC, D4
..... Late 69 to 76 — D, DC, D4
..... Late 69 to 76 — D, DC, D4
..... Late 69 to 76 — D, DC, D4
..... Late 69 to 76 — D, DC, D4
..... Late 69 to 76 — D, DC, D4
..... Late 69 to 76 — D, DC, D4
..... Late 69 to 76 — D, DC, D4
..... Late 69 to 76 — D, DC, D4
..... Late 69 to 76 — D, DC, D4
..... Late 69 to 76 — D, DC, D4
..... Late 69 to 76 — D, DC, D4
..... Late 69 to 76 — D, DC, D4
..... Late 69 to 76 — D, DC, D4
..... Late 69 to 76 — D, DC, D4
..... Late 69 to 76 — D, DC, D4
..... Late 69 to 76 — D, DC, D4
..... Late 69 to 76 — D, DC, D4
..... Late 69 to 76 — D, DC, D4
..... Late 69 to 76 — D, DC, D4
..... Late 69 to 76 — D, DC, D4
..... Late 69 to 76 — D, DC, D4

..... 741076 — D, D4
..... 741076 — D, D4
..... 7410 76 — D, D4
..... 741076 — D, D4

..... Late 69 to 76 — D, DC, D4
..... 69 to 76 — D, DC, D4

LOCKNUT .50*
BUSHING A4+
STRAP 2.90
BRACKET 1.7

..... Late 69 to 76 — D, DC, D4

Late 69 to 76 — D, DC, D4

Late 69 to 76 — D, DC, D4

Late 69 to 76 — D, DC, D4
Late 69 to 76 — D, DC, D4

Late 69 to 76 — D, DC, D4
Late 69 to 76 — D, DC, D4
Late 69 to 76 — D, DC, D4
Late 69 to 76 — D, DC, D4
Late 69 to 76 — D, DC, D4
Late 69 to 76 — D, DC, D4

19



20



STARTER-GENERATOR — 1969 TO 1976
D (ABOVE SERIAL NO. 69 D—1911)
DC (ABOVE SERIAL NO. 69 DC—1037) (CONT’D)

G11-2

RETAIL INDEX PART
PRICE NO. NO. NAME USED ON

50 30457—69  SCREW, brushholder (4).......................... Late 69 to 76 — D, DC, D4

51 30458—69  SCREW,endcovers(16) .......................... Late 69 to 76 — D, DC, D4

52 30459—69  SCREW, poleshoe(4) ...................ccoona.. Late 69 to 76 — D, DC, D4

53 30460—69  SCREW, driveendcover(4)........................ Late 69 to 76 — D, DC, D4

54 30466—69  CURVED WASHER, terminals F1, F2 & A1,A2(4) ....... Late 69 to 76 — D, DC, D4

55 30467—69  INSULATING WASHER, terminal DF (3) ............... Late 69 to 76 — D, DC, D4

56 30468—69  CURVED WASHER, terminalDF ..................... Late 69 to 76 — D, DC, D4

57 30469—69  SPRING WASHER, commutatorend .................. Late 69 to 76 — D, DC, D4

58 30482—69  INSULATING WASHER, terminals F1, F2 & A1, A2 (10)... Late 69 to 76 — D, DC, D4

59 30484—69  INSULATING PLATE, terminal F1 &F2(2) ............. Late 69 to 76 — D, DC, D4

60 30485—69  INSULATING PLATE, terminalDF . . ... ............... Late 69 to 76 — D, DC, D4

61 30486—69 COVERDISC,driveend ........................... Late 69 to 76 — D, DC, D4

62 30876—69  WOODRUFFKEY .............. .. ...t Late 69 to 76 — D, DC, D4

63 30901—69 NUT,shaft......... ... ... ... ... ... ........... Late 69 to 76 — D, DC, D4

64 31430—68  BOLT ... ... Late 69 to 76 — D, DC, D4

65 31474—68A MOUNTINGBRACKET ............................ Late 69 & 70 — D, DC
31474—71  MOUNTINGBRACKET ............................ 7110 76 — D, DC, D4

66 31551—69  PULLEY ... ... ... .. i Late 69 to 71 — D, DC
31551—72B PULLEY ....... ... ... ... . . .. .. 72t0 76 — D, DC, D4

67 36389—69G V-BELT (GATES)...........cooviiriiia ... Late 69 to 71 — D, DC
36389—72G V-BELT(GATES).........ooiiriiiiiiiiaannn. 72 t0 76 — D, DC, D4

68 37084—41  SPRING WASHER, generator-starter mounting ......... Late 69 to 76 — D, DC, D4

21



SPARK COIL, CABLE AND CONDENSER

22




SPARK COIL, CABLE AND CONDENSER G12

RETAIL INDEX PART

PRICE NO. NO. NAME USED ON
1 997w SCREW, No. 6-32x3/8fil.hd. (2) .................. 63 to 66 — D, DF, DC; 67 & 68 — DC
2 1240W SCREW, No. 10-32x 1-1/2rd.hd. .................. 63 to 78 — D, DF, DC, D4
3 2630W SCREW, No. 8-32 x 5/16 self-tappingrd. hd. .. ........ 67&68 — D
4 3956 BOLT, 5/16-24x9/16hex. hd. (2) .................. 63 t0 66 — D, DF, DC; 67 & 68 — DC
3991 BOLT, 5/16-18x7/8hex.hd. (2) ................... 67to* —D; 69 to * — DC, D4
5 6702 WASHER, 5/16x11/16x1/16(4) .. ... ............. 67to * — D, DC, D4
6 7015 LOCKWASHER,N0.8(2) . ...t 67&68 ~D
8 7041 LOCKWASHER, 5/16(2) . ..., 63 to * — D, DF, DC, D4
9 7112 LOCKWASHER, No. 6 internal tooth (4) .. ............. 63 to 66 — D, DF, DC; 67 & 68 — DC
10 7590 NUT, No. 6-32x7/64x5/16hex. (2). ............... 63 & 64 — D, DF, DC
11 7634 NUT, No. 10-32x 1/8x5/16 (brass)(2) ............. 63 to * — D, DF, DC, D4
13 9982 WIRECLAMP ... ... 63 to 66 — D, DF, DC; 67 & 68 — DC
15 31601—63A SPARKCOIL........... ... ... ... 63 to * — D, DF, DC, D4
16 31610—53  BRACKET, sparkcoil ............................. 63 to * — D, DF, DC, D4
17 31610—68  BRACKET, spark coil support. ...................... Late 68 to 80 — D; 69 to * — DC, D4
18 31612—47  RUBBERCAP, spark plugcable ..................... 63 to 75 — D, DF, DC, D4
19 31620—47  TERMINAL, spark plugcable....................... 63 to * — D, DF, DC, D4
21 31981—65B SPARKPLUGCABLE, 16in......................... 76t0* — D, D4
22 31990—65B SPARK PLUG CABLE, 30-1/2” ..................... 63 to 75 — D, DF, DC, D4
23 32301—47A SPARKPLUG,No.4.......... ... ... ... ... ....... 63 to * — D, DF, DC, D4
32303—47A SPARKPLUG,N0.3......... ... ... ... .......... 63t * — D, D4, 69 — DC
32309—69  SPARKPLUG,N0.56 ............................ 71to * — DC; Late 71 to * — D, D4
32312—77  SPARK PLUG No. 5R6 (Resistor) (Canadian use) . ....... Late 78 to * — D, D4
(Above 3B—13000—H1)
24 32724—63A CONDENSER ......... ..o, 63 to 66 — D, DF, DC; 67 & 68 — DC
25 32726—30A CONDENSERANDBRACKET ....................... 67&68 —D
26 60031—61  LOCKNUT,N0.6-32(2)..........ccviviriiinnnnn, 65 & 66 — D, DF, DC; 67 & 68 — DC
27 71795—63A CLAMP, spark plugcable ......................... 67 to 78 — D, DC, D4

23

NOTE: Asterisk (*) indicates part is used for latest model year shown on cover.



and Accessories

Genuine Parts

oc
e
m
o
=
|
c
<
O

24



G13-1

CARBURETOR
RETAIL INDEX PART
PRICE NO. NO. . NAME USED ON

2 652 WELCHPLUG......... ... .. 63 to * — D, DF, DC, D4
4 2589 SCREW, No.6-32x1/4fil.hd. ..................... 63 to * — D, DF, DC, D4

5 2794 SCREW, 1/4-28x1-3/4 Pozidrivhd. ................ 67t * — D, D4

6 59168 SPACER, chokecableclamp ....................... 67t * — D, D4

7 6075W WASHER, 5/32x5/16x1/32(6) . .................. 63to * — D, DF, DC, D4

9 6242W WASHER, 1/4x9/16x1/32(2) .. ...t 63 to * — D, DF, DC, D4
10 6701 WASHER, 3/8x13/16x1/16...................... 63 to * — D, DF, DC, D4
11 7069 LOCKWASHER,N0. 10............................ Late 66 to * — D, DC, D4
12 7682 LOCKNUT, 1/4-28x3/16x7/16hex. (2) ............ 63 to * — D, DF, DC, D4
13 9958 CLAMP, choke cable (under rt. floorboard) ............ 67to* — D, D4

14 27053—63  BUSHING, insulating(2) .......................... 63 to * — D, DF, DC, D4
15 27071—63  GASKET, carburetormounting...................... 63 to * — D, DF, DC, D4
16 27131—66  REPAIR PARTS KIT, carburetor (does not

include needleandseat) .......................... Late 66 to * — D, DC, D4
17 27133—66  GASKET SET, carburetor .....................oonn. Late 66 to * — D, DC, D4
18 27147—66  REPAIRPARTSKIT........ ... ... ... i 63 to Early 66 — D, DF, DC
19 27158—67A CARBURETOR,complete .......................... 67to*— D, D4;69t0* —DC
20 27227—63  INSULATOR, carburetor mounting(3) ................ 63 to * — D, DF, DC, D4
21 27248—67B CHOKE KNOB AND WIRE, only (will not fit '
plastic TSK chokecable) .......................... 68 to 79 — DC, D4
22 27258—67  CHOKE CONTROL CABLE ASSEMBLY (SHORT) ......... 67t0*—1D
27259—69  CHOKE CONTROL CABLE ASSEMBLY (LONG) .......... 69 to * — DC, D4
23 27274—67A THROTTLESHAFTLEVER ......................... 67t * — D; 69 to * — DC, D4
25 27276—66  THROTTLESHAFT . ....... ... ... .. . coiiiiini.n. Late 66 to * — D, DC, D4
27 27413—63  GASKET, inletvalveseat .......................... 63 to * — D, DF, DC, D4
28 27593—66  STOP NUT, throttielever .......................... Late 66 to * — D, DC, D4
29 27595—66  FULCRUMPIN, inletvaivelever..................... Late 66 to * — D, DC, D4
30 27601—63  GASKET,inletcover.........................oo... 63 to * — D, DF, DC, D4
31 27674—66 CHOKEDISC ............... .. ... .. ..coiiio... Late 66 to * — D, DC, D4
32 27688—63  SCREW, idleadjusting............................ 63 to 70 — D, DF, DC
27688—71  SCREW,idleadjusting . ................ ... ........ 71t0 * — D, DC, D4
33 27689—55  SPRING, idle adjustingscrew ...................... 63 to * — D, DF, DC, D4
34 27691—59  SPRING, throttlestopscrew. ....................... 63 to * — D, DF, DC, D4
35 27693—66  INLET VALVE NEEDLE, SEAT AND GASKET ............ Late 66 to * — D, DC, D4
37 27696—66  SCREW, inletvalve leverpin ....................... Late 66 to * — D, DC, D4
38 27703—55 GASKET,mainplug ...........ccoooiiiniiinnnn.. 63 to * — D, DF, DC, D4
40 27704—66  PLUG SCREW, mainorifice ........................ Late 66 to * — D, DC, D4
41 27705—66A SPRING, throttle shaftreturn .. .................. ... Late66to * — D, DC, D4
43 27715—61  WIREBLOCK, chokelever ......................... 63 to * — D, DF, DC, D4
44 27715—66  THROTTLEDISC..... ... ... . i Late 66 to * — D, DC, D4
45 27716—55  RETAINER CLIP, choke wireblock . .................. 63 to * — D, DF, DC, D4
46 27716—61  SPRING WASHER, chokewireblock ................. 63 to * — D, DF, DC, D4
47 27717—59  SCREW, throttlestop . ............................ 63 to * — D, DF, DC, D4
48 27720—61  SCREWWITH LOCKWASHER, ...................... 63 to * ~ D, DF, DC, D4
choke and throttle discs (4)

49 27726—61  CLIP, throttleshaft............................... 63 to * — D, DF, DC, D4
50 27730—67 CHOKESHAFTANDLEVER ........................ 67to*— D; 69t * — DC, D4
51 27731—61  SEAL WASHER, choke and throttle shaft(2) ........... 63to * — D, DF, DC, D4
52 27731—65  SPRING,chokeshaft ............................. 63 to * — D, DF, DC, D4
53 27732—61  SCREW, throttle shaftclip ......................... 63 to * — D, DF, DC, D4
54 27732—63  SCREW, inletcover .................. e e 63 to * — D, DF, DC, D4
55 27733—61 °~ LOCKWASHER, throttie shaftclipscrew .............. 63 to * — D, DF, DC, D4
56 27736—65  BRASS WASHER, choke and throttle shaft (2) .......... 63 to * — D, DF, DC, D4
57 27740—66  LEVER,inletvalve ............................... Late 66 to * — D, DC, D4
58 27760—63  BODY,fuelpump .......... ... i, 63 to * — D, DF, DC, D4

NOTE: Asterisk (*) indicates part is used for latest model year shown on cover.

25



Genuine Parts
and Accessories

@—»13
/ CARBURETOR
&= &

26




G13-2

CARBURETOR (CONT’D)
RETAIL INDEX PART
PRICE NO. NO. NAME USED ON

59 27761—63  GASKET,fuelpump .............................. 63 to * — D, DF, DC, D4
60 27804—63  COVER, diaphragm .............................. 63 to * — D, DF, DC, D4
61 27805—63  COVER,inlet ......... ... ... ... ... ..o ..., 63 to * — D, DF, DC, D4
62 27806—63  GASKET, diaphragmecover......................... 63 to * — D, DF, DC, D4
63 27807—63  SCREW AND LOCKWASHER, pump body (6) ........... 63 to * — D, DF, DC, D4
64 27808—63  SCREEN,inlet ........... ... . ... ... . ........... 63 to * — D, DF, DC, D4
65 27809—63A DIAPHRAGM, fuelpump........................... 63 to * — D, DF, DC, D4
66 27810—863  WASHER, idle mixturescrew . ...................... 63 to * — D, DF, DC, D4
67 27811—63  PACKING, idle mixturescrew ....................... 63 to * — D, DF, DC, D4
69 27813—63  SPRING, inletvalvelever .......................... 63 to * — D, DF, DC, D4
70 27815—63 CHECKVALVE ........... ... ... .. ... ... vii... 63 to * — D, DF, DC, D4
71 27816—63 DIAPHRAGM ........... ... ... ... ... ... 63 to * — D, DF, DC, D4
72 27818—66  GASKET, mainorificeplug......................... Late 66 to * — D, DC, D4
73 27819—63  MAINFUELJET (size.037) ........................ 63 to * — D, DF, DC, D4

27820—63  MAINFUELJET (size.039) ................ccen.... 63 to * — D, DF, DC, D4

27821—63  MAINFUELJET (size .041) ........................ 63 to * — D, DF, DC, D4

27822—63  MAIN FUEL JET (size .043) ............. feieeeieees 63 to * — D, DF, DC, D4
74 40527—64  PLASTIC DUST COVER, chokecable ................. 63 to * — D, DF, DC, D4
75 70951—79  IGNITIONANDCHOKEPLATE....................... 79t * — D, D4

NOTE: Hoses are sold only in bulk lengths under Part Nos. 63500—68 & 63501—68.
Cut correct lengths from these hoses.
76 63500—68  HOSE, 3/81.D. x 5/8 0.D. fabric reinforced rubber, .. ... 63 to * — D, DF, DC, D4
25 ft. Ig.
63501—68  HOSE, 1/41.D. x 1/2 0.D. fabric reinforced rubber, . .... 63 to * — D, DF, DC, D4
25 ft. Ig.

NOTE: Asterisk (*) indicates part is used for latest model year shown on cover.

27



28



REED VALVE AND AIR CLEANER G14

RETAIL INDEX PART

PRICE NO. NO. - NAME USED ON
1 1183 SCREW, No. 10-32x5/16rd. hd. (2) ................ 63 to 70 — D, DF, DC
2 2673 SCREW, No. 10-32x7/16 rd. hd. (brass)............. 63t0 * — D, DF, DC, D4
3 3767B BOLT, 1/4-20x9/16hex.hd....................... 63 to 66 — D, DF, DC; 67 & 68 — DC
4 4734 BOLT, 5/16-18 x 1-1/4 hex. washerhd. . ............. 81to*— 1D, D4
5 6242W WASHER, 1/4x9/16x1/32(4) .................... 63 to 70 — D, DF, DC
6 6703 WASHER, 1/4x5/8x1/16........................ 66 to * — D, DC, D4
7 7036 LOCKWASHER, 1/4(4) . ... ... ... 63 to 66 — D, DF, DC; 67 & 68 — DC
8 7069 LOCKWASHER, N0. 10(3) ... ... e . 63 to * — D, DF, DC, D4
9 7634 NUT, No. 10-32x5/16x 1/8(brass) ................ 63 to * — D, DF, DC, D4
10 7676 NUT, 1/4-28 x3/16x7/16hex. (4) . . ............... 63 to 70 — D, DF, DC
11 7688 NUT, 1/4-20x 1/4x1/2heX..........cooiiiia... 63 to 66 — D, DF, DC; 67 & 68 — DC
12 7725 LOCKNUT, 5/16-24x11/32x1/2hex. (4) ........... 71t0 * — D, DC, D4
13 8119w WING NUT, aircleaner, 1/4-20..................... 71to* — D, DC, D4
14 9957 CLAMP, choke controlcoil (2) ...................... 63 to 66 — D, DF, DC; 67 & 68 — DC
15 9991A HOSECLAMP(2) . ... 63 to 70 — D, DF, DC
17 24809—71  STUD, aircleanermounting, ....................... 711to 80 — D, DC, D4
5/16-18 & 5/16-24 x 6-7/16 1g. (4)
18 24811—50A STUD, 1/4-20x1-1/21g.(4) ................... ... 631066 — D, DF, DC; 67 & 68 — DC
19 24811—63  STUD, carburetormounting (2) ..................... 63 to * — D, DF, DC, D4
20 26808—80  BRACKET, governorcable ......................... 80to* — D, D4
21 26901—71A REEDPLATEASSEMBLY .......................... 71t0* — D, DC, D4
23 26903—71A REEDPLATE........ ... .. .o, 71t0 * — D, DC, D4
24 26905—59 REEDSTOP ...... ... ... .. i, 63 to * — D, DF, DC, D4
25 26906—59  LEAF,reedvalve .........................il... 63 to * — D, DF, DC, D4
26 26908—63  GASKET,reedplate .............................. 63 to 70 — D, DF, Di
27 26908—71A GASKET,reedplate .............................. 71t0 *— D, DC, D4
29 27020—71  INTAKE MANIFOLD, withstuds ..................... 71t0 * — D, DC, D4
30 27069—63A GASKET,manifold . .............................. 63 to * — D, DF, DC, D4
32 29043—71  MOUNTING STUD, air cleaner, 1/4-28x9-13/16....... 681070 — D; 69 & 70 — DC
(in air cleaner kit)
35 29046—72  MOUNTING STUD, aircleaner, ..................... Late 72 to * — D, DC, D4
1/4-20 & 3/8-16 x 9-1/8 Ig.
36 29078—71  SUPPORT TUBE, air cleaner mounting (4 - 71 to 79)
(3-8010%) ..o 71to *— D, DC, D4
29078—80  SUPPORT TUBE, short (use with bracket 26808-80) . . . . . 80to * — D, D4
37 29130—68A AIRCLEANERKIT —drytype ...................... 68to * — D; 69 & 70 — DC
38 29131—71  FILTERELEMENT...... ... .. ... ... .cciiiiiiinnn 71t0 *— D, DC, D4 '

71to * — D, DC, D4

39 29132—71  DUST UNLOADER, aircleaner ......................
681t 70 — D; 69 & 70 — DC

40 29133—71  ADAPTER, air cleaner (in air cleanerkit) ..............

41 29135—71  CLAMP, dustunloader..............coeevieeonnnnn 71t0 * — D, DC, D4

43 29138—71  GASKET, airintake.......... T 71to* — D, DC, D4

44 29139—71  DECAL, air cleaner service instructions . .............. 71t0 * — D, DC, D4

45 29140—72  LABEL, aircleaner(front) ............... ... ... ... Late 72 to * — D, DC, D4
46 29141—66  INNER GASKET, air cleaner, lower................... 66 to 70 — D, DC

47 29142—71  GASKET, aircleanermounting...................... 71t0 * — D, DC, D4

48 29143—66  BASE GASKET, aircleaner......................... 66 to 70 — D, DC

49 29157—71  MOUNTING, aircleaner ........................... 71to * — D, DC, D4

50 29183—67A HOSE, airintake...............c.ooviiiiiiiinen.. 671070 — D; 69 & 70 — DC
52 32522—37  GASKET, airfhtake connection. . .................... 63 to 70 — D, DF, DC

53 66387—64  WING NUT, aircleaner, 1/4-28 . .................... 66 to 70 — D, DC

29

NOTE: Asterisk (*) indicates part is used for latest model year shown on cover.



N

——
_—°
by
%./A
Ve or
\7 )

e = —

N
\ ¢
14\6?’/)\4
\
\
\\
17 S

30




G156

GOVERNOR
RETAIL INDEX PART
PRICE NO. NO. NAME USED ON
1 2585 SCREW, No. 8-32 x 5/16 Pozidriv Phillipshd........... 80to*— D, D4
2 2588W SET SCREW, 1/4-28 x 1/8 socket hd.. . .. B, Late 68 to 79 — D, D4
3 3581 BOLT, No. 10-24x3/8hex.hd. .................... 80to*—D, D4
4 6405W WASHER, 1/4x19/32x1/32.. .. .......coiiiinen. 80to*—D,D4.
5 7069 LOCKWASHER, No. 10....................oieinn.. 8to*—D, D4
6 | 7620W NUT, No. 10-24x1/8x3/8hex. ................... 80to*— D, D4
7 8137 PUSH NUT, governor arm contactbutton . ............. 67 to * — D, DC, D4
8 11015 RETAININGRING ........ ... ... oiia.. 80to*—D, D4
9 26806—80A GOVERNORCABLE...................ccoiiieon... 80to*—D, D4
10 26807—67  WIRE, governorcontrol ........................... 67 to 79 — D; 69 to 79 — DC, D4
1 26807—80A CABLE ASSEMBLY, governorcontrol ................ 80to* — D, D4
12 26808—80  BRACKET, governorcable ......................... 80to* — D, D4
12A 26811—80  GOVERNOR CONTROL CABLEKIT (silver) ............. 67t0*— D, D4
Consists of:
3581 SCREW 11015 RETAINING RING 20*
2585 SCREW 26807—80  CONTROL CABLE 5.00
6405W SPRING WASHER 26808—80  BRACKET, GOVERNOR 2.30
7069 LOCKWASHER 26813—80  CABLE END 1.95*
7620W NUT 29078—80  SUPPORT TUBE 1.65
13 26813—67A CONTROL CABLE END, 5/32’ hole (repair part) . ... .... 67 to 79 — D; 69 to 79 — DC, D4
13A 26813—80 CONTROL CABLEEND5/64 hole................... 80to* —D, D4
14 26814—79  CONTACTBUTTON ASSEMBLY ..................... 79to * — D, D4
Includes button & pushnut
15 26819—67 GOVERNORARMASSEMBLY.................. ..... 671079 — D; 69 to 79 — DC, D4
15A 26819—80 GOVERNORARMASSEMBLY....................... 80 — D, D4
16 26819—81  GOVERNORARMASSEMBLY....................... 81to*— D, D4
17 41834—67 RETURNSPRING .......... ...ttt 67to* — D; 69to * — DC, D4

NOTE: Asterisk (*) indicates part is used for latest model year shown on cover.

31



2 48

4
ACCELERATOR PEDAL 2

32




ACCELERATOR PEDAL ' G16

RETAIL INDEX PART

PRICE NO. NO. NAME USED ON
1 515 COTTERPIN, 1/16x3/4 .. ... ..., 63 to * — D, DF, DC, D4
2 551 COTTERPIN ... 79t0* — D, D4
3 610 ROLL PIN, acceleratorpedal ....................... 68t * — D, DC, D4
4 1198 SCREW, No. 10-24 x 1/2 Pozidrivhd. (2) . ............ Late 68 to * — D; 69 to * — DC, D4
5 2794 SCREW, 1/4-28 x 1-3/4 Pozidrivhd. ................ 67 to 80 — D; 69 to 80 — DC, D4
6 37678 BOLT, 1/4-20x9/16hex. hd....................... 63 to 66 — D, DF, DC; 67 to 73 — DC
7 3787 BOLT, 1/4-20x3/4hex.hd........................ Late 68 — D; 72 to * — D4
8 3987 BOLT, 5/16-18x3/4hex. hd. (2) ................... 67to*— D, D4
9 3991 BOLT, 5/16-18x7/8hex. hd. (2) ................... 63 to 66 — D, DF, DC
10 59168 SPACER, throttle cableclamp....................... 67 to 80 — D, D4
11 5930W SPACER . ... 69to 72 — DC
12 6165W WASHER, 3/16x3/8x1/32. .. ... .o 70to*—D; 7210 * — DC, D4
13 6182W WASHER, No. 10x7/16x1/32 .................... 63 to 66 — D, DF, DC
14 6228W WASHER, 1/4x1/2x1/16............ ..., 67to * — D, DC, D4
15 6341B WASHER, 5/16x1-1/8x1/16(2) .................. 63 to 80 — D, DF, DC, D4
16 6702 WASHER, 5/16x11/16x1/16(2) . . ................ 63 to * — D, DF, DC, D4
17 6703 WASHER, 1/4x5/8%x1/16(2) .........cccvevennn... 7210 * — D4
18 7036 LOCKWASHER, 1/4 ... ... ... ... ... 63 to 66 — D, DF, DC; 72to * — D4
19 7624 LOCKNUT, No. 10-24x1/4x3/8hex. (3) ............ 63 to * — D, DF, DC, D4
20 7682 LOCKNUT, 1/4-28x3/16x7/16hex. ............... 67to*—D; 69 to * — DC, D4
21 7688 NUT, 1/4-20x7/32x7/16hex..................... 63 to 66 — D, DF, DC; 67 to 72 — DC
22 7740 LOCKNUT,5/16-18 x1/4x1/2hex.(2) ............. 63 to * — D, DF, DC, D4
23 9957 CLAMP, throttie controlcable ...................... 63 to 66 — D, DF, DC; 67 to 72 — DC
24 9958 CLAMP (under right floorboard) . . ................... 67 to * — D; 69 to * — DC, D4
25 9963 CLAMP, throttle cable (under right floorboard) ......... 67t0*—D; 69t * — DC, D4
26 11410 GROMMET, acceleratorrod ........................ 70to*— D; 7210 * — DC, D4
27 27450—36  WIRE BLOCK, acceleratorlever ..................... 67 to Early 68 — D
28 40494—72  INTERLOCK SHAFT, accelerator — with bearing ........ 72t0o * — D4
29 40499—72  ACCELERATORPEDAL ..............cciiiiiiiinn, 72t0 * — D4
30 40503—63  SPRING, accelerator pedal (rightside)................ 63 to 66 — D, DF, DC
31 40503—68  RETURN SPRING, acceleratorpedal .. ................ 68 to * — D, DC, D4
32 40505—72  ACCELERATORLEVER ............cciiiiiiiiiannn 72t0o* — D4
33 40509—63  SPRING, accelerator lever (leftside) ................. Late 63 to 66 — D, DF, DC
34 40509—67  SPRING, acceleratorpedal . ..................coont 67 to * — D, DC, D4
35 40511—68  CLAMP, throttle control cable (floorboard) . ............ Late 68 to 78 — D; 69 to 78 — DC, D4
36 40511—78  CLAMP, throttle control cable (floorboard) . ............ 79to*— D, D4 ,
37 40512—68A INTERLOCK SHAFT, accelerator — with bearing .. ...... 68to*— D, DC
38 40514—68  ACCELERATORLEVER ..............cooiiiiieonn.. 68to*— D, DC
39 40516—68  ACCELERATORPEDAL ...............c.ooioeo... 68to*— D, DC
40 40518—68  BRACKET, accelerator .................... e 68to*— D, DC
41 40519—72  BRACKET, accelerator ............................ 72t0o * — D4
42 40522—63  BUSHING, accelerator (2) ...................ooonn. 63 to * — D, DF, DC, D4
43 40525—67 THROTTLECONTROLWIRE .......... ... ...t 67 to * — D, DC, D4
44 40528—68  THROTTLE CONTROL CABLEASSEMBLY ............. Late 68 to Early 80 — D, D4
45 40530—80 THROTTLE CONTROL CABLEASSEMBLY ............. Late 80 to * D, D4
46 40531—69  THROTTLE CONTROL CABLEASSEMBLY ............. 69 to 72 — DC
47 40532—68A WIRE BLOCK, acceleratorlever ..................... Late 68 to * — D; 69 to * — DC, D4
48 40533—68  SHIELD TUBE, throttlecable ....................... 69to * — D, DC, D4
49 49079—72 SPACER . .........ciiiiii i 81to* — D, D4
50 71509—70 CUP,microswitch . .....................coooan. 70to *—D; 72 to * — DC, D4
51 71510—70  ROD, acceleratortomicroswitch . ................... 70to* — D; 72 to * — DC, D4
52 71793—71  BEARING, accelerator interlock shaft................. 66 to * — D, DC, D4

33

NOTE: Asterisk (*) indicates part is used for latest model year shown on cover.



34



G17

BRAKE PEDAL — DISC BRAKE
RETAIL INDEX PART
PRICE NO. NO. NAME USED ON

1 515 COTTERPIN, 1/16x3/4(2) .........ciiiin.. 63 to * — D, DF, DC, D4

2 1764W SCREW, No. 10-24 x 1-5/32 sockethd. .............. Late 68 to * — D, DC, D4

3 2659 SCREW, No. 10-24 x 7/8 Pozidrivpanhd. ............ 67 to Early 68 — D, DC

4 2685W SCREW, No. 10-24 self tappinghex. hd. . . ............ Late 68 to * — D, DC, D4

5 3765 BOLT, 1/4-28x5/8hex. . ........c..oovviieanan. 79t *—D, D4

6 442TW SHOULDER BOLT, brakepedal...................... 66 to * — D, DC, D4

7 6150W WASHER, No. 10x3/8x1/16 ..................... 63 to 66 — D, DF, DC

8 6242W WASHER, 1/4x9/16x1/32. . ... .. 63to* — D, D4

9 63758 WASHER, 3/8x37/64x1/32(2) ... ocvvvveennn... 63 to * — D, DF, DC, D4

10 6702 WASHER, 5/16x11/16x1/16..................... Late 68 to * — D, DC, D4

11 6716 WASHER, No. 10x1/2x3/64 ..................... 67 to Early 68 — D, DC
12 7036 LOCKWASHER, 1/4 . ... ... i 79t *—D, D4

13 7624 LOCKNUT, No. 10-24 x1/4x3/8hex. ............... Late 68 to * — D, DC, D4

14 7676 NUT, 1/4-28x3/16x7/16hex..................... 79t0*— D, D4

15 7725 LOCKNUT, 5/16-24x11/32x1/2hex. .............. 66 to * — D, DC, D4

16 9963 CLAMP. .. e 79t * — D, D4

17 11000 RETAINING RING, brakepedal . ..................... 63 to * — D, DF, D4; 63 to 68 — DC
18 11104 O-RING, brakelever(2) .............cccooeiian... 66 to * — D, DC, D4

19 25785—30A BUSHING, fower (2)..........ccvvvrienennannn... 63t * — D, DC, D4
20 41834—67  SPRING, brakepedalreturn........................ 67to* — D, D4; 67 & 68 — DC
21 42269—~70  CLEVIS PIN, brake cable (pedalend)................. 63 to * — D, DC, DF, D4

22 42405—68  LEVER, brake pedal, withspring .................... 66 to * — D, DC, D4
23 42479—63A BRAKEPEDAL,only...............cccviviinnn... 63to * — D, D4; 63 to 68 — DC
24 42482—63  BUSHING, brake lever —upper..................... 63 to * — D, DF, D4; 63 to 68 — DC
25 42483—63  BUMPER, brake lever (rubber) ..................... 63 to * — D, DF, D4; 63 to 68 — DC
26 42488—63B RATCHET, brakelever . ........................... 63 to * — D, DF, D4; 63 to 68 — DC
27 42490—67  SPACER, pedalratchet............................ 67t0* — D, D4

28 42434—63B RATCHET SPRING, brakelever ..................... 63 to * — D, D4, 63 to 68 — DC
29 42501—67 PULLWIRE, brakepedal .......................... 67to* — D, D4; 67 & 68 — DC
30 47739—63A BRAKECONTROLCABLEKIT....................... 63 to 65; 67 to * — D, D4

Includes cable assembly, clevis pins and washers

31 47740—63A CABLEASSEMBLY ......... ... oot 63 to 80 — D, D4

32 47740—81 CABLEASSEMBLY ...........c.ccoiiiiininiainn... 81to*— D, D4
33 47741—63  SPACER, cable coil (forrepairs) . .................... 63 to * — D, DF, DC, D4
34 73092—61B CLEVIS PIN, brake cable (brakeend) ................ 63 to 80 — D, DC, D4

35 73092—81  CLEVIS PIN, brake cable (brakeend) ................ 81to*— D, D4

NOTE: Asterisk (*) indicates part is used for latest model year shown on cover.

35



HYDRAULIC BRAKE CONTROLS
1966 TO 1972

36




HYDRAULIC BRAKE CONTROLS — 1966 TO 1972

G18

RETAIL INDEX PART
PRICE NO. NO. NAME USED ON
1 515 COTTERPIN, 1/16x3/4(3) . ..o 66 to 72 — DC
2 2764W SCREW, 1/4-20 x 8 self tapping Phillipshd. ........... 66 to 72 — DC
3 4042HW BOLT, 5/16-24x1-3/4hex. hd. .................... 66 to 72 — DC
4 4427TW SHOULDER BOLT, brakepedal...................... 66 to 72 — DC
5 4710 BOLT, 5/16-24 x2-1/4hex.hd. .................... 66 to 72 — DC
6 5924W SPACER, mastercylinder (2) ....................... 66 to 72 — DC
7 6220W WASHER, 1/4x7/16x1/32.............. ... ...... 66 to 72 — DC
8 7725 LOCKNUT, 5/16-24 x 11/16x 1/2hex. (5) ........... 66 to 72 — DC
9 7744 NUT,5/16-24x3/16x1/2hex. (3) .. .. .cvevennn.. 66 to 72 — DC
10 10016 STRAP, braketubetoframe........................ 66 to 72 — DC
11 11104 O-RING, brakepedal (2) .............coieiiinann. 66 to 72 — DC
12 42269—30 CLEVISPIN, footlever ................... ... 66 to 72 — DC
15 61135—57  SPACER, mastercylinder.......................... 66 to 72 — DC
16 67075—57A BRAKETUBECLIP ............c..ciiiiiiiiinn... 70t0 72 — DC
17 72002—51  STOPLIGHTSWITCH ............... B 66 to 72 — DC
18 83566—51  TEE, braketube ...... e 66 to 72 — DC

37



HAND BRAKE CONTROLS

1968 AND EARLIER |

38




HAND BRAKE CONTROLS

G19

RETAIL INDEX PART
PRICE NO. NO. NAME USED ON
1 515 COTTERPIN, 1/16x3/4 .. ....... ... 66 to 72 — DC
2 3825 BOLT, 1/4-28x1hex. hd.......................... 66 to 68 — DC
3 3974HW BOLT, 5/16-24 x3/4hex. hd. (2) . .................. 69t0 72 — DC
4 4014W BOLT, 5/16-24 x1-1/4hex. hd. (2) ................. 66 to 68 — DC
5 4036 BOLT, 5/16-24x1-1/2hex. hd. (2) ................. 69to 72 — DC
6 4713W BOLT, 3/8-16x3/4hex.hd. (2) .............c...... 66 to 68 — DC
7 6333 SPACER, 5/16x7/8x5/64(2) .................... 66 to 68 — DC
8 6375B WASHER, 3/8x9/16x1/32........ .. ............ 69 to 72 — DC
9 7038 LOCKWASHER, 3/8(2) .... .ot 66 to 68 — DC
10 7683 LOCKNUT, 1/4-28 x5/16x7/16hex. ............... 66 to 68 — DC
1 7725 LOCKNUT, 5/16-24x11/32x1/2hex. (4) ........... 66 to 72 — DC
12 7739 LOCKNUT, 5/16-18 x 11/32x1/2hex. (2) ........... 66 to 68 — DC
13 7744 NUT, 5/16-24 x3/16x1/2hex. (3) . ................ 66 to 68 — DC
14 9963 CLAMP, hand brakecable(2) ...................... 69t0 72 — DC
15 9982 CLIP,brakecable................... ... ......... 66 to 68 — DC
16 10016 CABLE STRAP, brake cabletoframe ................. 69 to 72 — DC
17 11036 RETAINING RING, hand brake lever ......... e 69 to 72 — DC
20 41643—75 HANDBRAKE........ ... 0., 66 to 68 — DC
21 44524—51  CLEVISPIN(4) ..... ..., 66 to 68 — DC
22 45159—50  ADJUSTING SCREW, brakecable ................... 66 to 68 — DC
23 45174—51  CLEVIS, brakecables(2).......................... 66 to 68 — DC
24 45216—49  CLAMP, cableclevis(2)......... ...t 66 to 68 — DC
25 73092—61B  CLEVIS PIN, brake cable (brakeend) ................ 69 to 72 — DC

39



S W
)

&/

s <«
| PRt S
./

40



G20

WHEELS
RETAIL INDEX PART
PRICE NO. NO. NAME USED ON
1 534 COTTERPIN,3/32x1 .. .. i 63 to 69 — D, DF, DC
559 COTTERPIN, 1/8x1-1/4(2) ......ovveiiaan... 72t0 * — D4
2 67228 WASHER, 5/8x1-1/8x1/32(2—D4) .............. 63 t0o 69 — D, DF, DC; 72 to * — D4
3 7947W CASTLENUT, 5/8-18x1/2x15/16 hex. (2—D4) ..... 63 to 69 — D, DF, DC; 72to * — D4
4 9033 FRONT WHEEL BEARING (2) (D4 outerfront)........... 63 to * — D, DF, DC, D4
5 9977 CLIP,hubcap(4). .....coooneiii e e 63 to * — D, DC, D4
6 41024—71  HUB,rearwheel (2)........... ... .. ... ... ... ... 71 to Early 73 — D, DC, D4
41026—66 HUB,rearwheel(2)...............cooiiiiiann.. 66 to 70 — D, DC
7 41199—66A MOUNTING STUD, wheethub(4) ................... 66 to 72 — D, DC, D4
8 41204—63A KEY,rearwheelhub(2).............. ... ... ... 63 to Early 73 — D, DF, DC, D4
9 42996—80  WHEEL RIM (9.50 x 8) (low pressure accessory) ....... 66 to * — D, D4
9A 43017—66B WHEELRIM (9.50x8).......... ...t 66 to * — D, D4
43103—72  TIRE, ribtread (8.50x8 —4Ply) ................... 72t0 * — D, DC, D4
43104—72  TIRE, traction tread (8.50x8 —4Ply) ............... 72t0 * — D, DC, D4
10 43152—66  WHEELNUT(4)...... ... 66 to * — D, DC, D4
1 43156—63  VALVE,withcore ............... .. ... oiiiiiinn, 63 to * — D, DF, DC, D4
43158—65  TIRE VALVE EXTENSION, frontwheel ................ 63t0* — D, D4
12 43600—63  HUBCAP, frontwheel, right ....................... 63t0o*—1D
13 43600—65  HUB CAP, left (with hole for valvestem) .............. 63to*—D
14 43614—66A HUBASSEMBLY, front wheel (includes bearings & seals). 66 to * — D, DC
15 43640—72  HUBASSEMBLY, front wheel (includes bearings & seal) . 72 to * — D4
16 43641—72 GREASECAP,hub ......... ...t 72t0* — D4
17 43732—63A OIL SEAL, frontwheel (2) ......................... 63t0o * — D, DF, DC
18 43734—72  OIL SEAL, frontwheel ............................ 72t0* — D4
19 43738—63A SPACER, frontaxle....................cooieii.. 63 to * — D, DF, DC
20 43874—70 FRONTAXLE ....... ... 70t0o*— D, DC
21 48314—70  FRONT WHEEL BEARING, inner(2) .................. 72t0* — D4
22 82707—78A HUB, rearwheel (2) (DANA) ....................... 78t0* — D, D4
23 83084—73 HUB,rearwheel(2)...............cooiiieiiiinn. Late 73 to Early 77 — D, D4
25 83153—77  HUBASSEMBLY, with studs; rear wheel (2) (PEERLESS). Late 77 — D, D4
26 83961—63A HUBCAP, rear wheel (2-D), (4-D4) ................ 63to*— D, D4
NOTE: Asterisk (*) indicates part is used for latest model year shown on cover. 41



LOCKOUT HUB
LATE 1970 TO EARLY 1977

42



LOCKOUT HUB — LATE 1970 TO EARLY 1977

G21

RETAIL INDEX

PART

PRICE NO. NO. NAME USED ON

1 1867W SCREW, No. 12-24x5/8flathd..................... Late 70 to Early 77 — D, DC, D4
2 2590w SET SCREW, No. 10-32x5/16 sockethd. ............ Late 70 to Early 77 — D, DC, D4
3 2751 SCREW, with lockwasher, 1/4-28 x1/4rd. hd. ........ Late 70 to Early 77 — D, DC, D4
4 73980 NUT,5/8-18x7/16x7/8hex............... e Late 70 to Early 77 — D, DC, D4
5 8854 STEELBALL(2)......coviiiiiiiiiiiaeen .. Late 70 to Early 77 — D, DC, D4
6 11001 RETAININGRING,knob . .......................... Late 70 to Early 77 — D, DC, D4
7 11027 RETAINING RING, knobassembly ................... Late 70 to Early 77 — D, DC, D4

8 11079 RETAINER,axlenut ......... ... ... ... ... ...... Late 73 to Early 77 — D, D4
9 11110 O-RING, locknutpin.................. ... Late 70 to Early 77 — D, DC, D4
10 12029 OILSEAL,axlehub ................ccoiiiiina.. Late 70 to Early 77 — D, DC, D4

11 41032—73 AXLEHUB(splined)...........cccvvieevniinnnnn. Late 70 to Early 77 — D, D4
12 41034—70 THRUST BEARING, axlehub(2) .................... Late 70 to Early 77 — D, DC, D4
13 41036—70 SHIM, .005(2) ......coinii i Late 70 to Early 77 — D, DC, D4
14 41038—70 SHIM, .020 ...... ... Late 70 to Early 77 — D, DC, D4
41040—70 KNOBASSEMBLY ..........cciiiiiiiiiiiiaeennn Late 70 to Early 77 — D, DC, D4
15 41042—70  PIN. ... . e Late 70 to Early 77 — D, DC, D4
16 41045—70 BALLGUIDE.......... ... Late 70 to Early 77 — D, DC, D4
17 41047—70 COUPLING .. ... ...t Late 70 to Early 77 — D, DC, D4
18 41049—70 SPRING,outer .............coieiiiiiiiiiiann Late 70 to Early 77 — D, DC, D4
19 41050—70  SPRING,inner .......... . ..ot Late 70 to Early 77 — D, DC, D4
20 41060—70 COLLAR, withstudsandoilseal .................... Late 70 to Early 77 — D, DC, D4
21 41064—70  STUD(4) ..o Late 70 to Early 77 — D, DC, D4

41075—73 LOCKOUT HUB ASSEMBLY, complete . ............... Late 73 to Early 77 — D, D4
22 41076—70  LABEL,lockouthub.............................. Late 70 to Early 77 — D, DC, D4
23 41080—70 HUBASSEMBLY ...... ...t Late 70 to Early 77 — D, DC, D4
24 41082—70 BEARINGSLEEVE .......... ..., Late 70 to Early 77 — D, DC, D4
25 41189—70 KNOB ...... ..o Late 70 to Early 77 — D, DC, D4
26 41204—63A KEY,wheelhub ........... ... .. ... .. ..., Late 70 to Early 73 — D, DC, D4
27 43152—66 WHEELNUT(4) ... ..ot Late 70 to Early 77 — D, DC, D4
28 67826—55  WASHER(rubber) .......... ... Late 70 to Early 77 — D, DC, D4

43






G22

FRONT SUSPENSION — D4
RETAIL INDEX PART
PRICE NO. NO. NAME USED ON
1 520W COTTERPIN, 1/8x1(4) ...... B 72t0* — D4
2 3776W BOLT, 7/16-14x2-1/4hex.hd. (4) ................. 72t0* — D4
3 3974HW BOLT, 5/16-24x3/4hex. hd. (6) . .................. 72t0 * — D4
4 4020W BOLT, 5/16-24x 1-3/8 hex. hd. (4) ...... e 72t0* — D4
5 6878 SHIM WASHER, suspensionarmrod — .005 .......... 7210 * — D4
6 6879 SHIM WASHER, suspensionarmrod — .007 .......... 72to* — D4
7 7039 LOCKWASHER, 7/16(4) . ... 72t0* — D4
8 7041 LOCKWASHER, 5/16(6) ... 72t0 * — D4
9 7753 NUT, 5/16-24x1/4x1/2hex. (4) . ................. 72t0* — D4
10 7867W CASTLENUT,7/16-20(4). ... ....ovveeeeeaen. 72t0* — D4
11 7960 LOCKNUT, 7/8-14(2) ...... e 72t0* — D4
12 9851 GREASEFITTING(6) .......covvieeeeieeanne. 72t0 * — D4
13 35363—52 SHIMWASHER(2)..........coiiiiiiiiiiiaann. 72t0o * — D4
14 37584—67  STUD, stopblock(4) ..o, 72 to Early 74 — D4
15 43637—72 SUSPENSIONTUBE ............coiireiniinnnn.n. 7210 * — D4
16 43642—72  SPACER, suspensionarmrod (2).................... 72t0 * — D4
17 43643—72  SLEEVE ... ... .. 72t0 * — D4
18 43810—74  STEERINGSTOPKIT ...... ... oo 72 to Early 74 — D4
Consists of:
19 7686 LOCKNUT, 1/4-20 x 5/16 x 7/16 hex. (4)
20 43811—74 STOP BLOCK, with 37584—67 studs (2)
21 43812—74 CLAMP BAR (2)
22 43852—72  SUPPORTARM,axle—right....................... 72t0* — D4
23 43853—72 SUPPORTARM,axle—left ........................ 72t0 * — D4
24 43858—72  SUSPENSIONARM,right.......................... 72t0* — D4
25 43859—72  SUSPENSIONARM, left..... ... .. ... ...t 72t0* — D4
26 54549—72 SHOCK ABSORBER,only ............. ... 72t0 * — D4
27 54563—72  SPRING, shock absorber (2) ....................... 72t0 * — D4
28 54620—72  SPRING GUIDE, shock absorber(4) .. ................ 72t0* — D4
29 54622—72  RETAINER, shock absorber spring guide — lower (2) .... 72to * — D4
30 54635—67  RETAINER, shock absorber spring guide — upper(4).... 72to * — D4
31 57043—72 TIEROD,short............ccciiiieeeninninn... 72t0* — D4
32 57044—72 TIEROD,IONG. .. ... ..o, 72t0* — D4
33 57048—72  LOCKWASHER, kingpin(4) .............ooineo. .. 72t0* — D4
34 57055—72 KINGPIN(4) .. ... i 72t0 * — D4
35 57056—72 THRUSTWASHER(2) ..........covviieninnann... 72t0* — D4
36 57093—72 ARM,steeringgear ...............cc.o it 72t0* — D4

NOTE: Asterisk (*) indicates part is used for latest model year shown on cover.

45



46

CAUTION
bladatadAs

DISC BRAKE




G23

DISC BRAKE
RETAIL INDEX PART
PRICE NO. NO. NAME USED ON
1 515 COTTERPIN, 1/16x3/4 ... ... .. ... ... 79t0*—0D, D4
534 COTTERPIN, 3/32x1 ... 63 to 78 — D, DC, D4
2 2599 SCREW, 1/4-20x 1-3/4 Pozidrivpanhd. ............. Late 64 to 66 — D, DC
2603 SCREW, 1/4-20x 1-1/2 Pozidrivpanhd. ............. 63 & Early 64 — D
2796W SCREW, 1/4-20x1-1/2slothd. .................... 67 to * — D, DC, D4
3 3974HW BOLT,5/16-24x3/4hex. hd. (4) ................... 63to* — D, DC, D4
4 4062w BOLT, 5/16-24 x 3-1/4 hex. hd. (drilled) ............. Late 64 to 71 — D, DC
4063W BOLT, 5/16-24x 3-1/2 hex. hd. (drilled . . ............ 72t0* — D, DC, D4
4065 BOLT, 5/16-24x2-3/4hex. hd. .................... 63 & Early 64 — D
5 4710 BOLT,5/16-24x2-1/4hex. hd. .................... 63 & Early 64 — D
6 4713W BOLT,3/8-16x3/4hex. hd.(4) .................... 63to * — D, DC, D4
7 4725 BOLT,5/16-24x2-3/4hex.hd. .................... Late 64 to * — D, DC, D4
8 6316W WASHER, 5/16x5/8x1/16(2) .................... 63 to Early 68 — D, DC
6321H WASHER, 5/16x1x1/16......................... Late 68 to Early 71 — D, DC
9 7038 LOCKWASHER, 3/8(4) . ....oviei e 63 to * — D, DC, D4
10 7688 NUT, 1/4-20x7/32x7/16hex..................... 63 to 66 — D, DC
1 7728 CASTLE NUT, 5/16-24 x5/16x1/2................. 63t * — D, DC, D4
12 7729 LOCKNUT, 5/16-24x1/4x1/2hex. ................ 63 to * — D, DC, D4
13 8858 BALL,camlever(2).............ooieiiiionn... Late 63 to * — D, DC, D4
14 38078—47  SPRING, brakeshoe. . ............................ Late 64 to * — D, DC, D4
15 41424—63  SPRINGWASHER(B) ....................ciiian. 63to* — D, DC, D4
16 41427—71 BRAKECAMLEVER ............. ... ... ......... Late 71 to * — D, DC, D4
17 41810—64A  SET OF BRAKE LININGS AND RIVETS (1/4 thick) ....... 64 to * — D, DC, D4
(Above Serial No. 64D—2201)
18 41811—64A BRAKESHOE,rear....................ccovuinn. 64 to * — D, DC, D4
(Above Serial No. 64D—2201)
19 41812—64B BRAKESHOE,front .............................. 63 to * — D, DC, D4
20 41841—63  RIVET,brakelining .............................. 63 to * — D, DC, D4
21 47744—66 BRAKEDISC............ ... . i, 66 to * — D, DC, D4
22 47748—67  BRACKET, brakeshoe ............................ 67 to * — D, DC, D4
23 47750—71  BRACKET,brakemounting ........................ Late 71 to * — D, DC, D4
24 52083—72  CAUTION LABEL, brake adjustment. . ................ Late 72 to * — D, DC, D4

NOTE: Asterisk (*) indicates part is used for latest model year shown on cover.

47



..... —
lJ.. i) ..vl.i/n

Ry

nhhh ‘OO?',»

-
74

1}
P
o
¢ EARNITRARA
it RUUHLRBRRRE N
1]

Y A )

\ %m

gt o ad i
. ‘
;

-
///

K20

=)
7
%,

A
o)
<

BRAKE — DC




BRAKE — DC G24

RETAIL INDEX PART

PRICE NO. NO. NAME USED ON
1 41405—66A BRAKEDRUM ........... ..o oot 66 to 70 — DC
41405—70 BRAKEDRUM (lockouthub) ....................... Late 70to 72 — DC
41405—71 BRAKEDRUM ......... .. ... cciiiiiiiiian 71& 72 - DC
2 41657—69  SIDEPLATE, left............... ..., 69 to 72 — DC
41659—69  SIDEPLATE,right ...... .. ... .o i 69 to 72 — DC
3 41665—66  PISTON REPAIR KIT, wheel cylinder. .. ............... 69 to 72 — DC
(includes 2 of each item)
4 41723—66  RETAINERKIT, brake shoe (includes 4 of eachitem) . . . .. 69t0 72 — DC
5 41732—66  REPAIR KIT, brake adjuster (2 screws, 4 tappets) ....... 66 to 72 — DC
6 41733—66  BRAKEADJUSTERASSEMBLY ..................... 66 to 72 — DC
7 41739—66  WHEEL CYLINDERASSEMBLY ..................... 66 to 72 — DC
8 41747—66  MOUNTING KIT, wheel cylinder (includes 2 of each item) 66 to 72 — DC
9 41763—66  WHEEL CYLINDER SEAL KIT (includes 2 of eachitem) ... 66 to 72 — DC
10 41832—66  SET OF RETURN SPRINGS (includes 2 of eachitem) .. ... 66 to 72 — DC
11 41844—66  SET OF LINED BRAKE SHOES (contains four) .......... 66 to 72 — DC
12 41922—66  OPERATINGLEVER........... ... ... ..ot 66 to 72 — DC

NOTE: The parts on this page are no longer available thru Parts & Accessories.

49



FRONT FORK
1970 & LATER

50



FRONT FORK — 1970 & LATER G25
RETAIL INDEX PART
PRICE NO. NO. NAME USED ON
1 559 COTTERPIN,1/8x1-1/4 ... ... ... ... ........... 70to *— D, DC
2 2828W BOLT, 3/8-16x3hex. hd. (2) . ..................... 74t0* =D
3 3239w BOLT, 1/4-28x3/4squarehd...................... 70t0o* — D, DC
4 4337TW BOLT, 3/8-24 x 1-1/4 hex. hd. (steeringwheel)........ 70t0 73— D, DC
5 4411 BOLT, 3/8-24 x 1-3/4 hex. hd. (steering wheel) . ... .. .. 74t0*—D
6 4412 BOLT, 3/8-24x2-1/2 hex. hd. (tiller) . . .............. 70t0* —D, DC
7 6218W WASHER, 1/4x7/16x1/32(20r4) ................ 701079 — D, DC
8 6701 WASHER, 3/8x13/16x1/16(2) . .................. 74t0* =D
9 7676 NUT, 1/4-28x3/16x7/16hex..................... 70t0*—1D, DC
10 7778 LOCKNUT, 3/8-16 x 7/16x9/16 hex. (2) ............ 74t0* - D
11 7947W CASTLENUT, 5/8-18x1/2x15/16hex. ............. 70t0* — D, DC
12 9045 ROLLERBEARING (2).......coviiiiiiiii e 70t0 78 — D, DC
9048 CUP,bearing(2) .......oovnreiiiiiieaaaan, 79t *— D, D4
9049 ROLLERBEARING(2)......coeee e 79t * — D, D4
13 12009 OILSEAL(2) .. 70t0*—1D, DC
14 45529—74  FORKWITHBUSHINGS ........... ... ... ... . ... 74t0*—D
17 45593—70  FORKSLIDER,right . ............ ..ot 70t0* — D, DC
18 45594—70  FORKSLIDER, feft ......... .. ... ..o, 70to * — D, DC
19 45599—63  BEARING GUARD, steeringhead .................... 70t0* — D, DC
20 45599—70  BEARING GUARD, steeringhead .................... 70t0o* — D, DC
21 45630—70  BUSHING, forktube(4) .......... ... ..., 70to * — D, DC
22 45632—70  SPACER, forkstem........... ... .. ... .. ... ..., 70t0o* — D, DC
(for steering wheel — substitute for sprocket)
23 45652—74  BRACKET,fork............ ... iian, 74t0*—1D
24 46047—70  LINER, forkspring(2) ........ccoooiviii i 70to * — D, DC
25 46049—63A FORKSPRING(2).......ccvveviiiiiiiiieennnn 70t0* — D, DC
26 46201—52  FORKPLUG(4) ......ooeirii i 70to 79 — D, DC
27 50972—75 LUBEFITTING(2) .....corieeiii it 80to*—1D
28 57012—71  STEERING CHAIN, with connecting link............... 71&72—D, DC
(1.44:1 ratio) (22 pitches)
57014—71  STEERING CHAIN, with connectinglink............... 71t1073— 1D, DC
(2.55:1 ratio) (28 pitches)
29 57204—74  SPACER(2) .......coiiiriiii s 7410 * —D
30 83975—37A WASHER, 5/8x1-1/2x1/16 .. ....... ... ... 70t0o* — D, DC

NOTE: Asterisk (*) indicates part is used for latest model year shown on cover.

51



o
]
-1
=
-
o
<
o
m
-
7

o
w
-
5
o
™
)
o
D

52



STEERING TILLER — 1973 & EARLIER

G26

RETAIL INDEX PART

PRICE NO. NO. NAME
2 3960W BOLT,5/16-24x1hex.hd.........................
3 4319 BOLT, 3/8-24x1hex.hd. (3)......................
4 5927 WASHER, 11/32x 1-1/2 x 3/32 (rubber) (3)
5 6333 WASHER, 5/16x7/8x5/64.......................
6 6388HB WASHER, 3/8x3/4x1/16........................
7 6418B WASHER, 3/8x1-1/8x11/64(2) ..................
8 6714W WASHER, 5/8x1x1/32. ... ...,
10 68108 THRUST WASHER, 3/4x1x5/8 ...................
11 7038 LOCKWASHER, 3/8 (3 — 1968 & Earlier) (1)
12 7622 PUSH NUT, chain adjusterpin(2) ...................
14 7775 LOCKNUT, 3/8-24x7/16x9/16hex. ...............
15 7800W NUT, 3/8-24 x5/16 x 9/16 hex. (3 — 1968 & Earlier) (1)
16 7993 LOCKNUT, 5/8-18x3/8x15/16hex. ............... 63 to 73 — D, DF, DC

17 45581—67A BRACKET, steering head (steeringwheel) . ............
45584—63C BRACKET, steering head (tillerbar)..................
18 57026—67 TILLERBAR......... ... .. ... iiiiiiiiiiiia..

63 to 73 — D, DF, DC
63 to 73 — D, DF, DC
63to 73 — D, DF, DC
63 to 73 — D, DF, DC
63 to 73 — D, DF, DC
Late 67 t0 73 — D; 69 to 73 — DC
63 to 73 — D, DF, DC
63 to 73 — D, DF, DC
63 to 73 — D, DF, DC
711073 — D, DC

63 to 73 — D, DF, DC
63 to 73 — D, DF, DC

Late 67 to 73 — D; 69 to 73 — DC
63 to 73 — D, DF, DC
63 to 73 — D, DF, DC

53



54



STEERING TILLER — 1974 & LATER

G27

RETAIL INDEX PART
PRICE NO. NO. NAME USED ON
1 2828W BOLT, 3/8-16x3hex.hd. (2) ...................... 74t0*—D
2 3960W BOLT,5/16-24x1hex.hd......................... 74t0*—1D
3 4319 BOLT, 3/8-24x1hex.hd.(4)...................... 74t0*—D
4 64188 WASHER, 3/8 x 1-1/8 x 11/64 (steering wheel) (2) ... .. 74t0* —D
5 6702 WASHER, 5/16x11/16x1/16..................... 74t0*—D
6 6714W WASHER, 5/8x1x1/32. . ... ... ..ot 74t0*—D
7 6809 THRUST WASHER, tiller shaft — upper (2) ............ 74t0* —D
8 7778 LOCKNUT, 3/8-16x7/16x9/16hex. (2) ............ 74t0* —D
9 7993 LOCKNUT, 5/8-18x 3/8x 15/16hex. ............... 74t0* =D
10 45581—67A BRACKET, steering head (steeringwheel) . ............ 74t0* — D
11 45584—63C BRACKET, steering head (tiller) . . ................... 74t0* — D
12 57011—74  TILLER SHAFT TUBEASSEMBLY ................... 74t0*—D
57021—74  TILLERSHAFT ... ... .. . i, 74t0*—D
13 57026—67 TILLERBAR....... ... ... . i, 74t0* —D
14 57202—74  SLIDERBLOCK.,tiller ......... ... ... ... .. ...... 74t0*—D
15 57203—74  CHANNEL, sliderblock ........................... 74t0* —D
16 57204—74  SPACER(2) ...t 74t0* —D

NOTE: Asterisk (*) indicates part is used for latest model year shown on cover.

55



STEERING WHEEL AND STEERING GEAR §

— 25
&

/18

56




STEERING WHEEL AND STEERING GEAR

G28

RETAIL

INDEX
PRICE NO.

PART
NO.

NAME

USED ON

NOTE: Other 4 wheel steering parts are shown in front suspension section.

1
2

O WO~ A W

ey

11

13
14
15

16

17
18

19

20
21
22

23
24

25
26
27

29
30
31
32
33

559
3854
3858
4020W
4319
7038
7039
7607B
7753
7800W
7845

7995
57063—67
57064—69
57065—67
57066—68

57067—68

57068—67
57070—68

57071—68

57072—67
57073—67
57074—68

57075—67A
57075—69
57076—68

57077—67
57078—67
57080—67
57081—67
57082—67
57084—67
57088—67
57090—67
57092—72

COTTERPIN, 1/8 X 1-1/4(2) «. oo
BOLT, 7/16-14x 1 hex. hd. (3) ... ovooeeeenenn..
BOLT, 7/16-14x 7/8 hex. hd. (3) . ..o 'voveennn..
BOLT, 5/16-24 x 1-3/8 hex. hd. (2) ... ovvveenren...
BOLT, 3/8-24 X 1hex. hd. (6) ... vvveveeeneenn...
LOCKWASHER, 3/8 (3) . .+ oo veoeeeeaeeen
LOCKWASHER, 7/16.(3) + .+ oo
CASTLE NUT, 1/2-20x 7/16 X 3/4 hex. (2) . .........
NUT, 5/16-24 X 1/4X 1/20€X. (2) .-+ v veoeneeern.
NUT, 3/8-24 x5/16X9/16 hex. (3) ... ..voonvenn. ...
LOCKNUT, 1/2-20x 7/16 X 3/4 heX. ... ....oo....

NUT,5/8-18x3/8x15/16(2) ... .............. ...
TIEROD, steeringarm .. ........... ...,
STEERING GEARASSEMBLY ...............oil.t.
ARM, steeringgear .................. ...
LOCKNUT, steeringgearendcap....................

UPPER NYLON BUSHING, steeringshaft . .............

RUBBER BOOT, steeringcolumn ....................
SPACER, steering column dirtguard .................

ADJUSTING SCREW, steeringgearworm .............

FRONT BRACKET, steeringgear ....................
REAR BRACKET, steeringgear......................
SEAL,endcup...... ...

STEERING WHEEL, white. . .......... e
STEERING WHEEL, black . . ........................
ENDCAP ...

DIRT GUARD, steeringgear ........................
COVER, steering wheel hub, white. .. ................
NAMEPLATE ........... ..., e
OIL SEAL, steeringshaft ................... R
SET OF BEARINGS AND CUPS, wormshaft ............
GASKET, sidecover .. ...........coinnenenn..
SIDECOVER. . ... e
FILLERPLUG . . ... et
STEERING GEARASSEMBLY .......................

Late 67to * — D; 69 to * — DC
Late 67 to * — D; 69 to * — DC

7210 * — D4

Late 67t0 * — D; 69 to * — DC

Late 6710 * — D; 69 to * — DC

Late 67to * — D; 69 to * — DC

Late 67 to * — D; 69 to * — DC, D4
Late 67to * — D; 69 to * — DC, D4
Late 67to * — D; 69 to * — DC
Late 67 to * — D; 69 to * — DC

Late 68to * — D

(Above 68D—10757); 69 to * — DC, D4
Late 67to * — D; 69 to * — DC, D4
Late 67to * — D; 69 to * — DC

Late 67t0 * — D; 69 to * — DC

Late 67to * — D; 69 to * — DC

Late 68 to * — D (Above Serial

No. 68D—10757); 69 to * — DC, D4
Late 68 to * — D (Above Serial

No. 68D—10757); 69 to * — DC, D4
Late 67to * — D; 69 to * — DC

Late 68 to * — D (Above Serial

No. 680—10757); 69 to * — DC, D4
Late 68 to * — D (Above 68D—10757);
69 to * — DC, D4

Late 67 to * — D; 69 to * — DC

Late 67t0o * — D; 69 to * — DC

Late 68 to * — D (Above 68D—10757);

69 to * — DC, D4
Late 67 to * — D, D4
69 to * — DC

Late 68 to * — D (Above Serial No. 68D—10757);
69 to * — DC, D4

Late 67to * — D; 69 to * — DC, D4
Late 67 to * — D, D4

Late 67 to * — D, D4

Late 67 to * — D; 69 to * — DC, D4
Late 67 to * — D; 69 to * — DC, D4
Late 67 to * — D; 69 to * — DC, D4
Late 67 to * — D; 69 to * — DC, D4
Late 67to * — D; 69 to * — DC, D4
72t0 * — D4

NOTE: Asterisk (*) indicates part is used for latest model year shown on cover. 57



FRONT HOUSING, INSTRUMENT PANEL,
FLOOR BOARDS & BEVERAGE HOLDER — D4

58




FRONT HOUSING, INSTRUMENT PANEL, FLOOR BOARDS & BEVERAGE HOLDER — D4 G29-

RETAIL INDEX PART

PRICE NO. NO. NAME USED ON
1 2270 SCREW, No. 10-24x8/16(2) . .........cooeien.... 7210 * — D4
2 3787 BOLT, 1/4-20x3/4hex. hd. (12) ................... 72t0* — D4
3 4036 BOLT, 5/16-24 x 1-1/2hex. hd. (2) ................. 72t0* — D4
4 4376W BOLT, 1/2-20x 15/16 hex.hd. (2) . ................. 72t0* — D4
5 4716W BOLT, 3/8-16x1-1/4hex.hd. (2) .................. 72t0* — D4
6 54058 CARRIAGE BOLT, 1/4-20x3/4(14) ................. 72t0* — D4
7 6150W WASHER, 3/16x3/8x1/16(22) . ............c...... 72t0* — D4
8 6701 WASHER, 3/8x13/16x1/16(2) .. ......coenn. ... 72t0 * — D4
9 6702 WASHER, 5/16x11/16x1/16(8) . ................. 72t0* — D4
10 6703 WASHER, 1/4x5/8x1/16(6) ..................... 72t0* — D4
11 6716 WASHER, 7/32x1/2x3/64(2) (mudflap—3)........ 72t0* — D4
12 7036 LOCKWASHER, 1/4(12) . ...t 72t0* — D4
13 7038 LOCKWASHER, 3/8(2) . ... vee et 72t0 * — D4
14 7041 LOCKWASHER, 5/16(6) . .......ccovinnaann... 72t0* — D4
15 7069 LOCKWASHER, N0. 10(2)........... e 72t0* — D4
16 7124 LOCKWASHER, 1/4 internaitooth (6) ................ 72t0* — D4
17 7620W NUT, No. 10-24x 1/8x3/8hex. (2). . ......covenn... 72t0* — D4
18 7686 LOCKNUT, 1/4-20x5/16x7/16 hex. (14) ........... 72t0* — D4
19 7688 NUT, 1/4-20x 1/4x1/2(8) . ... .ot 72t0* — D4
20 7727 NUT,5/16-24x1/4x1/2(2) . ... vvvii .. 72t * — D4
21 7748W NUT, 5/16-18x1/4x1/2hex. (6) .. ................ 72t0* — D4
22 7845 NUT, 1/2-20x7/16x3/4hex. (2) ... ... ooveevn. .. 72t0* — D4
23 8209 POP RIVET, countersunk hd. — inst. panel, rear(2) . ... . 72t0* — D4
24 8321 POPRIVET, nameplate (2) ......................... 7210 * — D4
25 8480 POP RIVET, rubber splashshield (8) ................. 72t0* — D4
25A 8481 POP RIVET, fronthousing (12) ... ................... 72t0* — D4
8488B POPRIVET, mudflap(3) ..........cccoeeieinann... Late 72to * — D4
26 8641B POP RIVET, rubber splash shield — upper front (2);
supportframe—front(2) ....................... 72t0* — D4
27 8685 POP RIVET, floorboards (10) ................coi... 72t0* — D4
28 8687 POP RIVET, front housing channel (5) ................ 72t0* — D4
29 11412 GROMMET, floorboard . . .......................... 72t0* — D4
30 20014—67  STUD, instrument panel — 5/16-18 threads (2) ........ 72t0* — D4
31 31412—72 SCORECARDCLIP....... ... .. i 7210 * — D4
32 31422—72 BEVERAGEHOLDER(2)...........cooevirinennn... 72t0* — D4
33  31423—72 SCORECARDHOLDER ..................ccevn.... 72t0* — D4
34 50223—72  SPLASHSHIELD, rubber(2) ............c..oovn... 72t0* — D4
35 50228—72  TAPE, fronthousing —77in........................ 72t0* — D4
36 50230—79 FRONTHOUSING ...............oiiriiiiiennn... 72t0* — D4
37 50309—72  TRIM, fronthousing —left......................... 72to* — D4
38 50310—72  TRIM, fronthousing—right ....................... 72t0* — D4
38 50522—72  FLOORPANEL,center ...................coviuen.n. 72t0* — D4
40 50523—72  FLOORPANEL,right....... ... .. ... ............ 72t0* — D4
41 50526—72  FLOORPANEL,left............. ... ... ... 72t0* — D4
42 50538—72B FLOORMAT .. ... ... i 72t0* — D4
43 50563—72A SUPPORT FRAME, fronthousing .................... 72to* — D4
44 50581—72  SUPPORT TUBE, fronthousing...................... 72to* — D4
45 50583—72  TAPE, supporttube —33in. ....... ... ... .. ... 7210 * — D4
46 53233—72  INSTRUMENT PANEL, with studs (with gas gauge hole) .. 72 to 74 — D4
47 53238—72  STUD, instrument panel — 1/4-20threads (2) ......... 72t * — D4
48 53239—72  SPACER, instrument panel mounting(2) .............. 72t0* — D4

NOTE: Asterisk (*) indicates part is used for latest model year shown on cover. 59



FRONT HOUSING, INSTRUMENT PANEL,
FLOOR BOARDS & BEVERAGE HOLDER — D4

60




FRONT HOUSING, INSTRUMENT PANEL, FLOOR BOARDS & BEVERAGE HOLDER — D4 G29-

RETAIL INDEX PART

PRICE NO. NO. NAME USED ON
49 53240—72  WASHER, instrument panel mounting (2) ............. 72t * — D4
50 53241—72  CLAMP, steeringcolumn .......................... 72t0* — D4
51 53242—72  CLAMP, steeringcolumn . ......................... 72to* — D4
52 .53243—72  GASKET TRIM, instrument panel to steering column . . ... 72t0* — D4
53 53244—72B INSTRUMENT PANEL, with studs (w/o0 gas gauge hole) .. 72to * — D4
54 53246—72A INSTRUCTION DECAL, instrumentpanel .............. 721079 — D4
53273—80  INSTRUCTION DECAL, instrumentpanel .............. 80to* — D4
55 57022—72  BRACKET, u-bolt — steeringcolumn .. ............... 72t0* — D4
56 57057—72  BRACKET, steering columntohousing................ 72t0o* — D4
57 57058—72  U-BOLT, steering columnsupport ................... 72t0* — D4
58 59245—72  MUD FLAP, brake pedalassembly . .................. Late 7210 * — D4
59 61771—72 NAMEPLATE ... ... ... i 721078 — D4
59A 70951—79  PLATE, ignition switchandchoke ................... 79to*— D, D4
60 88699—72A VINYLTRIM, fronthousing ........................ 72t0* — D4
61 88700—72  CHANNEL, front housing vinyltrim .................. 72t0* — D4

NOTE: Asterisk (*) indicates part is used for latest model year shown on cover. 61



FORK HOUSING, SHIELDS,
ACCESSORY PANEL
AND CARRY-ALL

62




FORK HOUSING, SHIELDS, ACCESSORY PANEL AND CARRY-ALL G30

RETAIL INDEX PART

PRICE NO. NO. NAME USED ON
1 1719W SCREW, No. 8-32 x 5/8 Phillips hd. (30).............. Late 64 to 70 — D, DF, DC
2 2073w SCREW, No. 4-24 x 1/4 self tappingrd. hd. ........... 67t0* —D; 691072 — DC
3 3491 BOLT, No. 8-32x5/8hex. hd. (12).................. 72t0* — D, DC
4 3794W SCREW, 1/4-14 self tapping hex. hd. (2) (tiller) ........ 67t0* — D; 69 to 72 — DC
5 3960W BOLT,5/16-24x1hex.hd......................... 63to * — D, DF, DC
6 3987 BOLT, 5/16-18 x 3/4 hex. hd. (steeringwheel) ........ 74t0* — D
7 4017 BOLT, 5/16-18 x 1 hex. hd. (steeringwheel) .......... Late 67 t0 73 — D; 69 to 72 — DC
8 5919 SPACER, accessory panel (steeringwheel) ............ Late 67 to * — D; 69 to 72 — DC
9 6150W WASHER, No. 10x3/8x1/16(40r24) .............. 71to*—1D
10 6192 WASHER, N0.8x7/16x3/64(28).................. Late 64 to 70 — D, DF, DC
11 6333 WASHER, 5/16x7/8x5/64....................... 63 to 78 — D, DF, DC
12 6341B WASHER, 5/16 x 1-1/8 x 1/16 (steering wheel) . ... . ... Late 67 to * — D; 69 to 72 — DC
13 6701 WASHER, 5/16 x 11/16 x 1/16 (2) (steering wheel).. . . . . Late 67 to * — D; 69 to 72 — DC
14 6969 LOCKWASHER, No. 4. ... ... ... .......coin... 67to* —D; 69 to 72 — DC
15 7041 LOCKWASHER, 5/16 (2) (steeringwheel) . ............ Late 67 to * — D; 69 to 72 — DC
16 7124 LOCKWASHER, 1/4 internal tooth (2) (tiller) ........... 67to*—1D
17 7609W LOCKNUT, No. 8-32x3/16x3/8 hex. (26) ........... Late 64 to * — D, DF, DC
18 7748W NUT, 5/16-18 x 1/4 x 1/2 hex. (steering wheel) ....... Late 67 to * — D; 69'to 72 — DC
19 8112B PUSHNUT, carry-all (4) ...........ccovveiiinn.. 721080 — D; 72 to * D4
20 8321 POP RIVET, nameplate (2) ......................... 71to* — D, DC
21 8685 POPRIVET, (40r24) ...................... e Mto*—1D
22 8692 POP RIVET, scorecardclip(2) . ..................... 80to*—D
23 31400—67B ACCESSORY PANEL (steeringwheel) ................ Late 67 to 79 — D; 69 to 72 — DC
31401—67A ACCESSORY PANEL, complete...................... 70t0 72 — DC
31404—80  ACCESSORY PANEL, steeringwheel ................. 80to * — D4
31406—67  ACCESSORY PANEL, complete (tiller) ................ 671069 —D,DC; 70to * — D
24 31407—67 PENCILAND SCORECARDCLIP..................... 67t *— D, DC
25 31407—80 SCORECARDCLIP(2) .........coiiiiiiian. 80to*—1D
26 31414—80  ACCESSORY PANEL, complete...................... 80to*—1D
27 31415—67  MOUNTING PLATE (2) (tiller) . ...................... 67t * — D, DC
29 31418—67A PLASTICCOVER..................... . 67t072 —DC;67to*—1D
30 31419—67  STUD, accessory panel (steeringwheel) .............. Late 67 to * — D; 69 to 72 — DC
3 33214—67D INSTRUCTIONPLATE.. ... ... ..o 67to*—D
32 33798—67A INSTRUCTION PLATE, ‘‘forward — reverse’” .......... 67t0* — D; 69t 72— DC
32A 46939—80  WARNING LABEL, ‘‘For Personal Safety,”’ etc.......... 80to*—1D
33 50253—668 SHIELD, left........... ... ..o 66t * — D, DC
34 50255—668 SHIELD,right...... ... ... ..ot ... .. 66to* — D, DC
35 50260—66B FORKHOUSING .................c.oiiiiinini... 671078 — D; 69 to 72 — DC
36 50260—79 FORKHOUSING ..............coiiiiiiianninn.. 79t0*—1D
37 50302—79  TRIM, frontshield (2) ............................ 79t0*—1D
50303—66A TRIM STRIP, frontshield(2) ....................... 66t 78 — D, DC
38 50304—66  REINFORCEMENT, shields(2)...................... 66t * — D, DC
39 50528—67A FLOOR MAT, right shield & floorboard . ............... 67to* — D; 6910 72— DC
40 50529—67B FLOOR MAT, left shield & floorboard ................. 67t * — D; 69 to 72 — DC
41 53274—80  DECAL, operating instructions . ..................... 80to*—1D
43 61771—72 NAMEPLATE ....... ... ... .. 721078 — D, DC
44 64001—72A CARRY-ALL (betweenseats) ....................... 721080 — D; 72to * — D4
45 64003—67  CARRY-ALL,right ........ ... ... .. ... ........ 67t071 — D
46 64004—67  CARRY-ALL,left ...... ... . ... ... ... .......... 67t0 71 — D
47 64009—63  PAD, carry-all (2 — 1972 &ater).................... 72t0* — D, D4

NOTE: Asterisk (*) indicates part is used for latest model year shown on cover. 63



64



FRAME AND REAR SUSPENSION

G31-1

RETAIL INDEX PART
PRICE NO. NO. NAME USED ON
1 515 COTTERPIN, 1/16x3/4(2) ... . 66 to * — D, DC, D4
2 1357W SCREW, 1/4-20x 7/8 Phillipshd. (4) ................ 67 to * — D, D4
3 2360 SCREW, 1/4-20 x 1-1/4 Pozidriv oval ctsk. hd. (4) ..... 66 — D
5 3728 BOLT, 1/4-20x1/2hex. hd. (5) .................... 66— D
6 3950 BOLT, 1/2-20x4-1/4hex. hd. (2) .................. 66 to * — D, DC, D4
7 3959 BOLT, 5/16-18x9/16hex. hd. (2) . ................. 65 & 66 — DC
8 4014 BOLT, 5/16-24x1-1/4hex. hd. (4) ................. 63 to Early 72 — D, DF
9 4017 BOLT,5/16-18x1hex. hd.(4)..................... Late 72 to * — D; Late 72 to 80 — D4
10 4333 BOLT,3/8x24x5hex. hd. (4)..................... 78t0* — D, D4
11 4391 BOLT, 5/16-24 x5/8hex. hd. (4) . .................. 63 to * — D, DF, DC, D4
12 4434W BOLT, 3/8-24x3-1/4hex.hd. (4) .................. 66 to 77 — D, DC, D4
13 4733 SCREW, 5/16-18 x 1 hex.sock. hd. ................. 66 to * — D, DC, D4
14 54058 CARRIAGE BOLT, 1/4-20x3/4(10) ................. 63t0 * — D, DF, DC
15 54068 CARRIAGE BOLT, 1/4-20x1-1/8(2) ................ 63 to 69 — D, DF, DC
16 5927 RUBBER WASHER, 11/32x1-1/2x3/32(4) .......... 63 to * — D, DF, D4
17 6314W WASHER, 5/16x9/16x1/8(2)..............ou.... 74t0 * — D, D4
18 6332B WASHER, 5/16x15/16x1/16(4) ........ e 63 to * — D, DF, DC, D4
19 6403B SPRING WASHER, 3/8x5/8x1/32(2) .............. 71to* — D, DC, D4
20 6416 WASHER, 3/8x1x5/64.......................... 78to* — D, D4
21 64408 WASHER, 13/32x5/8x1/32(2) ........coovvv.n... 66 to * — D, DC, D4
22 6568B WASHER, 1/2x13/16x1/8(2).........ccoovnna. .. 66 to * — D, DC, D4
23 6607W WASHER, 3/8x29/32x5/32............ccooni... 78to* — D, D4
24 6678W WASHER, 5/16x1-1/2x3/16(4) .................. 63 to * — D, DF,D4
25 6684 WASHER, 7/8x2-1/8x1/32(nylon) (2) ............. 66 to * — D, DC, D4
26 7036 LOCKWASHER, 1/4(12) ... 63t * — D, DF, DC
27 7068 LOCKWASHER, 1/2(2) ... oo 66 to * — D, DC, D4
28 7127 LOCKWASHER, 5/16 internaltooth (4) ............... 63 to 67 — D, DF
29 7232 LOCKWASHER, 5/16 externaltooth (2) ............... 65 & 66 — DC
30 7686 LOCKNUT, 1/4-20x5/16 x7/16(4) ................ 63to * — D, DF
31 7725 LOCKNUT, 5/16-24 x11/32x1/2hex. (4) ........... 63 to Early 72 — D, DF
32 7727 LOCKNUT, 5/16-24 x1/4x1/2hex. (4) ............. 63 to * — D, DF, DC, D4
33 7740 LOCKNUT, 5/16-18x 1/4x1/2hex.(4) ............. Late 72 to * — D, D4
34 7741 LOCKNUT, 1/2-20x1/2x3/4hex. (2) .............. 66 to * — D, DC, D4
35 7742 LOCKNUT, 1/4-20x7/32x7/16hex. (14) ........... 63t * — D, DF, DC
36 7748W NUT,5/16-18x1/4x1/2hex. (2) . ................. 65 & 66 — DC
37 7775 LOCKNUT, 3/8-24x7/16x9/16hex. (4) ............ 66 to * — D, DC, D4
38 7845 NUT, 1/2-20x3/4x7/16hex. (2) .................. 66 to * — D, DC, D4
39 24794—67  SPACER ... 77 & 78 — D, D4
40 44908—74  CUSHION, frametobody —rear(2) ................. 74t0* — D, D4
41 47017—75 FRAME. ... ... .. ... 751079 ~1D
47017—80A FRAME. . ... ... . . .. .. 80to*—D
47088—75 FRAME........ ... . . ... . i 751079 — D4
47088—80A FRAME...... ... ... ... .. . . . i 80to * — D4
42 47300—66A BUMPERPLATE(2) .......oviiiiiiiiieninnn 66 to * — D, DC, D4
43 47459—70 REARFORK,complete . ........................... Late 70 to * — D, DC, D4

NOTE: Asterisk (*) indicates part is used for latest model year shown on cover.

65



4
‘@l FRAME AND REAR SUSPENSION [
3 53 /

66




FRAME AND REAR SUSPENSION (CONT’D)

G31-2

RETAIL INDEX PART
PRICE NO. NO. NAME USED ON

44 47524—66  BUSHING, rearfork (2) ........................... 66 to * — D, DC, D4

45 50225—73  WARNINGLABEL............. .. ... i et 73t0*— D, D4

46 50243—67  BODY SUPPORT, left ............................. 67t *—0D, D4

47 50244—67  BODY SUPPORT,right . ...... .. .. ... .. ... ........ 67 to 80 — D, D4

48 50271—65 BODYHINGE(2)......... ..o, 65 to * — D, DF, D4

49 50275—66 BODYCUSHION(2) ......... ..., 66 to * — D, DC, D4

50 50277—67  REINFORCEMENT, body support(2) ................. 67t0*—D, D4

51 50514—70  FLOORPANEL,left....... .. ... ... ... ......... 67to*—D; 691t * —DC

52 50523—72  FLOORPANEL,right.............................. 73to*~1D

53 53491—65  REINFORCEMENT (2)............covviiiiinnnnnn. 66 — D

54 54513—66 SHOCKABSORBER .............................. 66 to Early 73 — D; 66 to 68 — DC
54513—73  SHOCKABSORBER ...............ccooeiiiiiin... Late 7310 * — D, D4
54514—66 SHOCKABSORBER .............................. 69 t0 72 — DC
54521—72  SHOCKABSORBER ............. ...t 72 to Early 73 — D4

55 54524—73  LOWER BRACKET, shock absorber .................. Late 7310 * — D, D4

56 54524—77  LOWER BRACKET, shock absorber (Peerless) .......... Late 77 & 78 — D, D4

57 54566—73 REARSPRING(2)........oooviiiiiiiii e, Late 73to * — D, D4

58 83004—72 RUBBERBUMPER(2) ..........ccoviiiiiiiiinnnn. 72 t0 80 — D, DC, D4
83004—80 RUBBERBUMPER(2) ..............cooiiiin... 81to* — D, D4

59 85210—42A RUBBERBUSHING (2) .......... ..o, 66 to Early 71 — D, DC

60 85213—42A  SHOULDER BOLT, shock absorber (2) ................ 66 to * — D, DC, D4

NOTE: Asterisk (*) indicates part is used for latest model year shown on cover.

67



68



G32

REAR BUMPER
RETAIL INDEX PART
PRICE NO. NO. NAME USED ON
1 2784 SCREW, 5/16-18x7/8trusshd. (4) ................ 80to*—0D, D4
2 4014W BOLT, 5/16-24x1-1/4hex. hd. (4) . ................ 63 to Early 72 — D, DF
3 4017 BOLT, 5/16-18x1hex. hd.(4)..................... Late 72 to 73 — D, D4
4 5450C CARRIAGE BOLT, 5/16-18 x 1-1/2(6) (2 — late 72& 73) 63 to 73 D, DF, D4
5 5927 RUBBER WASHER, 11/32x1-1/2x3/32(6) .......... 63 to 73 — D, DF, D4
6 6702 WASHER, 5/16x11/16x1/16(2).................. Late 69 to * — D, DF, D4
7 7127 LOCKWASHER, 5/16 internaltooth (6) ............... 63 to 67 — D, DF
8 7725 LOCKNUT, 5/16-24 x 11/32x 1/2hex. (4) ........... 63 to 73 — D, DF, D4
9 7739 LOCKNUT, 5/16-18x 11/32x1/2hex. (6) ........... 63 to Early 72 — D, DF
10 7740 LOCKNUT, 5/16-18x 1/4x 1/2hex. (10) ............ Late 72 to 73 — D, D4
11 31067—63  STEEL WASHER, rear bumper mounting (at sides)(2) . ... 63 to 73 — D, DF, D4
12 44911—63 REARBUMPERBRACKET (2)......c.ovviuieeieinn... 63 to 73 — D, DF, D4
13 44912—63A CARRIAGE BOLT,5/16-18x1-1/8(4) ............... Late 72 to 73 — D, D4
14 44913—74A BUMPER (2) (74 thru 79 also order 4-2784 screws) . .. .. 74t0* — D, D4
15 44917—63  SPACER, rear bumper mounting (atsides) (2).......... 63 to 73 — D, DF, D4
16 50347—69  BRACKET, body reinforcement (2) ................... Late 69 to 79 — D, D4
17 50347—80  BRACKET, body reinforcement (2) ................... 80to* — D, D4

NOTE: Asterisk (*) indicates part is used for latest model year shown on cover.

69



I—s

L
™ 21

BAG HOLDERS

70




G33

BAG HOLDERS
RETAIL INDEX PART
PRICE NO. NO. NAME USED ON
1 515 COTTERPIN, 1/16x3/4 .. ... ..o 63&64—1D
2 1357W SCREW, 1/4-20 x 7/8 Phillipshd. (8) . . .............. 67to* — D, D4
3 2360 SCREW, 1/4-20 x 1-1/4 Pozidriv oval ctsk. hd. (4) .. ... 65& 66 —D
6 2630W SCREW, No. 8-32x 5/16 self tapping rd. hd. (2) ....... 63&64—0D
7 3842 BOLT, 1/4-28x1-1/2hex. hd. (2) .................. 70—-1D
8 3974HW BOLT,5/16-24x3/4hex.hd. (2) . .................. 65t0 * — D, D4
10 4014W BOLT, 5/16-24 x 1-1/4 hex. hd. (1-63&64) (4-70).... 63,64& 70— D
11 5450C CARRIAGE BOLT, 5/16-18x1-1/2 .................. 63&64—1D
12 5927 RUBBER WASHER, 11/32x1-1/2x3/32(9) .......... 63&64—D,70—1D
12A 6228W WASHER, 1/4x1/2x1/16(4) . ... ii.. 71to*—D, D4
13 62408 WASHER, 1/4x9/16x1/16(4) ... ................. 70—0D
14 6333 WASHER, 5/16 x7/8x5/64(4) .. ....... ..o t.n. 70—-D
15 63418 WASHER, 5/16x1-1/8x1/16(2) .................. 63&64—0D
16 7036 LOCKWASHER, 1/4(4)....... ... 67t0*—D, D4
17 7041 LOCKWASHER, 5/16(2) ......covevii i 65t * — D, D4
18 7115 LOCKWASHER, No. 8internaltooth (2) ............... 63&64 —D
19 7127 LOCKWASHER, 5/16internaltooth .................. 63& 64 —D
20 7683 LOCKNUT, 1/4-28x5/16x7/16hex. (4) ............ 70—-D
21 7725 LOCKNUT, 5/16-24 x11/32x1/2hex. (4) ........... 70—-0D
22 7736 ACORN NUT,5/16-24(2) ........ccvneieenneann.. 63to* —D, D4
23 77137TW ACORNNUT, 1/4-20(4) ..ot 67to* —D, D4
24 7739 LOCKNUT, 5/16-18 x 11/32x1/2hex. .............. 63 & 64 — D
25 7742 LOCKNUT, 1/4-20x7/32x7/16 hex. (4) ............ 66to* — D, D4
26 11422 GROMMET, bagrack (2) ......c.vovvevnnneevnnnn.. 65t * — D, D4
28 53470—71  CARRIER,bagholder............ ... .. ... ... ... 67t0*— 1D, D4
30 53486—63A CORD, bagholder...................cooiiinea .. 631070 — D
31 53487—65 HOOK, bagholder (2)..................... e 65t0 * — D, D4
34 53488—67 BAGHOLDER (lesshooks) ......................... 67t * — D, D4
NOTE: for complete hook type bag carrier order:
53488—67 BAG HOLDER
53487—65 HOOKS (2)
7736 NUTS (acorn) (2)
36 53488—71  BAG HOLDER ASSEMBLY (cradletype) ............... 67 to* — D, D4
39 53491—65  REINFORCEMENT (4)...........ccoiiiiiiionnn. 65to * — D, D4
40 53493—71  BAG HOLDER (cradle type), complete ................ 67to* — D, D4
45 53496—67 BRACKET,bagholder ............................ 67 to * — D, D4
46 53498—71  SUPPORT BRACKET, bagholder (2).................. 67 to Late 79 — D, D4
47 67830—59 CHROMEHOLEPLUG(2).........cooveeivinnian... 67t070—1D

NOTE: Asterisk (*) indicates part is used for latest model year shown on cover.

71



72




SEAT, HANDRAIL AND BEVERAGE HOLDER

RETAIL INDEX PART

PRICE NO. NO. NAME USED ON
1 2741 SCREW, 5/16-24x1-3/16rd. hd. (2) ............... 70to * — D, D4
2 2761W SCREW, 1/4-28 x 3/8 Phillipshd. (8) ................ 63t0 66 — D, DF, DC; 67t0 71 — D
2A 2784 SCREW, 5/16-18X7/8(12) ... ..o, 81to*— D, D4
3 3987 BOLT,5/16-18x3/4(4) . ........vveiii .. 81to*—1D, D4
4 4017 BOLT, 5/16-18 x1hex.hd. (6) ..................... 721080 — D, D4
5 4391 BOLT, 5/16-24x5/8hex. hd. (4) ................... Early 72 — D
6 61078 WASHER, 5/16x11/16x1/8(8) .. ......ccvvvnnnn.. 72—0D
7 62558 WASHER, 1/4x3/4x1/32(8) .. ..o 63 to 66 — D, DF, DC; 67 to 71 — D
8 6261 WASHER, 1/4x3/4x1/8 (rubber)(20) .............. 63t 71 — D, DF
9 6266 WASHER, 5/16x7/8x1/8 (rubber) (8) .............. Late 72t0o * —~ D, D4
11 63278 WASHER, 5/16x3/4x1/16(4) . ....... .. ... 72—-0D
12 63328 WASHER, 5/16 x 15/16x1/16(8) .................. 72t0* — D, D4
13 6341B WASHER, 5/16x1-1/8x1/16(6) .................. 721080 — D, D4
14 6702 WASHER, 5/16x11/16x1/16(4) .. ... ... ..ot 73t0 * — D, D4
15 7041 LOCKWASHER, 5/16 (6 & 16) ...................... 72t0* — D, D4
16 7127 LOCKWASHER, 5/16 internal tooth (4) ............... 67t071—D
17 7683 LOCKNUT, 1/4-28 x5/16x7/16hex. (8) ............ 63 to 66 — D, DF, DC; 67 to 71 — D
18 7725 LOCKNUT, 5/16-24 x 11/32x1/2hex.(2) ........... 70to* — D, D4
19 7748W NUT, 5/16-18 x 1/4 x 1/2 hex. (8 - 1972) (4 -
1981&1ater) . ... 72t0* — D, D4
20 7753 NUT,5/16-24x1/4x1/2hex. (8) .. ................ 72t0* — D, D4
21 8206W RIVNUT, handrail (6) ..............ccvvvveeeea. .. 72to* — D, D4
22 31405—65A BEVERAGEHOLDERKIT........ ... iiiint.. 631069 —D
23 31405—70 BEVERAGEHOLDERKIT............c.oiiiiiiiaa.. 70to * — D, D4
24 31411—65 CUP, beverageholder (2)................c... . ... 63t0 * — D, D4
25 50275—67  PAD, seatframebottom(2) ........................ 67t0 71 —D
26 52049—63B SEAT BACK CUSHION (white) ...................... 63 to 66 — D, DF, DC; 67 to 71 — D
27 52049—75A SEAT BACK CUSHION (white) ...................... 74 t0 80 — D, D4
28 52051—63C SEAT BOTTOM CUSHION (white) . ................... 63t0 66 — D, DF, DC; 67to 71 — D
29 52051—72  SEAT BOTTOM CUSHION (white) . ................... 72& 73— D, D4
52051—75A SEAT BOTTOM CUSHION (white) . ................... 74 10 80 — D, D4
52054—65A CANVAS SEAT COVER (coversbothseats)............. 63 to 66 — D, DF, DC; 67 to * — D, D4
30 52082—72  STUD, seat back cushion, 5/16-18 & 5/16-24 x 1-5/16
(B) 7210 * — D, D4
32 52088—72 SEATFRAME .......... .. ... i, 7210 80 — D, D4
33 52095—81  SEATBOTTOMCUSHION(2) .......... ... ia... 81to*— D, D4
33A 52106—63  STUD, 1/4-28x1-3/4(8) ... ... 63 to 66 — D, DF, DC
34 52107—63  STUD, 1/4-28x1-1/2(10) . ... .o, 631066 — D, DF, DC; 67t0 71 — D
35 52107—72  STUD, seat bottom cushion, 5/16-18 & 5/16-24 x2-3/8 . 72to * — D, D4
36 52134—63  COVER, seatbottomcushion ....................... 63 t0 66 — D, DF, DC; 67 t0 71 — D
37 52134—72A COVER, seatbottomcushion ....................... 72to* — D, D4
38 52135—63  COVER, seatbackcushion......................... 6310 66 — D, DF, DC; 671071 — D
39 52135—72A COVER, seatback cushion......................... 72t0 * — D, D4
40 52165—81  SEATBACKCUSHION(2) .......... ...t 81to*— D, D4
41 52187—81 BACKSTRAP(4).............. e 81to*— D, D4
42 52188—81  HANDRAIL, right . ... ... .. ... 81to*— D, D4
81to*— D, D4

43 52189—81  HANDRAIL, left ....... ... ..o
44 52328—81  SPACERBLOCK .. ...t 81to*— 0D, D4

45 52630—72  HANDRAIL, right ... ..o 7210 80 — D, D4
46 52631—72  HANDRAIL, left .. ... ..o 72t0 80— D, D4
47 64009—63  PAD, seatframeback (2) ........coovereeeiitn 63to 71 — D, DF

NOTE: Asterisk (*) indicates part is used for latest model year shown on cover.



BODY — D, DF, D4

74




BODY — D, DF, D4 G35

RETAIL INDEX PART

PRICE NO. NO. NAME USED ON
1 559 COTTERPIN, 1/8x1-1/4 ... ....... ... ... ......... 73t0o* — D, D4
2 2420 SCREW, 1/4-20 x 3/4 Pozidriv trusshd. (6) . .......... 81to* — D, D4
2A 2648 SCREW, 1/4-20 x 1 Pozidriv trusshd. (6) ............. Late 76 to 80 — D, D4
3 3560W TEE BOLT, No. 10-24x3/8(6) ..........ccouunn... 69to 73 — D, D4
4 6242W WASHER, 1/4x9/16x1/32(6) . ...........coo. ... 71t0o * — D, D4
5 6257W WASHER, 9/32x1-3/8x1/16(60r8)............... 71to* — D, D4
6 6266 WASHER, 5/16x7/8x 1/8 (rubber) (2) . ............. 74t0* — D, D4
7 6702 WASHER, 5/16 x 11/16x1/16(4) . . ... ............. 72to* — D, D4
8 6716 WASHER, 3/16x1/2x1/16(12) ...........ooea. .. Late 70to * — D, D4
9 7036 LOCKWASHER, 1/4(6) ... 71to* — D, D4
10 7041 LOCKWASHER, 5/16 (6) (2 — 1974 &later) ........... 631065 — D, DF; 67t0 71 — D; 74 to * — D, D4
11 7683 LOCKNUT, 1/4-28x5/16x7/16 hex. (8) ............ 63to 71 — D, DF
12 7686 LOCKNUT, 1/4-20x5/16x7/16hex. (8) ............ 74 t0 80 — D, D4
13 7688 NUT, 1/4-20x1/4x1/2hex. (6) . .................. 71—0D, D4
14 7748W NUT,5/16-18x1/4x1/2hex. (2) . ... ... 74t0* — D, D4
15 7753 © NUT,5/16-24x1/4x1/2hex. (B) . ................. 671070 — D; 72t0o * — D, D4
16 8104 SPEED NUT, No. 10-24x3/8x1/4(6) . .............. 69to 73 — D, D4
17 8126 SPEEDNUT,N0.10(6) ... 631068 — D, DF
18 8528W POP RIVET, rear bumper bracket(4) ................. Late 74t0o * — D, D4
19 8641B POPRIVET(12) .. Late 70to * — D, D4
20 8683 POPRIVET, nameplate (2) ...................o..... 75t0* — D, D4
21 8689 POPRIVET(12) ... e 63 to * — D, DF, D4
22 8692 POPRIVET(10) ... s 70t0 * — D, D4
23 33798—67A INSTRUCTION PLATE, *‘forward — reverse’” .......... 67to* — D; 69 to * — DC, D4
24 41049—70 SPRING ............. i 73t0* — D, D4
25 44912—63A CARRIAGE BOLT,5/16-18x1-1/8(2) ............... 74t0* — D, D4
26 44918—74  BRACKET, rearbumper(2) ........................ Late 74 to * — D, D4
27 50241—67  BODY SUPPORT (2) (1 — 1973 &later) ............... 67t *— D, D4
28 50252—69A BODY TRIM,right ... ... ... ... i, 69t0 73— D, D4
29 50252—74 BODYTRIM(2) ......coviiniii i 74 t0 80 — D, D4
30 50254—69A BODYTRIM, left. .. ... ... ... ..., 69 to 73 — D, D4
31 50256—65  RETAINER STRIP, insulation pad (20r4).............. 63 to * — D, DF, D4
32 50257—63A INSULATIONPAD. ...... ... ... oo, .. 63 to 78 — D, DF, D4
50257—79  INSULATIONPAD........ ., 79t0* — D, D4
33 50263—74A BODY ASSEMBLY ...... ... .ot 74 — D, D4
50263—81 BODYASSEMBLY ....... ... ... ... 81to*—D
50264—67D BODYASSEMBLY ......... ..., 67t0 73 — D, D4
50269—81 BODYASSEMBLY .......... ...l .. 81to*— D4
34 50270—74  BODY REINFORCEMENT,rear ...................... 74t0* — D, D4
35 50275—67  PAD, reinforcementstrap(2) ............. ... .. ... 67t *— D, D4
36 50278—67A MAT, bagwell, right ... ... ... ... it 67to* — D, D4
37 50279—67A MAT, bagwell, left. . ........... ...l 67to*— D, D4
50280—63A GOLF CAR CANVAS COVER (for cars with tiller) ......... 63 to * — D, DF, D4
50281—67  GOLF CAR CANVAS COVER (for cars with steering wheel) . Late 67 to * — D, D4
38 50340—67  REINFORCEMENTBRACKET ..............ccciinntn 67to* —'D, D4
39 50346—67A REINFORCEMENT STRAP, body (2).................. 67 to 78 — D, D4
50346—79A REINFORCEMENT STRAP,body (2).................. 79t0*— D, D4
40 50349—71  REINFORCEMENT STRIP, body front ................. 67 to 80 — D, D4
41 52042—72 COLLAR ... .. e 73to*— D, D4
42 52052—72 LEVER ... ... 73t0* — D, D4
43 52057—72  BODY LATCH,complete . .......................... 731080 — D, D4
44 52059—72  SUPPORT . ...ttt 731080 — D, D4
45 52085—80  BODY LATCH,complete ........................... 81to*— D, D4
46 52136—80 LATCHBRACKET ........... ... ..o ... 81to*— 1D, D4
47 59598—69  SPLASHGUARD(2).................ccviin... 69to* — D, D4
48 59607—64A REARSPLASHGUARDKIT......................... 63 to * — D, DF, D4
49 59794—69A BRACKET, splashguard(2)........................ 69to* — D, D4
50 61300—75 BODYASSEMBLY .......................c...... 75t078 — D, D4
61300—79A BODY ASSEMBLY (without insulation) . ............... 79 & 80 — D, D4
51 61307—75  NAMEPLATE ................ A 75t0o* — D, D4

75

NOTE: Asterisk (*) indicates part is used for latest model year shown on cover.



WINDSHIELD — OLD STYLE !

76




WINDSHIELD — OLD STYLE G36

RETAIL INDEX PART

PRICE NO. NO. NAME
1 2345 SCREW, 1/4-20x 1-1/2 oval ctsk. hd. (2) ............ 66 t0 73 — D
2 2360 SCREW, 1/4-20 x 1-1/4 Pozidriv pan hd. (6) 6610 73 — D
3 2612 SCREW, No. 8-32 x 1/2 Pozidriv pan hd. (2) 6610 73 — D
4 2634W SCREW, No. 8-32 x 1/2 self tapping rd. hd. (21) 66 to 73 — D
5 3974HW  BOLT, 5/16-24x3/4 hex. hd. (4) . ... ...oovorrn.. 66 t0 73 — D
6 6192 WASHER, No. 8x 7/16 X 3/64 (17). .. ..o\ 66 to 73 — D
7 6702 WASHER, 5/16 X 11/16 X 1/16 (4) .. oo 660 73 — D
8 7041 LOCKWASHER, 5/16/(4) . ..o\ eoeeeeoeeeeeeee 66 to 73 — D
9 7753 NUT, 5/16-24 X 17/64 X 1/2hex. (4) . ..o ovvere. .. 66 t0 73 — D

10 58014—66 LOWERWINDOW ............... .. ... ... .. ......
11 58015—66  UPPERWINDOW ................ ... ... ........
12 64511—63  WELLNUT(2) ........ ..ot

661073 —D
66t073—D
661073 —D

77



~ 1
AN
NS
N
<SS
P
e
.
//
L7 -
Lol il
s Ak
. .ﬂgiw.\l [

78




WINDSHIELD — NEW STYLE G37
RETAIL INDEX PART
PRICE NO. NO. NAME USED ON
NOTE: This new style windshield can be used only when new style sun top is installed.
1 2339 BOLT, No. 10-24x3/4hex. (4). ...........cooon. .. 7710 * — D4
2 2612 SCREW, No. 8-32x 1/2 Pozidrivpanhd. (2)........... 74t0* — D, D4
3 4036 BOLT, 5/16-24x1-1/2hex. hd. (2) ................. 74t0* =D
4 59658 SPACER, pivotbushing(2) ........................ 74t0* — D, D4
5 6150W WASHER, No. 10x3/8x1/16(8)................... 74t0* =D
6 6266 WASHER, 5/16x7/8x1/8 rubber(2) ............... 74t0* —D
7 6716 WASHER, No. 10x1/2x3/64(4)................... 77t0* — D4
8 7015 LOCKWASHER, N0.8(2) . ...t 7410 * — D, D4
9 7608 NUT, No. 8-32x1/8x5/16hex. (2)................. 74t0* — D, D4
10 7624 LOCKNUT, No. 10-24x1/4x3/8(4) ................ 77t0 * — D4
11 7725 LOCKNUT, 5/16-24x 11/32x 1/2hex. (2) ........... 74t0* —1D
12 8212 POPRIVET(4) ... e 7410 * — D, D4
13 8528W POP RIVET, garment box clip (3) retainer (3) . .......... 74t0*—D, D4
14 8685 POP RIVET, garmentbox (6) ....................... 74t0*—D
15 40522—63  PIVOT BUSHING, windshield (2) .................... 74t0* — D, D4
58011—74  WINDSHIELDASSEMBLY ..................oooan. 74t0* =D
16 58012—74 WINDSHIELD . .......... ... 74t0* — D, D4
58013—74  WINDSHIELDASSEMBLY .................... ..... T4to* — D4
17 58032—74  REINFORCEMENT, garmentbox — front(2) ........... 74t0*—1D
18 58034—74  REINFORCEMENT .................cciiiiiinn. 74t0 * — D, D4
19 58044—74  RETAINER(3).......coiiiiiiiiiiiiin. 7410 * — D4
20 58054—74  STRIPfront...... ... .. ... ... ..., 74t0* — D, D4
21 58059—74  BRACKET,upperleft ............... ... 74t0* — D, D4
22 58060—74  BRACKET, upperright ....... ... .. ... ... ...... 74t0* — D, D4
23 58103—74  GARMENTBOXASSEMBLY ........................ 74t0*—D
24 58105—74  CLIP, windshieldstorage (2) ....................... 74t0* — D, D4
25 58108—74  TAPE,windshield (2) ............................. 74t0* — D, D4
26 58174—74  TRIM STRIP, garmentbox ......................... 74t0* =D
27 58175—74  CLIP,garmentbox(3) ...........ccciiioan... 74t0*—D

NOTE: Asterisk (*) indicates part is used for latest modei year shown on cover.

79



EXHAUST SYSTEM
1978 AND EARLIER

EXHAUST SYSTEM — 1978 AND EARLIER G38
RETAIL INDEX PART
PRICE NO. NO. " NAME USED ON
1 6702 WASHER, 5/16 x11/16x1/16(4) . . . . .............. 67 to 78 — D, D4
2 7041 LOCKWASHER, 5/16(4) . ... 67 to 78 — D, D4
3 7232 LOCKWASHER, 5/16 externaltooth (2) ............... 63 to 78 — D, DF, DC, D4
4 7525 LOCKNUT, 5/16-18x 11/32x1/2hex. (4) ........... 69 & 70 — DC; 67 t0 78 — D, D4
5 7748W NUT,5/16-18x1/4x1/2hex. (4) .. ................ 67 to 78 — D, D4
6 7754 NUT, 5/16-24x 1/4x9/16 hex. (2) (brass)........... 63 to 78 — D, DF, D4; 63 to 70 — DC
7 65231—71A MUFFLERASSEMBLY .. ... ... ..., 71&72-DC
8 65247—79A MUFFLERASSEMBLY ...... ... ... ... ... . ..... 69 & 70 — DC; 67 t0 78 — D, D4
9 65267—63  GASKET,flange(2) ........ ... 63 to 78 — D, DF, DC, D4
10 65273—68  CLAMP, exhaustpipe..............cooiiiiiiinan. 67 to 78 — D; 69 to * — DC, D4
1 65457—67A EXHAUSTPIPE. ....... ... ... i 67 to 78 — D; 69 to * — DC, D4

80 NOTE: Asterisk (*) indicates part is used for latest model year shown on cover.




EXHAUST SYSTEM
1979 AND LATER

~
7
|
\ a
|
' 8
EXHAUST SYSTEM — 1979 & LATER G39
RETAIL INDEX PART
PRICE NO. NO. NAME USED ON
1 3446 LOCKBOLT, 5/16-24x3/4(2) .........ccoven.... 79t0 * — D, D4
2 7232 LOCKWASHER, 5/16 externaltooth (2) . .............. 79; Late 81to * — D, D4
3 7525 LOCKNUT, 5/16-18 x 11/32x1/2hex. (4) ........... 79t0*— D, D4
4 7754 NUT, 5/16-24 x 1/4 x 9/16 hex. (2) (brass)........... 79; Late 81t0o * — D, D4
5 65200—79  BRACKET, mufflersupport......................... Early 79 — D, D4
6 65231—81  MUFFLER .............. . ot 81to*— D, D4
7 65247—79A MUFFLERKIT ... ... 79 & 80 — D, D4
Includes besides muffler:
7525 LOCKNUT (4)
8 65267—63  GASKET,flange ........................coiiin.. 79t0*— D, D4
9 65273—68  CLAMP, exhaustpipe............................. 79t0*— D, D4
10 65457—67A EXHAUSTPIPE. ...... ...t 79t0*— D, D4

NOTE: Asterisk (*) indicates part is used for latest model year shown on cover.

81



FUEL TANK AND GAGE

1974 & EARLIER

82



FUEL TANK AND GAGE — 1974 & EARLIER

G40

RETAIL INDEX PART
PRICE NO. NO. NAME USED ON
1 1183 SCREW, No. 10-32x 5/16fil.hd. ................... 63 to 74 — D, DF, DC, D4
2 2623W SCREW, No. 8-15x 5/8 self tappingrd. hd. ........... 721074 — D4
3 2685W SCREW, No. 10-24 x 5/8 self tapping hex. hd. (5) ...... 67t0 74 — D, DC, D4
4 3974HW BOLT, 5/16-24x3/4hex. hd. (4)................... 63 to 74 — D, DF, DC, D4
5 6182w WASHER, No. 10x7/16x1/32(4). ................. 63 to 74 — D, DF, DC, D4
6 6701 WASHER, 3/8x13/16x1/16...................... 6510 72 — DC
7 7041 LOCKWASHER, 5/16(4) ..o 63 to 74 — D, DF, DC, D4
8 7069 LOCKWASHER,N0. 10.................. ..., 63 to 74 — D, DF, DC, D4
9 7220 LOCKWASHER, No. 10externaltooth................. 7210 74 — D4
10 7638 NUT, No. 10-32x1/8x3/8hex. (4)................. 63 to 74 — D, DF, DC, D4
11 7753 NUT,5/16-24x1/4x172hex. (4) . ................. 63 to 74.— D, DF, DC, D4
12 9982 WIRECLIP ... 63t0 66 — D, DF, DC; 67t0 74 — D
13 9993 CLAMP, fuel hose (1/2in.)(4) ..............ccouo... Late 66 to 74 — D, DC, D4
14 48158—62  HOSE GUIDE CLIP (on regulatorbolt) . . ............... 65t0 72 — DC
15 61103—59A FILLERCAP, fueltank ............................ 63 to 74 — D, DF, DC, D4
16 61114—48  SEAL.fillercap ............ ..o 63 to 74 — D, DF, DC, D4
18 61246—70  FUELTANK, lessfloat ............................ 63 to 74 — D, DC, D4
19 61322—80  GASKET, floatunit ............................... 63 to 74 — D, DF, DC, D4
20 62284—67 FUELGAGEKIT ..... ... ... .. . oo, 67t074—D
21 62285—63 FUELGAGE ................oiiiiiiiieann... 63 to 74 — D, DF, DC, D4
22 62288—67  WIRING HARNESS, FUELGAGE . . ................... 67t074—D
23 62289—63  FLOATUNIT,fuelgage.................cooinnn... 63 to 74 — D, DF, DC, D4
24 62350—63  FUELFILTER ....... ...t 63 to 74 — D, DF, DC, D4
25 70022—72  WIRE, fuelgageground . .......................... 721074 — D4
26 70410—67 GROUND STRAP,fuelgage .................c...... 67t0 74 — D; 69 to 72 — DC
27 91847—63A FUELINSTRUCTIONLABEL........................ 63t074 — D, D4
NOTE: Hoses are sold only in bulk lengths under Part Nos. 63500—68 & 63501—68.
Cut correct lengths from these hoses.
28 63500—68  HOSE, 3/81.D. x 5/8 0.D. fabric reinforced rubber, . . ... 63 to 74 — D, DF, DC, D4
25 ft. |g.
63501—68  HOSE, 1/41.D. x 1/2 0.D. fabric reinforced rubber, .. ... 63 to 74 — D, DF, DC, D4

25 ft. Ig.

83



\ > ?‘9 FUEL TANK
: 1975 & LATER

84




FUEL TANK — 1975 & LATER G41
RETAIL INDEX PART
PRICE NO. NO. NAME USED ON
1 1608 SCREW, No. 6-32x7/16flathd. (5) ................. 81to*—D, D4
1A 2541 SCREW, No. 8-18 x 3/8 hex. hd. self tapping (3) ....... 79 & 80 — D, D4
2 2667 BOLT, 5/16-18x2hex. hd. (2) ............. ... 75t * — D, D4
3 7740 LOCKNUT, 5/16-18x1/4x1/2hex.(2) ............. 75t * — D, D4
4 8141 SPEED NUT, fuel tankdoor (3)...................... 79t * — D, D4
5 8160 PUSH NUT, fuel tank filler door hinge rods (4) . ......... 751078 — D, D4
6 8683 POPRIVET, nameplate —. . .. ................ ... 75t0*—D, D4
1/8 x 5/16 x 1/4 dia. ctsk. hd. (2)
7 8687 POP RIVET, fuel tank fillerdoor (6) .................. 751078 — D, D4
8 9993 CLAMP, fuelhose — 1/27(4) . ...............o.... 751080 — D, D4
9 61094—75  HOSEFITTING, fueltank .......................... 7510 * — D, D4
10 61117—71A GASKET,fillercap ........ .. ... . ..ot 75t * — D, D4
11 61247—75  VENTFITTING, fueltank .......................... 75t * — D, D4
12 61248—75  BASEPLATE,fueltank............................ 75t * — D, D4
13 61251—75 FUELTANK,Only ..., 7510 * — D, D4
14 61252—75  CAP, fuel tank — with fueigage.......... e 751079 — D, D4
14A 61252—80 CAP,fueltank .......... ... ... coiiiiiiennn. 80to*—D, D4
15 61301—75  DOOR, fuel tankfiller ............................. 751078 — D, D4
16 61301—79  DOOR, fuel tankfiller ......... ... . ... ... ....... 79&80—D, D4
61301—81  DOOR, fueltankfiller ................. ... ... .... 81to*—D, D4
17 61304—75  BENT ROD, fuel tank filler door hinge................. 751078 — D, D4
18 61305—75  STRAIGHT ROD, fuel tank filler door hinge . . ........... 75t0 78 — D, D4
19 61306—75  SPRING, fuel tank fillerdoor ....................... 751078 — D, D4
20 61307—75 NAMEPLATE ........ ... . . i 75t0 * — D, D4
21 61308—75  VINYLPAD, fueltankstrap(2)...................... 75t0* — D, D4
22 61309—75  STRAP, fueltank —lower (2) ...................... 75t0 * — D, D4
23 61310—75  STRAP, fueltank —upper(2) ...................... 75t0* — D, D4
24 61528—79 HOOKPAD ....... ... .. i 79&80—0D, D4
25 61529—79  LOOPPAD.... ... ... 79 & 80 — D, D4
26 61810—75  HINGE ASSEMBLY, fueltankdoor ................... 751078 — D, D4
27 61810—79  HINGE, fueltankdoor ............................ 79&80—0D, D4
27A 61810—81  HINGE, fuel tankdoor ............ e 81to*— D, D4
28 61812—75  RUBBER SPACER BLOCK, fueltank(2) ............... 75t0 * — D, D4
29 62346—75  FUEL STRAINER,infueitank....................... 75t * — D, D4
30 62350—63  FUELFILTER ...... ... . it 7510 80 — D, D4
31 63509—75  HOSE,infueltank ............................... 7510 * — D, D4
32 91847—63A FUELINSTRUCTIONLABEL ........................ 75t * —D, D4

NOTE: Hoses are sold only in bulk lengths under Part Nos.
63500—68 & 63501—68. Cut correct lengths from these
hoses.

33 63500—68  HOSE, 1/41.D.x1/20.D. fabric reinforced rubber, . .... 75t0 * — D, D4

25 ft. Ig.

NOTE: Asterisk (*) indicates part is used for latest model year shown on cover.

85



BATTERY
1963 TO 1979

86



BATTERY — 1963 TO 1979

G42

RETAIL INDEX PART

PRICE NO. NO. NAME

1 2881W BOLT, 1/4-20x2hex. hd........ e 75t 79 — D, D4

2 3787 BOLT, 1/4-20x3/4hex. hd. (4) .. ......... ... .. ... 75t079 — D, D4

3 6253w WASHER, 1/4x3/4x1/16(2) ...........c.. oot 66 to 79 — D, DC, D4

6 7229W LOCKWASHER, 1/4, internal & external tooth (2) 751079 — D, D4

7 7686 LOCKNUT, 1/4-20x5/16x7/16 ................... 75t079 — D, D4

8 7742 LOCKNUT, 1/4-20x 7/32 x 7/16 hex. hd. (4) 751079 — D, D4

9 43733—47  FELTWASHER(2) ......... ot 63 to 79 — D, DF, DC, D4

11 66006—71  BATTERY, dry-charged — Type24 ..................
12 66015—63  FILLERCAP(B) ........coiiii i
15 66322—75  CARRIER, battery. ............. .. ..o,
16 66387—64  WINGNUT(2) ..o
17 66388—64  BRACKET, battery hold-down ......................
18 66457—68  BRACKET, battery hold-down ......................
19 £6461—68  HOLD-DOWNROD(2)............ccvviiieiinnannn.
20 66461—71  HOLD-DOWNROD(2)..........ccoviiiininen...
21 66469—75  BRACKET, battery hold-down ......................

63 to 74 — D, DC, D4
631070 — D, DC
751079 — D, D4
66 to 74 — D, DC, D4
711074 — D, DC, D4
68t 70 — D, DC
681t 70— D, DC
711074 — D, DC, D4
751079 — D, D4

87



BATTERY

1980 & LATER

BATTERY — 1980 & LATER G43

RETAIL INDEX PART

PRICE NO. NO. NAME USED ON
1 6703 WASHER, 1/4x5/8x1/16(2) . .........ccoiii... 80to* — D, D4
2 7742 LOCKNUT, 1/4-20x7/32x7/16(2) ................ 80to* — D, D4
3 66086—80  BOLT, batteryterminal . ........................... 80to* — D, D4
4 66323—80  ROD, batteryholddown (2) ........................ 80to* — D, D4
5 66388—64  BRACKET, battery holddown....................... 80to * — D, D4

88

NOTE:

Asterisk (*) indicates part is used for latest model year shown on cover.



SPEEDOMETER

SPEEDOMETER G44
RETAIL INDEX PART
PRICE NO. NO. NAME USED ON
1 32368 SET SCREW, 1/4-20 socket hd. (3). . ................ 66 to 72 — DC
2 6716 WASHER, No. 10X 1/2X3/64(2). ...\ 66 to 72 — DC
3 7069 LOCKWASHER, NO. 10/(2) . .+ eeeeeeeeannn.n. 66 to 72 — DC
4 7638 NUT, No. 10-32 X 1/8X3/8hex. (2). ... ..vvenne. ... 66 to 72 — DC
5 9851 GREASE FITTING . ..\ voeeeeee e, 66 to 72 — DC
6 10012 SPRING CLIP, drive cable ......................... 66 to 72 — DC

89



LAMP AND HORN

90




LAMPS AND HORN

RETAIL INDEX PART

PRICE NO. NO. NAME USED ON
1 1074W SCREW, No. 8-32x3/4fil.hd. (2) .................. 691072 — DC
2 2402W SCREW, 5/16-24 x 23/32 Phillipshd. (2) . . ........... 65to 72 — DF, DC
3 2585 SCREW, No. 8-32x 5/16 Pozidrivpanhd. (4).......... 69 to 72 — DC
5 4337W BOLT, 3/8-24x1-1/4hex.hd. ..................... 65 to 72 — DF, DC
6 4410 BOLT, 1/4-28x7/8hex.hd. (2).................... 651072 — DC
8 6316W WASHER, 5/16x5/8x1/16(2) .................... 691072 — DC
9 6338HB WASHER, 5/16x1-1/16x1/64(2) ................. 65 to 68 — DF, DC
10 7038 LOCKWASHER, 3/8 . ... 65 to 68 — DF, DC
1 7041 LOCKWASHER, 5/16(4) ... 65 to 68 — DF, DC
12 7115 LOCKWASHER, No. 8internaltooth (4) ............... 69 to 72 — DC
14 7230 LOCKWASHER, 1/4 internal & external tooth (2) . ....... 65 to 72 — DF, DC
15 7232 LOCKWASHER, 5/16 externaltooth (2) . .............. 6910 72 — DC
17 7683 LOCKNUT, 1/4-28x5/16x7/16hex. ............... 651072 — DC
18 7688 NUT, 1/4-20x1/4x1/2hex. (2) . ......coovni..n. 65 to 72 — DF, DC
19 7744 NUT, 5/16-24x3/16x1/2hex. (2) . ................ 65 to 72 — DF, DC
20 7748W NUT,5/16-18x1/4x1/2hex. (2) . ................. 69to 72 — DC
21 7783 NUT, 3/8-16x5/16x9/16hex..................... 65 to 68 — DF, DC
22 7845 NUT, 1/2-20x7/16x3/4hex...................... 69 to 72 — DC
23 11411 GROMMET, headlampwire ................. P 65 to 72 — DF, DC
26 67713—59 DOOR,headlamp ..............................n. 65 to 68 — DF, DC
27 67714—59  SPRING, headlampdoor (4) ........................ 65 to 68 — DF, DC
28 67714—63  RETAINER,terminal (2) ........................... 6910 72 — DC
29 67715—59  SCREW, headlampdoor........................... 65 to 68 — DF, DC
30 67717—65A SEALED BEAM UNIT, headlamp..................... 65 to 72 — DF, DC
31 67719—63  MOUNTING RING, rubber. ......................... 69 to 72 — DC
32 67725—63  MOLDINGRING(2) ..., 691072 — DC
34 67745—63  TERMINALPLATEKIT(2) ..., 691072 — DC
35 67753—63  CONNECTORANDWIRING ......................... 6910 72 — DC
43 68102—64  WIRE, licenseplatelamp . ......................... 65 — DF
44 68103—64  LOCKWASHER, licenseplatelamp ................... 65 — DF
45 68104—64  NUT, licenseplatelamp . .......................... 65 — DF
46 68106—67  COVER, licenseplatelamp......................... 65 — DF
48 68125—59A GASKET, taillamplens ........................... 6510 72 — DC
50 68165—64  BULB, taillamp ............. e 651072 — DC
51 68166—64  BULB, licenseplatelamp.......................... 65 — DF
55 69117—65  MOUNTING PLATE, horn .......................... 69to 72 — DC
56 69125—65 RUBBERMOUNT,horn ........................... 691072 — DC
57 69149—65 NUT,hornmounting ............................. 65to 72 — DF, DC

58 70016—65A GROUNDSTRAP,horn ............ .. ... .c..o.n. 6910 72 — DC



TURN SIGNALS

92




G46

TURN SIGNALS
RETAIL INDEX PART
PRICE NO. NO. NAME USED ON

1 990w SCREW, toggle switch, No. 6-32 x 3/16 fil. hd. (3). ... .. 65 to 72 — DF, DC
2 2073W SCREW, No. 4-40 self tappingpanhd. (2)............. 65 to 72 — DF, DC
3 2622 SCREW, No. 8-32x7/16 Pozidrivpanhd. ............ 65 & 66 — DF, DC
6 6182w WASHER, N0. 10x7/16x1/32(16)................. 65 & 66 — DF, DC
7 6189W WASHER, N0.8x3/8x1/32 ...................... 65 & 66 — DF, DC
8 6768 WASHER, 15/16 x11/16x 1/16 (fiber) .............. 6510 72 — DC
9 6807W WASHER, 1/2x3/4x1/32. .. ... ... . .. 65 & 66 — DF, DC; 69 to 72 — DC

10 7115 LOCKWASHER, No. 8internaltooth . ................. 65 & 66 — DF, DC

11 7118 LOCKWASHER, No. 10internaltooth(2) .............. 65 to 72 — DF, DC

12 7149 LOCKWASHER, 15/16internaltooth ................. 65t0 72 — DC

13 7230 LOCKWASHER, 1/4 internal & externaltooth (4) .. ...... 6510 72 — DC

14 7608 NUT, No. 8-32x3/32x5/16hex. .................. 65 & 66 — DF, DC

15 7688 NUT, 1/4-20x1/4x1/2hex. (4) .. ................. 65t0 72 — DC

16 9902 WIRE TERMINAL, ring type — 3/16 dia. hole— . ....... 67 to 72 — DC

#14-16 wire

17 9952 BRACKET, flashermounting ....................... 65 & 66 — DF, DC; 69 to 72 — DC

18 9982 WIRECLIP, frontlamps (2) ........................ 65 to 72 — DF, DC

22 68125—59A GASKET,lamplens ............. ... ... ... ...... 6510 72 — DC

23 68521—63  GASKET,lamplens .............................. 65 to 72 — DF, DC

26 68543—64A FLASHER..... ... ... ... ... ... 65 to 72 — DF, DC

27 68552—70  LAMP WITH WIRE, front (amber) — 12V.(2) .......... 67 t0 72 — DC

28 68564—60  NUT, bulbholder ................................ 67 to 72 — DC

29 68565—60 BULBHOLDER ............. ... ..., 67 to 72 — DC

30 68566—60 LENS,green ................ ... ... 67t0 72 — DC

31 68570—63  LENS,rearlamp(red) ............................ 65 — DF

68571—63  LENS, frontlamp (amber) ......................... 65 to 72 — DF, DC

32 68572—64A BULB,turnlamps ............................... 65 to 72 — DF, DC

33 68586—63  SCREW, lamplens(2) ............................ 65to 72 — DF, DC

35 70299—69  WIRING HARNESS, toggle switchtorearlamps......... 69 to 72 — DC

36 70317—69  WIRE, ignition switch to flasher (red)................. 69 to 72 — DC

39 70327—69  WIRE, toggle switch to flasher (yellow) ............... 69 to 72 — DC

40 70576—68  PLASTIC CONNECTOR, rear lamp wires (2) ............ 69 to 72 — DC

41 71090—64 BULB, 12V ... ... . 67t0 72 — DC

93



MISCELLANEOUS ELECTRICAL

94




MISCELLANEOUS ELECTRICAL

G4i

RETAIL INDEX PART
PRICE NO. NO. NAME USED ON
1 1183 SCREW, No. 10-32x5/16panhd. .................. 72t0*— D, DC
2 2587 SCREW, No. 10-32x 5/8 Pozidrivpanhd. ............ 69 to 72 — DC
3 3728 BOLT, 1/4-20x1/2hex.hd........................ 75& 76 — D, D4
4 3842 BOLT, 1/4-28x1-1/2hex.hd. ..................... 7710 80 — D, D4
5 5930w SPACER . ... 77t * — D, D4
6 6703 WASHER, 1/4x5/8x1/16........................ 77t0* — D, D4
7 7069 LOCKWASHER, N0.10............................ 69 t0 72 — DC
8 7118 LOCKWASHER, 3/16internaltooth .................. 72to* — D, DC
9 7638 NUT, No. 10-32x 1/8x3/8hex. ................... 69 to 72 — DC
10 7682 LOCKNUT, 1/4-28x3/16x7/16 ................... 77t0* — D, D4
11 7686 LOCKNUT, 1/4-20x5/16x7/16hex. ............... 75& 76 — D, D4
12 9866 WIRE TERMINAL, battery ground cable, ringtype —. . . .. Late 74 to Late 80 — D, D4
No. 10 hole — #10-12 wire
13 9902 WIRE TERMINAL, ring type — 3/16 dia. hole — . ....... 63 to * — D, DF, DC, D4
#14-16 wire
14 9903 WIRE TERMINAL, ring type — 1/8 dia. hole— . ... ..... 63 to * — D, DF, DC, D4
#18-22 wire
15 9909 WIRE TERMINAL, ring type — 3/16 dia. hole— . ....... 72t0* — D4
#10-12 wire
17 9911 WIRE TERMINAL, ring type — 3/16 dia. hole — . . ... ... 63 to * — D, DF, DC, D4
#8 wire
18 9914 WIRE TERMINAL, female spade type — 1/4slot . ....... 63 to * — D, DF, DC, D4
19 9918 WIRE TERMINAL, ring type — 1/4 dia. hole — .. ....... 63 to * — D, DF, DC, D4
#14-16 wire
20 9922 WIRE TERMINAL, ring type — 1/4 dia. hole — #8 wire. .. 63 to 75 — D, DF, D4; 63 to 68 — DC
21 9923 WIRE TERMINAL, ring type — 5/16 dia. hole — #8 wire.. 63 to * — D, DF, DC, D4
22 9925 WIRE TERMINAL, female flagtype — 1/4slot........ .. 63 to * — D, DF, DC, D4
23 9931 WIRE TERMINAL, female spade type — 3/16slot ... .... 71t * — D, DC, D4
24 9942 WIRE TERMINAL, open end type — 3/16slot— ..... ... 67 to * — D, D4
#14-16 wire
26 9945 WIRE TERMINAL, ring type — 5/16 dia. hole— . .. ... .. 63 to * — D, DF, DC, D4
#10-12 wire (U-clamp)
27 9958 CABLECLAMP, (2) . ..o 77t0* — D, D4
29 9981 CLIP . 63 to * — D, DF, DC, D4
30 9982 CLIP, accelerator switchcables (2) .................. 63 to * — D, DF, DC, D4
31 10006 CABLESTRAP, 77 . e 63 to * — D, DF, DC, D4
32 10016 CABLESTRAP .. ... e 63 to * — D, DF, D4; 63 to 68 — DC
33 10019 CABLECLAMP..................... B 67 to * — D; 69 to * — DC, D4
34 11412 GROMMET, starter-cutout-regulator wires............. 63 to 66 — D, DF, DC
35 38712—68  CLAMP, main cable (right floorboard) ................ 69 to 72 — DC
36 70576—68  WIRECONNECTOR.......... ...t 69 to * — D, DC, D4
37 91810—63A CIGARETTELIGHTERKIT . .......... ... 63 to * — D, DF, DC, D4
38 91813—63  WIRING HARNESS, cigarette lighter ................. 63 to * — D, DF, DC, D4
39 91818—68  CIGARETTE LIGHTER, ELEMENT & KNOB, only .. ....... 63 to * — D, DF, DC, D4
40 70584—69  INSULATOR, flagterminal ......................... 63 to * — D, DF, DC, D4

41 70589—69  INSULATOR, straight terminal

NOTE: Asterisk (*) indicates part is used for latest model year shown on cover.

63 to 80 — D, DF, DC, D4

g5



©

©

96




G48

WIRING
RETAIL INDEX PART
PRICE NO. NO. NAME USED ON
1 31650—69A  WIRE, horn ground — 6-1/2in.1g. ................ 6510 72 — DC
70013—67A  WIRE, solenoid to starter-generator .. .............. 67 to 74 — D, D4
3 70015—72  MAINWIRINGHARNESS ........................ Late 72t0 74 — D
70015—75  MAINWIRINGHARNESS ... ... ... ... ... ... .. 75 toEarly 76 — D
70015—76  MAINWIRINGHARNESS ........................ late 7610 79 — D
4 70016—65A GROUND STRAP, horn — 2-1/2in.1g. ............. 69 to 72 — DC
5 70046—72  MAINWIRINGHARNESS ........... ... ........ 721074 — D4
70046—75  MAINWIRINGHARNESS ........................ 75 to Early 76 — D4
70046—76  MAINWIRINGHARNESS ........................ Late 76 to 80 — D4
6 70046—80  MAINWIRINGHARNESS ........................ 81to* — D4
7 70164—69  GROUND STRAP,engine ........................ 69 to 80 — DC; 70 to 80 — D, D4
70164—69A GROUND STRAP,engine ........................ 81to*— D, D4
8 70192—67  CABLE, battery to regulator — 17in.1g. ............ 67 to 74 — D; 71 to 74 — DC, D4
9 70193—63A BATTERY CABLE—17in.1g. .................... 63 to 68 — D, DF, DC;
71&72DC
10 70193—66  BATTERYCABLE—8in.ig. ..................... 66 to 74 — D, D4
11 70196—69  BATTERY CABLE, positive— 13in.1g. ............. 69 & 70— DC; 75t0 79 — D, D4
12 70196—80  BATTERY CABLE, positive .. ... .. e 80to*— D, D4
12A 70236—80  MAINWIRINGHARNESS . ......... ... ... .. ... 80to*—1D
13 70351—72  WIRE, solenoid to starter — generator F2 terminal. . . . . 75t0 * — D, D4
14 70450—67A WIRE, solenoidground. . ........................ 69 — DC; 67 to 80 — D, D4
15 70458—67  BATTERY CABLE, negative — 9-1/2in.1g. . ......... 751079 — D, D4
16 70458—80  BATTERY CABLE, negative ...................... 80to*—D, D4
17 70480—68  WIRE, solenoid to circuitbreaker.................. Late 68 to 80 — D, D4 (Above Serial No. 6660);
69 to 72 — DC
18 70551—69  CONDUIT, 1/81.D. x 10 ft. Ig. black vinyl (hi-temp.) .... 63 to * — D, DC, D4
70552—69  CONDUIT, 3/81.D. x 10 ft. Ig. black vinyl ... ........ 63to * — D, DC, D4
70553—69  CONDUIT, 7/161.D.x 10 ft. Ig. black vinyl .. ........ 63to * — D, DC, D4
70554—69  CONDUIT, 1/41.D. x 10 ft. Ig. black vinyl ........... 63 to * — D, DC, D4
70555—69  CONDUIT, 1/41.D. x 10 ft. Ig. black vinyl (hi-temp.) .... 63 to * — D, DC, D4
70556—71  CONDUIT, 5/161.D. x 10 ft. Ig. black vinyl .. ... ... .. 63to * — D, DC, D4
70558—71  CONDUIT, 1/21.D. x 101ft. Ig. black vinyl .. ......... 63 to * — D, DC, D4
70559—71  CONDUIT, 1/81.D. x 10ft. Ig. black vinyl .. ......... 63 to * — D, DC, D4

NOTE: Asterisk (*) indicates part is used for latest model year shown on cover.

97



WIRING

1980 & LATER

98



WIRING — 1980 & LATER G49
RETAIL INDEX PART
PRICE NO. NO. NAME USED ON
1 2640W SCREW, No. 10-24x3/8hex. hd. (3)................ 80to* — D, D4
2 3204W SCREW, 1/4-20 x 5/8 self-tappinghex. hd. ........... 80to * — D, D4
2A 3427 BOLT, 5/16-18x3-1/2hex. hd. . ................... 81to* — D, D4
3 3991 BOLT, 5/16-18x7/8hex. hd. (2) ................... 80to* — D, D4
4 4734 BOLT, 5/16-18x1-1/4hex. hd. .................... 80to * — D, D4
5 4735 BOLT,5/16-18x1-3/4hex. hd. .................... 80 — D, D4
6 5445W CARRIAGE BOLT, 5/16-18x1-1/4 .................. 80to* — D, D4
7 6702 WASHER, 5/16x11/16x1/16(4) .................. 80to* — D, D4
8 6716 WASHER, No. 10x1/2x3/64(8)................... 80to * — D, D4
9 7069 LOCKWASHER, N0. 10(2) . ... ...t 80to* — D, D4
10 7041 LOCKWASHER, 5/16(2) . ......coviiii it 80to* —D, D4
11 7634 NUT, No. 10-32x1/8x 5/16 hex. brass (2) . .......... 80to*— D, D4
12 7753 NUT, 5/16-24x1/4x1/2hex. (2) ... ............... 80to* — D, D4
12A 7807W NUT, 3/8-32x9/16x3/32hex.. ................... 80to*—D, D4
13 8161 LOCKNUT, 5/16-18x7/16x1/2(3) hex. ............ 80to* — D, D4
14 8162 LOCKNUT, 1/4-28x25/64 x7/16hex. .............. 80to* — D, D4
15 8997 BUSHING (2) ......ciii e 80to* — D, D4
16 9857 WIRE TERMINAL, ring type - No. 10 hole - #16-22 wire .. 80to * — D, D4
17 9858 CONNECTOR, wire . . ..., 80to* — D, D4
18 9900 WIRE TERMINAL, flagtype ............. ... ... ... 80to* — D, D4
20 29941—79  STRAP, starter-generator. . ........................ 80— D, D4
21 30083—69C STARTER-GENERATOR (Hitachi) .................... 80to* — D, D4
22 30394—77  HARDWAREKIT, (DF-terminals) .................... 80to* —D, D4
23 30395—77  HARDWAREKIT, (F-1& F-2terminals) ............... 80to* —D, D4
24 30446—77  HARDWAREKIT, (A-1 & A-2terminals) ............... 80to* — D, D4
25 30461—77  THRU-BOLT, with washers and lockwashers (2) ........ 80to*—D, D4
26 31476—79  BRACKET, starter-generator ....................... 80to* — D, D4
27 31601—63A SPARKCOIL...... ... ... i, 80to*—D, D4
28 31610—68  BRACKET,coil ...........ccoiiiiiiiiiin. 80 — D, D4
29 31981—65B WIRE, spark plug. ... ......coviiie it 80to* — D, D4
30 32309—69  SPARKPLUGNO.5-6...........c.covviiinnn... 80 — D, D4
31 32312—77  SPARKPLUGNO.5R6 ............c..coiiiiinin... 81to*—D, D4
32 66086—80  BOLT,sidemount(2)..............ccoveunieneenn.. 80to* —D, D4
70046—80  MAINWIRINGHARNESS . ................c.oein.t. 81to* — D4
33 70164—69  GROUNDSTRAP...... ... ..ottt 80 — D, D4
70164—69A GROUNDSTRAP.......... ... .iiiiiiiii., 81to* —D, D4
34 70196—80  CABLE, battery (positive).......................... 80to* — D, D4
70227—80  MAINWIRINGHARNESS .................c..oe... 80 — D4
70236—80  MAINWIRINGHARNESS . ....................o.... 80to*—D
34A 70351—72  WIRE, solenoid to starter - generatnor F2 terminal . ... ... 75t0 * — D, D4
35 70458—80  CABLE, battery (negative) . ........................ 80to*— D, D4
36 71470—63D SOLENOIDSWITCH ... ... ... it 80to*—D, D4
37 71506—63 MICROSWITCH . ...... ... ... 80to* — D, D4
38 71509—70  CUP, microswitch ... .... e 80to* — D, b4
39 71514—68A COVER, plUNger........cooriiinrmieeainnnnns 80to*— D, D4
40 71762—75 IGNITIONSWITCH ... ... e 80to*—1D, D4
41 74509—76  VOLTAGEREGULATOR ..........cvinenniiinninn. 80to*—D, D4
42 74592—68  CIRCUITBREAKER...........coiiiiiiiineannn, 80to* —D, D4

NOTE: Asterisk (*) indicates part is used for latest model year shown on cover.

99



100



SWITCHES G50
RETAIL INDEX PART
PRICE NO. NO. NAME USED ON
1 1374 SCREW, 1/4-28 x 3/4 Pozidrivpanhd.(2) ............ 67 & Early 68 — D (Below Serial No. 68D—6660)
2 2645W SCREW, with externaltooth fw.,.................... 71to* — D, DC, D4
5/16-18 x 1/2 slotted hex. hd. (2)
3 2774 SCREW, 1/4-20 x 5/8 Pozidrivpanhd. (2) ............ 671t 70 — D; 69 & 70 — DC
4 2808 SCREW, No. 8-32 x 3/8, Pozidrivpanhd. (2) .......... 73 to Early 76 — D, D4
5 3204W SCREW, 1/4-20 x 5/8 self tappinghex. hd. ........... 79t * — D, D4
6 4410 BOLT, 1/4-28x7/8hex.hd. (2).................... Late 68 to Early 72 — D (Above Serial No. 6660);
69 to Early 72 — DC
7 6270 WASHER, 3/4x1x1/32. . ... Late 73 to Early 76 — D4
8 6714W WASHER, 5/8x1x1/32. ..o ... 671072 — D; 69 to 72 — DC
9 6807TW WASHER, 1/2x3/4%x1/32. ... .. 65 to 72 — DF, DC
10 7015 LOCKWASHER, N0.8(2) . .......... i 65to * — D, DF, DC, D4 .
11 7036 LOCKWASHER, 1/4(4) ... Late 68 to Early 72 — D; 69 to Early 72 — DC
12 7041 LOCKWASHER, 5/16(2) ... 67to* — D, D4
13 7069 LOCKWASHER,N0.10(2) .. ... 67to* — D, D4
14 7115 LOCKWASHER, No. 8internaltooth (2) ............... 73t0* — D, D4
15 7118 LOCKWASHER, No. 10internaltooth (2) .............. Late 68 to * — D, D4 (Above Serial No. 6660);
’ 69to 72 — DC
16 7130W LOCKWASHER, 3/8internaltooth ................... 63 to 67 — D, DF, DC
17 7144 LOCKWASHER, 3/4externaltooth . .................. 67 to Early 76 — D, D4; 69 to 72 — DC
18 7229W LOCKWASHER, 1/4 internal & externaltooth . . ...... ... 67t070—D; 69 & 70 — DC
19 7421 LOCKWASHER, 5/8internaltooth ................... Late 76 to 79 — D4; Late 7610 80 — D
20 7638 NUT, No. 10-32x 1/8x3/8hex. (4). . ............... 67to* — D, D4
21 7676 NUT, 1/4-28x3/16x7/16hex. (4) ................. Late 68 to Early 72 — D; 69 to Early 72 — DC
22 7688 NUT, 1/4-20x1/4x1/2hex.(2) . .. ... .. 671070 —D; 69 & 70 — DC
23 7705 SPEED NUT, 3/4-20x3/16x 1-1/16hex. ............ 63 to * — D, DF, DC, D4
24 7748W NUT,5/16-18 x1/4x1/2hex. (2) .. ................ 751077 — D, D4
25 7753 NUT,5/16-24x1/4x1/2hex. (4) . ............... .. 67to*— D, D4
26 7807W SPEED NUT, 3/8-32x3/32x9/16hex. .............. 681t * — D, DC, D4
27 8208 RIVET(2) ..o s Late 72 to Early 76 — D, DC, D4
28 8687 POPRIVET(2) ..o Late 72t0 * — D, D4
29 70951—79  PLATE, ignition&choke............................ 79t *—D, D4
30 71470—63D SOLENOIDSWITCH ........... ... . ... ... ... .. 67to* — D; 69 to * — DC, D4
31 71486—65  SET OF SWITCH KEYS (oval headed key) ............. 67t0 72— D; 69 to 72 — DC
32 71495—72  KEY SWITCH, with keys — 3/4-20threads . ........... 72 to Early 76 — D4; 73 to Early 76 — D
(all keys alike) -
33 71496—65  KEY SWITCH, with keys — 5/8-32threads............ 65to 72 — D, DF, DC
(all keys alike)
34 71498—70  KEY SWITCH, with keys — 13/16threads ............ 65t * — D, DC, D4
(individual keys) .
35 71506—63  MICRO-SWITCH, acceleratorpedal .................. 63 to * — D, DF, DC, D4
36 71514—68A RUBBER COVER, micro-switch plunger ............... 68t * — D, DC, D4
37 71523—64  NUT, key switch, 5/8-32threads ................... 651072 — DF, DC; 671072 — D
38 71524—59A KNURLED NUT, key switch, 3/4-20threads ........... 67 to Early 76 — D, D4; 69 to 72 — DC
39 71532—72  SET OF SWITCH KEYS (round headed key) ............ 67 to Early 76 — D, D4; 69 to 72 — DC
41 71762—75 IGNITIONSWITCH............ ... ., Late 76 to * — D, D4
42 71765—75  KEY,ignitionswitch.. .. ....... ... ... ... ... ..., Late 76 to * — D, D4
43 72002—51  STOPLIGHTSWITGH ............................. 66 to 72 — DC
44 74509—76  VOLTAGE REGULATOR (Hitachi) .................... Late 76 to * — D, D4
74511—65  VOLTAGE REGULATOR (Bosch) ..................... Late 68 to Early 76 — D, D4
(Above Serial No. 6660); 69 to 72 — DC
46 74592—68 CIRCUITBREAKER.......... ..ot Late 68 to * — D, D4 (Above Serial No. 6660);

NOTE: Asterisk (*) indicates part is used for latest model year shown on cover.

69 to 72 — DC

101



REVERSING SWITCH §
1968 AND LATER — D4

1969 TO 1972 — DC

102




REVERSING SWITCH
1968 & LATER — D, D4
1969 tc 1972 — DC

G51

RETAIL INDEX PART
PRICE NO. NO. NAME USED ON
1 534 COTTERPIN, 3/32X 1 .ttt 68to* —D; 691t *— DC, D4
2 1374 SCREW, 1/4-28 x 3/4 Pozidrivpanhd. (4) ............ 68to*—D; 691t * — DC, D4
3 2633 SCREW, No. 8-32 x 3/8 self tappingrd. hd. (2) ........ 68to*—D; 69 to * — DC, D4
4 3963W BOLT,5/16-24x2-1/4hex. hd. .................... 68to*—D; 691t * — DC, D4
5 3974HW BOLT,5/16-24x3/4hex. hd....................... 68 to * — D; 69 to * — DC, D4
6 59708 SPACER, pivotbolt . . ............ ... ... 69 to * — D, DC, D4
7 6261 WASHER, 1/4x3/4x 1/8 (rubber) (4) . .............. 68to* — D; 691t * — DC, D4
8 63328 WASHER, 5/16x15/16x1/16..................... 68to* — D; 69 to * — DC, D4
9 7041 LOCKWASHER, 5/16(7) . ... .o 68t *—D; 691t * — DC, D4
10 7127 LOCKWASHER, 5/16 internal tooth (2) ............... 681t * —D; 89 to * — DC, D4
11 7682 LOCKNUT, 1/4-28x 3/16x 7/16 hex. (4) ............ 68 to * — D; 69 to * — DC, D4
12 7728 CASTLENUT,5/16-24 . ... ... ... ... ....coiinn. 68to*— D; 69t * — DC, D4
13 7744 NUT,5/16-24x 3/16x1/2hex..................... 68t * —D; 6910 * — DC, D4
14 7748W NUT,5/16-18x1/4x1/2hex.(6) .. ................ 68to * — D; 69 to * — DC, D4
32949—68  REVERSING SWITCH ASSEMBLY (less wires).......... 68to * — D; 69 to * — DC, D4
15 32953—69 RETURNSPRING ........... ..o, 69 to * — D, DC, D4
16 32955—68A HANDLE, reversingswitch. ........................ 68to* —D; 691t * — DC, D4
17 32956—67  WIRE, reversingswitch(2) ..................... ... 68 to * — D, D4
18 32957—67  WIRE, reversing switch . . . .. e 68to* — D, D4
19 32959—68  BASE PLATE, reversingswitch ..................... 68 to * — D; 69 to * — DC, D4
20 32972—68  COVER, reversingswitch.......................... 68to * — D; 69 to * — DC, D4
21 32976—68  FLOATING CONTACT, reversing switch (2) ............ 68 to * — D; 69 to * — DC, D4
22 32978—68  STOP PLATE, reversing switchcontact ............... 68to * — D; 69 to * — DC, D4
23 32979—69  SPRINGLEVER............iiiiiiinn.. 69 to * — D, DC, D4
24 32980—67 GROUNDSTRAP...... ... ..o 68to* — D; 69 to * — DC, D4
26 32983—68 FELTWASHER ............ciiiiiiiiiiinn. 68to* — D; 69 to * — DC, D4
27 32988—68  CONTACTSCREW (B).........covviiiueiiinann... 68t0 * — D; 69 to * — DC, D4
28 32994—67A KNOB, reversingswitch . .......................... 68to*— D; 69t * — DC, D4
29 32998—67  CONTACTSTRIP(2)......oeeeiiiii e 68to* — D; 69to * — DC, D4
30 41424—63  SPRINGWASHER(2) .......... ... i, 68to* — D; 6910 * — DC, D4
31 70164—69 GROUNDSTRAP,engine ...................cono... 69to72—DC; 70to * — D, D4
32 71804—65  SPRING, floatingcontact (2) ....................... 68to* — D; 69 to * — DC, D4

NOTE: Asterisk (*) indicates part is used for latest model year shown on cover.

103



REAR AXLE AND DIFFERENTIAL
- 1972 AND EARLIER

104



REAR AXLE AND DIFFERENTIAL — 1972 & EARLIER

G52

RETAIL INDEX PART
PRICE NO. NO. NAME - USED ON
1 559 COTTERPIN, 1/8x1-1/4(3) ...t 63 to 72 — D, DF, DC, D4
2 2889 BOLT, 3/8-24x3/4hex.hd. (4) .................... 63 to 72 — D, DF, DC, D4
3 7041 LOCKWASHER, 5/16(8) .......................... 63 to 72 — D, DF, DC, D4
4 41204—63A KEY,axleshaft(2).......... ... ... . ... . ... 63 to 72 — D, DF, DC, D4
8 82823—67  BREATHER VALVE, axle housing . ................... 67 to 72 — D, DC, D4
9 82844—63A ROLLER BEARING, differential (2) ................... 63 to 72 — D, DF, DC, D4
10 82872—63A  AXLE SHAFT, right — 16-7/8", withseal ... .......... 63 to 66 — D, DF; 63 to 68 — DC
82872—67A  AXLE SHAFT, right — 13-5/32", withseal ... ......... 67 to 72 — D; 69 to 72 — DC, D4
11 82874—63A  AXLE SHAFT, left — 18-7/16", withseal .......... ... 63 to 66 — D, DF; 63 to 68 — DC
82874—67A  AXLE SHAFT, left — 22-5/32”, withseal ............. 67 to 72 — D; 69 to 72 — DC, D4
14 83032—73  SHIM, pinion bearing adjusting — .003"(2)........... 63 to 72 — D, DF, DC, D4
83033—73  SHIM, pinion bearing adjusting — .005"(2)........... 63 to 72 — D, DF, DC, D4
83034—73  SHIM, pinion bearing adjusting — .010" (2)........... 63 to 72 — D, DF, DC, D4
83035—73  SHIM, pinion bearing adjusting— .030" ............. 63 to 72 — D, DF, DC, D4
15 83040—63  PLUG, differentialcover ............... P, 63 to 72 — D, DF, DC, D4
17 83051—63  OILSEAL, pinion .. .........oooouur . 63 to 72 — D, DF, DC, D4
18 83053—63A SPACER, pinionbearing........................ ... 63 to 72 — D, DF, DC, D4
20 83072—73  SHIM, pinion cup adjusting — .003” ................ 63 to 72 — D, DF, DC, D4
83073—73  SHIM, pinion cup adjusting — .005" ................ 63 to 72 — D, DF, DC, D4
83074—73  SHIM, pinion cup adjusting— .010" ................ 63 to 72 — D, DF, DC, D4
21 83096—63A SHIM, differential bearing— .003”.................. 63 to 72 — D, DF, DC, D4
83097—63A  SHIM, differential bearing— .005".................. 63 to 72 — D, DF, DC, D4
83098—63A  SHIM, differential bearing — .010” .. ................ 63 to 72 — D, DF, DC, D4
83099—63A SHIM, differential bearing — .030” (2) ............... 63 to 72 — D, DF, DC, D4
22 83100—63  CUP, wheelbearing(2) ........................... 63 to 72 — D, DF, DC, D4
23 83102—63  CONE WITH ROLLERS, wheel bearing (2) ............. 63 to 72 — D, DF, DC, D4
26 83106—63A BOLT,drivegear (10) .................. ... ....... 63 to 72 — D, DF, DC, D4
27 83108—63  PINIONNUT ... 63 to 72 — D, DF, DC, D4
29 83112—63A ROLLER BEARING, pinion (2). . ..................... 63 to 72 — D, DF, DC, D4
30 83113—66  COVERGASKET ........ ... .. 67 to 72 — D, DC, D4
35 83131—63  NUT,axleshaft(2)............ ... ... . ... ... 63 to 72 — D, DF, DC, D4
36 83132—63A DRIVEPINIONYOKE. .. ... ... .. ... ..o, 63 to 72 — D, DF, DC, D4
37 83133—63A WASHER, pinionnut ..................... ... ..... 63 to 72 — D, DF, DC, D4
38 83134—63A OIL SLINGER, pinion ............................. 63 to 72 — D, DF, DC, D4
39 83162—63  OILSEAL,axleend(2)............. ... ... 63 to 72 — D, DF, DC, D4
40 83163—63A OILSEAL,axletube(2) ..................... ... ... 63 to 72 — D, DF, DC, D4

105



—
<
-
S~
o
W =
LL
L >
0O
=)
=
< O
w -
-l D
XS
2]
3
o

106



REAR AXLE AND DIFFERENTIAL — 1973 TO EARLY 1977

G5

RETAIL INDEX PART
PRICE NO. NO. NAME USED ON

1 559 COTTERPIN, 1/8dia. x1-1/4(3) . .................. 73 to Early 77 — D, D4
1A 41199—66A STUD,wheelhub(8) ............................. 73 to Early 77 — D, D4
82805—73  REARAXLE ASSEMBLY, complete................... 73 to Early 77 — D, D4

2 82823—67  BREATHER VALVE,axlehousing .................... 73 to Early 77 — D, D4
3 82844—63A ROLLER BEARING, differential (2) ................... 73 to Early 77 — D, D4
4 82876—73  AXLESHAFT,right .............................. 73 to Early 77 — D, D4
5 82878—73  AXLESHAFT,left...... ... ... i, 73 to Early 77 — D, D4
6 82948—73  MATCHEDPINIONANDGEAR ...................... 73 to Early 77 — D, D4
7 83032—73  SHIM, pinion bearing — front— .003"” ............... 73 to Early 77 — D, D4
83033—73  SHIM, pinion bearing — front — .005" ... ............ 73 to Early 77 — D, D4
83034—73  SHIM, pinion bearing — front— .010” ............... 73 to Early 77 — D, D4
83035—73  SHIM, pinion bearing — front— .030" ............... 73 to Early 77 — D, D4

8 83039—73 PLUG,drain.............ccoiiiiiiiiia.. 73 to Early 77 — D, D4
9 83041—73  PLUG, axle housingcover ......................... 73 to Early 77 — D, D4
10 83042—73 COVER,axlehousing ............................. 73 to Early 77 — D, D4
11 83043—73  GASKET, axle end bearing retainer (4). . .............. 73 to Early 77 — D, D4
12 83051—73  OILSEAL,pimion ...........ciiiiiiianan... 73 to Early 77 — D, D4
13 83053—63A SPACER, pinionbearings . ......................... 73 to Early 77 — D, D4
14 83072—73  SHIM, pinion bearing — rear — .003” ............... 73 to Early 77 — D, D4
83073—73  SHIM, pinion bearing — rear— .005” ............... 73 to Early 77 — D, D4
83074—73  SHIM, pinion bearing —rear— .010" ............... 73 to Early 77 — D, D4

15 83084—73  HUB, rearwheel(2)......... A 73 to Early 77 — D, D4
17 83087—73  FELT SEAL,wheelhub(2)......................... 73 to Early 77 — D, D4
18 83096—63A SHIM, differential bearing— .003".................. 73 to Early 77 — D, D4
83097—63A SHIM, differential bearing— .005".................. 73 to Early 77 — D, D4
83098—63A SHIM, differential bearing— .010".................. 73 to Early 77 — D, D4
83099—63A SHIM, differential bearing— .030”.................. 73 to Early 77 — D, D4

19 83100—73  ROLLER BEARING, wheelhub(2) ................... 73 to Early 77 — D, D4
20 83103—73  LOCKPIN, pinionmateshaft ....................... 73 to Early 77 — D, D4
21 83104—73  SHAFT,pinionmate.................. ... ... ..... 73 to Early 77 — D, D4
22 83106—63A BOLT,drivegear(10) ..........c.covienineennn... 73 to Early 77 — D, D4
23 83108—63 NUT,pinion ..... ... ... ... 73 to Early 77 — D, D4
24 83112—63A ROLLER BEARING, pinion (2)................. e 73 to Early 77 — D, D4
25 83113—73  GASKET, axle housingcover ....................... 73 to Early 77 — D, D4
26 83115—73  BOLT, axle housingcover(9) .............c..c..... 73 to Early 77 — D, D4
27 83119—73  BOLT, wheel hub bearing retainer (8) ................ 73 to Early 77 — D, D4
28 83125—73  DIFFERENTIAL CASEASSEMBLY ................... 73 to Early 77 — D, D4
29 83126—73  DUST SHIELD, wheel hub bearing(2) ................ 73 to Early 77 — D, D4
30 83131—63 NUT,axleshaft(2)............ ... il 73 to Early 77 — D, D4
31 83132—63A YOKE,pimion ......... ... 73 to Early 77 — D, D4
32 83133—63A WASHER, pinionnut ............................. 73 to Early 77 — D, D4
33 83134—634 OIL SLINGER, pinion . ............................ 73 to Early 77 — D, D4
34 83143—75  AXLE SLEEVE, wheel hubrollerbearing .............. 73 to Early 77 — D, D4
35 83163—63A OILSEAL,axletube.............. ... ... ........ 73 to Early 77 — D, D4
36 83165—73  RETAINER, wheel hubbearing(2) ................... 73 to Early 77 — D, D4

107



~14

108




REAR AXLE AND DIFFERENTIAL — PEERLESS — LATE 1977

G54

RETAIL INDEX PART
PRICE NO. NO. NAME USED ON

1 376 DOWEL PIN, differentialcase (2) .................... Late 77 — D, D4

2 3940 BOLT,5/16x7/8hex.hd. (10) .................... Late 77 — D, D4

3 3957 BOLT, 3/8x3-3/8hex.hd. (4) . .................... Late 77 — D, D4

4 3962 BOLT, 1/2x1-1/2hex. hd. (8) . .................... Late 77 — D, D4

5 3977 BOLT,7/16x1-1/2hex.hd. (8) . ................... Late 77 — D, D4

6 6573 WASHER PLATE, differential gear carrier (2) ........... Late 77 — D, D4

7 7049 LOCKWASHER, 1/2(8) . ... Late 77 — D, D4

8 7054 LOCKWASHER, 7/16(8) ... Late 77 — D, D4

9 7061 LOCKWASHER, 3/8(4) ..., Late 77 — D, D4
10 7216 RETAINER, axlenut(2) ........................... Late 77 — D, D4
11 7661 NUT, hubtoaxie housing(8) .................... ... Late 77 — D, D4
12 7664 NUT, axleshaft(2).............................. Late 77 — D, D4
13 54524—77  BRACKET, shock absorber......................... Late 77 — D, D4
14 82803—77  REARAXLE AND DIFFERENTIAL ASSEMBLY, complete. .. Late 77 — D, D4
15 83044—77  GASKET, differentiaicase ......................... Late 77 — D, D4
16 83046—77  SPACER, pinionshaft—outer . ..................... Late 77 — D, D4
17 83049—77  SEAL,pinionshaft.............. ... ... ... ..... Late 77 — D, D4
18 83052—77  RETAINING RING, pinion bearmg —outer ............. Late 77 — D, D4
19 83054—77  BALL BEARING, pinionshaft(2) .................... Late 77 — D, D4
20 83056—77  RETAINING RING, pinion bearing —inner ............. Late 77 — D, D4
21 83090—77 RINGGEAR........ ... .. .o Late 77 — D, D4
22 83091—77 GEAR,axle(2) ......... ...t Late 77 — D, D4
23 83092—77 GEAR,idler(2)...........ooiiiii Late 77 — D, D4
24 83093—77  THRUST WASHER, idlergear(2) .................... Late 77 — D, D4
25 83094—77  SHAFT,idlergear ............................... Late 77 — D, D4
26 83109—77  RADIAL BEARING, pinionshaft ..................... Late 77 — D, D4
27 83117—77  NEEDLEBEARING, axle (2) ........................ Late 77 — D, D4
28 83121—77  DIFFERENTIALCASE, right ........................ Late 77 — D, D4
29 83122—77  THRUST WASHER, axle gear (2); hub to axle bearing (2) . Late 77 — D, D4
30 83123—77  DIFFERENTIALCASE —left........................ Late 77 — D, D4
31 83124—77  CARRIER, gear — differential . . . .................... Late 77 — D, D4
32 83127—77  PIN, idler gearshaft. ... ... PP Late 77 — D, D4
33 83128—77 PLUGfill ... .. ... . . Late 77 — D, D4
34 83129—77 O-RING,axiehousing(2)..............covveean. ... Late 77 — D, D4
35 83130—77  PLATE, axlehousingend (2) ...............c.c...... Late 77 — D, D4
36 83136—77  NEEDLE BEARING, pinionshaft ..................... Late 77 — D, D4
37 83138—77  SEAL, axle housing—outer(2)..................... Late 77 — D, D4
38 83148—77 BALLBEARING,axle(2) ........... ... ... Late 77 — D, D4
39 83151—77 KEY,hub(2) ........ ..o Late 77 — D, D4
40 83153—77  WHEEL HUB, withstuds (2). ....................... Late 77 — D, D4
41 83155—77  THRUST WASHER, gear carrier — radial bearing (2) . . . . . Late 77 — D, D4
42 83156—77  RADIAL BEARING, gearcarrier ..................... Late 77 — D, D4
43 83157—77  WASHER, pinion bearing retaining ring — outer ........ Late 77 — D, D4
44 83200—77  PINIONSHAFT ... ... et Late 77 — D, D4
45 83201—77  SPACER, pinion shaft —inner . ..................... Late 77 — D, D4
46 83202—77  AXLE,right .. ... ... . ... Late 77 — D, D4
47 83203—77 HOUSING,axle—right .............ccoviiienenn. Late 77 — D, D4
48 83204—77  HOUSING,axle—left ............coviinnenenn. Late 77 — D, D4
49 83205—77  AXLE,shaft—left ......... ..ot Late 77 — D, D4
50 83206—77  COUPLING, transmission — pinionshaft . ............. Late 77 — D, D4
51 83207—77  BOLT, pinionshaft . ...l Late 77 — D, D4
52 83208—77  SPACER, pinion shaft transmission coupling ........... Late 77 — D, D4
83 83209—77 LOCKWASHER, pinion shaftbolt ............ ... .... Late 77 — D, D4
54 83210—77  WASHER, pinion bearing retaining ring — inner ........ Late 77 — D, D4

109



REAR AXLE AND DIFFERENTIAL
DANA
1978 & LATER

110




REAR AXLE AND DIFFERENTIAL — DANA — 1978 & LATER

G55

RETAIL INDEX PART
PRICE NO. NO. NAME USED ON
1 559 COTTERPIN, 1/8x1-1/4(2) ......... ..o vunn... 78t * — D, D4
1A 4733 SCREW, 5/16-18 x1hex. hd. ...................... 78t0 * — D, D4
2 6702 WASHER, 5/16x 11/16x1/16. . ................... 78t * — D, D4
2A 41199—66A MOUNTING STUD, wheelhub(8) ................... 78t0* — D, D4
3 54524—73  MOUNTING BRACKET, shock absorber ............... 78t0* — D, D4
4 82702—78  AXLESHAFT,right .............................. 78t0 * — D, D4
5 82703—78  AXLESHAFT left........ ... ... . ... ........... 78to* — D, D4
6 82704—78  OILSEAL,axleend(2)..............ocovviieiionn. 78t0* — D, D4
7 82705—78  BEARING,axleend(2)...................c.ovinn. 780 * — D, D4
8 82706—78  RETAINING RING, axle bearing(4) ................... 78t0 * — D, D4
g 82707—78A HUB,rearwheel (2)............... ... .. ... ..., 78to * — D, D4
10 82708—78 KEY,hub(2) ........ ... .. ...l 7810 * — D, D4
11 82712—78  COTTERPIN, pinionnut ........................... 78to* — D, D4
12 82713—78  CASTLENUT,pinion ............................. 78to* — D, D4
13 82717—78  THRUST WASHER, pinionbearing . .................. 78t0 * — D, D4
14 82723—78  BEARING CONE, pinion(2) ........................ 78t0o* —D, D4
15 82724—78  SPACER, pinionbearings . ......................... 780 * — D, D4
16 82728—78  SHIM, differential bearing — .003”.................. 78t0 * — D, D4
82729—78  SHIM, differential bearing — .005”.................. 78t * — D, D4
82730—78  SHIM, differential bearing — .010”.................. 78to * — D, D4
82731—78  SHIM, differential bearing— .030".................. 78t0* — D, D4
17 82732—78  BEARING CUP, differential (2) ...................... 78to * — D, D4
18 82733—78  BEARING CONE, differential (2) ..................... 78to * — D, D4
19 82734—78  GASKET, axle housingcover ....................... 78to * — D, D4
20 82735—78  BOLT, axle housingcover(8)....................... 78t0*— D, D4
21 82736—78 COVER,axlehousing ............................. 78to * — D, D4
22 82737—78  PLUG, axle housingcover ......................... 78to * — D, D4
23 82749—78  BREATHERPLUG, axle housingcover ................ 7810 * — D, D4
24 82750—78 PLUG,drain .................. .. ... i, 78t0 * — D, D4
25 82770—78  WASHER,axlenut(2) ............................ 78to * — D, D4
26 82772—78  DIFFERENTIALGEARSET ......................... 78t0 * — D, D4
27 82807—78A REAR AXLE AND DIFFERENTIAL ASSEMBLY, complete... 78to * — D, D4
28 82948—73  MATCHEDPINIONANDGEAR ...................... 78to * — D, D4
29 83032—73  SHIM, pinion bearing — front— .003” .. ............. 78to * — D, D4
83033—73  SHIM, pinion bearing — front — .005" .. ............. 78to * — D, D4
83034—73  SHIM, pinion bearing — front— .010” .. ............. 78to* — D, D4
83035—73  SHIM, pinion bearing — front— .030"............... 78to * — D, D4
30 83051—63  OILSEAL,pinion ................................ 78to * — D, D4
31 83072—73  SHIM, pinion bearing — rear — .003” ............... 78to*— D, D4
83073—73  SHIM, pinion bearing — rear — .005" ............... 78to * — D, D4
83074—73  SHIM, pinion bearing —rear— .010” ............... 78to * — D, D4
33 83103—73  ROLL PIN, differentialcase ........................ 78t0 * — D, D4
34 83104—73  SHAFT,idlergear ..............cociieiiiiiiinnn. 78t0o * — D, D4
35 83106—63A BOLT,drivegear(4) ...........coeeveeieiiiinnn. 78to* — D, D4
36 83112—63A BEARINGCUP, pinion (2). .........ccvvviiiinnnn... 78t0 * — D, D4
37. 83125—73  DIFFERENTIAL CARRIER ASSEMBLY, withgears ....... 78t0 * — D, D4
38 83131—63 NUT,axleshaft(2)............... ... .ooiait. 78t0 * — D, D4
39 83132—63A PINIONYOKE ...... ... ..o, 78t0 * — D, D4
40 83133—63A WASHER, pinionnut (1)........... .. ............ 78t0 * — D, D4
NOTE: Asterisk (*) indicates part is used for latest model year shown on cover. 111



112



SUN TOP — OLD STYLE G56
RETAIL INDEX PART
PRICE NO. NO. NAME USED ON
1 1304 SCREW, No. 10-32 x 5/8 Pozidriv fil. hd. (6) .......... 65to 73 — D, D4
2 1370W SCREW, 1/4-20 x 2-1/4 Pozidrivfil. hd. (2) ........... Late 64 to 73 — D, D4
4 2356 SCREW, 1/4-20 x 3/4 Pozidriv oval ctsk. hd. (8) ....... 63 & Early 64 — D
5 2360 SCREW, 1/4-20 x 1-1/4 Pozidriv oval ctsk. hd. (8) ... .. 66 to Early 69 — D
6 2413W SCREW, 5/16-24 x 7/8fil. hd. (8) .................. Late 69 to 73 — D, D4
7 2606 SCREW, 1/4-28 x 1-1/4 Pozidrivpanhd. (4) .......... 63 t0 73 — D, D4
8 2740 SCREW, 5/16-24x2panhd. (4).................... 631073 — D, D4
9 2741 SCREW, 5/16-24 x1-1/4panhd. (2) ................ 631073 — D, D4
10 2794 SCREW, 1/4-28 x 1-3/4 Pozidrivpanhd. (2) .......... 63 & Early 64 — D
11 3765 BOLT, 1/4-28x5/8hex. hd. (2) .................... Late 68 to 73 — D, D4
12 6218W WASHER, 1/4x7/16x1/32(4) . .............co.... 63 t0 73 — D, D4
13 6716 WASHER, No. 10x1/2x3/64(4)................... 6510 73 — D, D4
14 7124 LOCKWASHER, 1/4 internaltooth (6) ................ 63t 73— D, D4
15 7626W LOCKNUT, No. 10-32x3/16x3/8hex. (6) ........... 6510 73 — D, D4
16 7679 _ACORNNUT, 1/4-28(4) .......coiviiiiiaa 631073 — D, D4
17 7686 LOCKNUT, 1/4-20x5/16x7/16hex. (2) ............ 63 to 73 — D, D4
18 7725 LOCKNUT, 5/16-24x11/32x1/2hex. (12) .......... 631t 73— D, D4
89400—63D TOP ASSEMBLY, with fittings (with fringe) ............ 6310 73 — D, D4
19 89402—65  BODY HOLD-DOWNFASTENER ..................... 63 t0 73 — D, D4
20 89403—65  CATCH, hold-downfastener........................ 63t0 73— D, D4
21 89407—63  UPPER REINFORCEMENTTUBE(2) .................. 6310 73 — D, D4
23 89410—65A REARSUPPORTTUBE ............................ 64 to 73 — D, DF, D4
24 89412—68  SIDESUPPORTTUBE(2) .........eviiviinnnennn... Late 68 to 73 — D, D4
25 89416—63A FRONTTUBE ...........coeiiiiiiiniiaan 63 t0 73 — D, D4
26 89417—68  CLAMP, sidesupports (4) ..............ccouiinn.... Late 68 to 73 — D, D4
27 89418—63 TOPSTRAP(2).........iiiiiieiii i 631t 73 — D, D4
28 89419—65A REINFORCEMENTPLATE(4) .............c.oonnn.n. Late 65t0 73 — D, D4
29 89420—65A REINFORCEMENTPLATE(4) ...........ooiinnn. .t Late 65 to 73 — D, D4
30 89421—65 RUBBERPAD,body(4) ..............coivivann... Late 65 to 73 — D, D4
31 89423—64  REINFORCEMENT, side supports (4) ................. 63 t0 73 — D, D4
32 89424—63  SNAPSTUD(2) .....cooiiniii e 63 to 73 — D, D4
33 89426—65  CONNECTINGPLUG(2) .........ccvieiieeainnn 66 to 73 — D, D4
34 89428—63B TOP COVERING (with fringe) ........... e 63t 73 — D, D4
35 89432—63A MOUNTINGBRACKET (4) ........coovviiiiinn.n. 631073 — D, D4

113



SUN TOP — NEW STYLE \ "

114




SUN TOP — NEW STYLE G57
RETAIL INDEX PART
PRICE NO. NO. NAME USED ON
1 2667 BOLT,5/16-18x2hex. hd. (2) ..................... 74t0* — D, D4
2 2818 BOLT, 5/16-18x 1-1/2 hex. hd. (12— D)(10—D4).... 74to * — D, D4
3 2871W BOLT, 5/16-18x 1-1/4hex. hd. (2) ................. 74t0* — D, D4
4 2872W BOLT, 1/4-20x1-1/2hex. hd. (2) .................. Late 77 to * — D4
5 2887TW BOLT, 5/16-18x 1-3/4hex. hd. (2) ................. 74t0* — D4
6 3987 BOLT, 5/16-18 x 3/4 hex. hd. (10— D) (10—1D4) ..... 74t0* — D, D4
7 4017 BOLT,5/16-18x1hex. hd. (2) ..................... Late 77 to 80 — D4
8 5919 SPACER, 174 (4) ... 7410 * — D, D4
9 5947W SPACER,9/16(2) ...\ 74t0* — D, D4
10 6229W WASHER, 5/16x1-1/16x1/16(6) ................. 74t0* —D
1 6266 RUBBER WASHER, 5/16x 7/8x1/8(5).............. 7410 * — D4
12 6314W WASHER, 5/16x9/16x1/32(2) .. ... ..covvenn ... Late 77 to * — D4
13 6678W WASHER, 5/16x1-1/2x3/16(2) .........c...ot. 7410 * — D, D4
14 6702 WASHER, 5/16x11/16x1/16 (10—D)(20—D4) .... 74t0o * — D, D4
15 6703 WASHER, 1/4x5/8x1/16(2) . ........c.oovien.. Late 77 to * — D4
16 7036 LOCKWASHER, 1/4(2) ..., ... Late 77 to * — D4
17 7041 LOCKWASHER, 5/16 (4 — D) (6 —D4)........ D 74t0* — D, D4
18 7688 NUT, 1/4-20x5/16X7/16(2) . ... ..o Late 77to * — D4
19 7740 LOCKNUT, 5/16-18 x 1/4 x 1/2 hex. (22 — D) (21 — D4) 74to * — D, D4
20 8483 POP RIVET, ridgeplate (4) . ........................ 74t0* — D, D4
89440—74  SUNTOP,complete ............... . 72t0 * — D4
21 89441—74  SUPPORTTUBE,front(2) ..............ccoiiinnn. 7410 * — D4
22 89444—74  CROSSOVER TUBE, lowerfront ..................... 7410 * — D4
23 89447—74  CAP, frontsupporttube (2) ........................ 7410 * — D4
89450—74 SUNTOP,complete ..............coiiiiniinenn. 72t0* — D
24 89451—74  SUPPORTTUBE, leftfront ......................... 74t0* —D
25 89456—74  SUPPORT TUBE, rightfront ........................ 74t0* =D
26 89457—74  COVER,SuntOp ...........coiiiiieeinninnnnannnn 74t0 * — D, D4
27 89458—74  CROSSOVER TUBE, upperfront&rear(2)............. 74t0* — D, D4
28 89461—74  SUPPORT TUBE, upper(2). .. .....vvvueeenreannannn 74t0o * — D, D4
29 89464—74  RIDGEPLATE ...... ... ... .. i 74t0 * — D, D4
30 89465—74  SPACER, front supporttube, 7/8(4) ................. 74t0* — D, D4
3 89466—74  BUSHING, rear support tube pivot, 15/16(2) .......... 74t0* — D, D4
32 89467—74  SUPPORTTUBE,rear(2) ...........ccoeveuueennennn 7410 * — D, D4
33 89470—74  RUBBER WASHER, front supporttube(8) ............. 74t0* —D
34 89472—74  BACKING PLATE, rearguide (2)............cooounn. 74t0* — D, D4
35 89474—74  GUIDE, rearsupporttube(2) .................. .. ... 74t0* — D, D4
36 89475—74  PLATE(2).......coviiiriiii i 67t0 73— D, D4
37 89476—74  BRACE, front support tube to housing (2) ............. 74t0*—1D

NOTE: Asterisk (*) indicates part is used for latest model year shown on cover.

115



TOW BAR, FREE WHEELING
DEVICE AND MIRROR

116



TOW BAR, FREE WHEELING DEVICE AND MIRROR

G58

RETAIL INDEX PART
PRICE NO. NO. NAME USED ON
1 534 COTTERPIN,3/32X1 ... . i 70to * — D, DC, D4
2 3233 SET SCREW, 1/4-28 x 1/8 sockethd................. 65 to 72 — DF, DC
3 6416 WASHER, 3/8x1x5/64(4).........cooiieoo.. 65 to 72 — DF, DC
4 6701 WASHER, 3/8x13/16x1/16(7) . ..........cooin .. 70 to * — D, DC, D4
5 7776W LOCKNUT, 3/8-24x1/4x9/16hex. (2) ............. 65 to 72 — DF, DC
6 41130—80 FREEWHEELINGKIT ....... ... ..., 67 to * — D, D4
7 41131—80  PIN,lockout. . ... ... ... .. 67 to * — D, D4
8 41132—80 PINHOLDER.......... e 67 to * — D, D4
9 41133—80 BELTPULLINGTOOL ............cooiiiiiieennn.. 67 to * — D, D4
10 73074—61  SPRING, tow barbracket . ......................... 70to * — D, D4
11 82004—72A TOW BARASSEMBLY, complete .................... 72t0* — D4
12 82005—72A TOWBAR,ONly (2).......c0voiieiiiii i 75to * — D4
13 82007—74  BRACKET KIT, tow bar (use with plastic fuel tank only) . . . Late 75to * — D, D4 (Above
Includes besides 2 brackets: 3B 12268 H5 & 7C 10503 H5)
14 3960W  BOLT, 5/16-24 x 1 hex. hd. (3)
15 7729 LOCKNUT, 5/16-24 x 1/4 x 1/2 hex. (3)
16 82008—74  BRACKET KIT, tow bar (use with steel fuel tank only) .... 74 to Early 75 — D, D4 (Below
Includes besides bracket: 3B 12267 H5 & 7C 10502 H5)
17 3960W  BOLT, 5/16-24 x 1 hex. hd. (4)
18 7729 LOCKNUT, 5/16-24 x 1/4 x 1/2 hex. (4)
19 82009—70A TOW BARASSEMBLY, complete .................... 70t0*—1D
20 82011—70 BRACKET,towbar(2) .............cooiiieainn... 70to * — D, D4
21 82012—70  PIN,towbarbracket ........ ... ... ... . ... ... 70to * — D, D4
22 82013—70  CARRIAGE BOLT, tow barbracket ................... 70 to * — D, DC, D4
23 " 82014—70  WING NUT, tow bar bracketbolt .................... 70 to * — D, DC, D4
24 82015—70  SPACER, tow barbracketpin....................... 70to * — D, D4 i
25 91872—65B REAR VIEW MIRROR, withfittings ................... 65 to 72 — DF, DC
26 91887—48  EYEBOLT, rearviewmirror (2) ..................... 65 to 72 — DF, DC
27 91890—48 COLLAR,eyebolt(2) ...............cciiieeeene... 65 to 72 — DF, DC

NOTE: Asterisk (*) indicates part is used for latest model year shown on cover.

117



FRONT BUMPER b %

118



FRONT BUMPER G59
RETAIL INDEX PART
PRICE NO. NO. NAME USED ON
1 2764W SCREW, 1/4-20 x 5/8 self tapping Phillips hd. (2) ...... 63to * — D, DF, DC
3 4319 BOLT,3/8-24x1hex.hd. (2)...................... 63 to 69 — D, DF, DC
4 4336W BOLT, 3/8-24x1-1/8hex.hd. .. ................... 63t * — D, DF, DC
5 4337W BOLT, 3/8-24x1-1/4hex. hd. (2) .................. 70t0 * — D, DC, D4
6 4376W BOLT, 1/2-20x 15/16hex. hd. (2) ... ............... Late 70 to * — D,.DC
7 4716W BOLT, 3/8-16x1-1/4hex. hd. (2) .................. 72t * — D4
8 6220W WASHER, 1/4x7/16x1/32(2) ... ... .. 70t0o* — D, DC
9 6418B WASHER, 3/8 x 1-1/8 x 11/64 (as required for spacing) . 68 to * — D, DC
10 6701 WASHER, 3/8x13/16x1/16(4) . .................. 70t0o * — D, DC, D4
11 6702 WASHER, 5/16x 11/16x1/16(6) . . ................ 74t0 * — D4
12 7038 LOCKWASHER, 3/8(30r4)..............cvvinn.. 63 to * — D, DF, DC, D4
13 7130W LOCKWASHER, 3/8internaltooth ................... 631072 — DC
14 7740 LOCKNUT, 5/16-18x1/4x1/2hex. (6) ............. 7410 * — D4
15 7778 LOCKNUT, 3/8-16x7/16x9/16 hex. (20r4) . ........ Early 70 — D, DC; 74 to * — D4
16 7800W NUT, 3/8-24 x5/16x9/16 hex. (3) . ................ 63t * — D, DF, DC
17 7845 NUT, 1/2-20x7/16x3/4hex. (2) . ..........oounn. Late 70to * — D, DC
18 91057—74  TRIM,bumper(2) ...........c.oiviiiiiiin.. 74t0 * — D4
19 91058—74  REINFORCEMENT, bumper ........................ 7410 * — D4
20 91059—74  CENTERCOVER, bumper.......................... 74t0* — D4
21 91064—74 BUMPER(2)..........cooirriiiiiiiian, 74 to * — D4
22 91065—74  BRACKET,bumper(2).............cccoveeinne... 74t0 * — D4
23 91070—70  FRONT BUMPER ASSEMBLY, complete................ 70t0o*—D, DC
24 91071—70 BUMPER,left........ ... ... ... . ... ......... 70to* — D, DC
25 91072—70  BUMPER,right. ... ... ... ... ... . . i 70t0o*— D, DC
26 91083—70  CENTER SUPPORT, frontbumper.................... 70to * — D, DC
NOTE: Asterisk (*) indicates part is used for latest model year shown on cover. 119



SUPPLEMENTAL PARTS — CLASSIC

G60

RETAIL INDEX  PART
PRICE NO. NO. NAME USED ON

WHEELS — PAGE 41 G20
43449—80 WHEELRIM(9.50x8)................cooiiinn... 80 to * — Classic
43610—80 HUBCAP(4) ...... .. 80 to * — Classic
43612—80 EMBLEM,hubcap(4) ...... ... 80 to * — Classic

STEERING WHEEL AND STEERING GEAR — PAGE 57 G28
57083—80 STEERINGWHEEL ............................... 80 to * — Classic

FRONT HOUSING, INSTRUMENT PANEL,

FLOOBOARDS & BEVERAGE HOLDER — D4 — PAGE 59 G29
7638 NUT, fuel gauge ground wire, No. 10-32x 1/8 x3/8 hex. 80 to * — Classic
8321 POPRIVET(2) ....... e 80 to * — Classic
50232—80 FRONTHOUSING ................................ 80 to * — Classic
50540—80 FLOORMAT ... ... ... i, 80 to * — Classic
50562—80  SUPPORT FRAME, fronthousing .................... 80 to * — Classic
50581—81  TUBE, HOUSINGSUPPORT ........................ 81 to * — Classic
50581—72  TUBE,HOUSINGSUPPORT ........................ 80 — Classic
53205—80  TRIM, instrumentpanel ........................... 80 to * — Classic
53216—80A INSTRUMENT PANEL, with gauges and lighter ......... 80 to * — Classic
53256—80  TRAY ... ... 80 to * — Classic
53305—69 LOCKINGEAR ........ ... .. . ... . ... .o ... 80 to * — Classic
53307—69  LOCK,withnutsandkeys ......................... 80 to * — Classic
61360—79  NAMEPLATE,gold ............................... 80 to * — Classic
70953—80  PLATE, ignition switchandchoke ................... 80 to * — Classic
75024—80  0-RING, clock and fuelgauge (2).................... 80 to * — Classic
75026—80 FUELGAUGE ................... PP 80 to * — Classic
75032—80  ANTENNA ... ... ... ... .. 80 to * — Classic
77100—80  DASHBOARD, with AM/FM radio and speakers......... 80 to * — Classic
77101—80  DASHBOARD, with AM/FM/CB radio and speakers . .... 80 to * — Classic

FORK HOUSING, SHIELDS,

ACCESSORY PANEL AND CARRY-ALL — PAGE 63 G30
33800—80  INSTRUCTION PLATE, ‘‘forward - reverse’” ........... 80 to * — Classic
50267—80  CARRY-ALL (betweenseats) ....................... 80 to * — Classic

FRAME AND REAR SUSPENSION — PAGE 65 G31
50205—80 RUBBERINSULATOR(4) .......................... 80 to * — Classic

BAG HOLDERS — PAGE 71 G33
50205—80 RUBBERINSULATOR(4) ............... ..., 80 to * — Classic

120

NOTE: Asterisk (*) indicates part is used for latest model year shown on cover.



SUPPLEMENTAL PARTS — CLASSIC

G61

RETAIL
PRICE

INDEX PART
NO. NO.

NAME USED ON

SEAT, HANDRAIL AND BEVERAGE HOLDER — PAGE 73

52026—80
52073—80
52084—80

SEATBACKCUSHION ... ... .. ... ... ... ........ 80 to * — Classic
SEATBOTTOMCUSHION . . ... ... ... ... ........ 80 to * — Classic
SEATFRAME . ... .. ... . . .. .. 80 to * — Classic

BODY — D, DF, D4 — PAGE 75

33800—80
50261—80A
50288—80
50289—80
50290—80
59158—79

INSTRUCTION PLATE, *‘forward - reverse’’ ........... 80 to * — Classic
BODYASSEMBLY ........ ... 80 to * — Classic
MAT, bagwell —1left............................. 80 to * — Classic
MAT, bagwell —right. . .............. ... ... ..., 80 to * — Classic
BODY REINFORCEMENT, rear ...................... 80 to * — Classic
DECAL, "'ClassiC’ (2) . .......covie 80 to * — Classic

FUEL TANK — 1975 & LATER — PAGE 85

1608
7112

7590

8683

8685

8687

9881
61242—80A
61322—80
61324—80
61329—80
61813—80
75031—80

NOTE: Asterisk (*) indicates part is used for latest model year shown on cover.

SCREW, fuel tank filler door, No. 6-32 x 7/16 ctsk.

Pozidrivflathd. (2) ................. ... ... ...... 80 to * — Classic
LOCKWASHER, fuel tank filler door, No. 6 internal tooth

() oo 80 to * — Classic
NUT, gas tank filler door, No. 6-32x 1/4x 5/16 hex. (2) . 80 to * — Classic
POP RIVET, nameplate (2) ......................... 80 to * — Classic
POP RIVET, sending unit(5) ..................... .. 801to* — Classic
POP RIVET, fuel tank fillerdoor (3) .................. 80 to * — Classic
TERMINAL ADAPTER, sendingunit . ................. 80 to * — Classic
FUEL TANKASSEMBLY . ... ... .. ... .. . 80 to * — Classic
GASKET, sendingunit . ........................... 80 to * — Classic
DOOR, fueltankfiller ............................. 80 to * — Classic
NAMEPLATE, fueltank fillerdoor. ................... 80 to * — Classic
HINGE, fueltankdoor ............................ 80 to * — Classic
SENDING UNIT, fuelgauge ...................oonn. 80 to * — Classic

G34

G35

G41

121



A

122



SUPPLEMENTAL PARTS — CLASSIC

G62

RETAIL INDEX PART
PRICE  NO. NO. NAME

USED ON

SUN TOP — CLASSIC

1 2667 BOLT,5/16-18x2hex. hd. (2)...............

2 2818 BOLT, 5/16-18 x 1-1/2 hex. hd. (10) ..........

3 2871W BOLT, 5/16-18x1-1/4hex. hd. (2) ...........

4 2872W BOLT, 1/4-20x1-1/2hex. hd. (2) ............

5 2887W BOLT, 5/16-18 x 1-3/4 hex. hd. (2) ...........

6 3987 BOLT, 5/16-18 x3/4 hex. hd. (10)............

7 4017 BOLT, 5/16-18x1hex. hd. (2).....................

8 5919 SPACER, 1/4(4) . ...... ...

9 5947W SPACER,9/16(2) ..o
10 6266 RUBBER WASHER, 5/16x7/8x1/8(4)..............
1 6311 WASHER, 5/16x5/8x1/8..................
12 6678W WASHER, 5/16x1-1/2x3/16(2) ............
13 6702 WASHER, 5/16x11/16x1/16(20) . . ...............
14 6703 WASHER, 1/4x5/8x1/16(2)...............
15 7036 LOCKWASHER, 1/4(2) . ..........c. i
16 7041 LOCKWASHER, 5/16(6) .............cooiiinnn..
17 7688 NUT, 1/4-20x5/16x7/16(2) . ..............
18 7740 LOCKNUT, 5/16-18x 1/4 x 1/2 hex. (21)
19 8483 POP RIVET, ridgeplate (4) .........................
20 89465—74  SPACER, front supporttube, 7/8(4) .................
21 89466—74  BUSHING, rear support tube pivot, 15/16 (2)
22 89472—74  BACKING PLATE, rearquide (2).....:...............
23 89474—74  GUIDE, rear supporttube(2) .......................
25 89490—80 SUNTOP,complete ..............................
26 89491—80  SUPPORTTUBE,front(2) .........................
27 89492—80  CROSSOVER TUBE, upper front & rear (2)
28 89493—80 CROSSOVERTUBE, lowerfront .....................
29 89494—80  SUPPORTTUBE, upper(2)...............c.coovun...
30 89495—80 RIDGEPLATE .............. ... ..o iiiiiiiain...
3 89496—80 SUPPORTTUBE,rear(2)....................
32 89497—80  CAP, front supporttube(2) ........................
33 89498—80 COVER,suntop ................coviiiinnenann...

NOTE: Asterisk (*) indicates part is used for latest model year shown on cover.

80 to * — Classic
80 to * — Classic
80 to * — Classic
80 to * — Classic
80 to * — Classic
80 to * — Classic
80 to * — Classic
80 to * — Classic
80 to * — Classic
80 to * — Classic
80 to * — Classic
80 to * — Classic
80 to * — Classic
80 to * — Classic
80 to * — Classic
80 to * — Classic
80 to * — Classic
80 to * — Classic
80 to * — Classic
80 to * — Classic
80 to * — Classic
80 to * ~ Classic
80 to * — Classic
80 to * — Classic
80 to * — Classic
80 to * — Classic
80 to * — Classic
80 to * — Classic
80 to * — Classic
80 to * — Classic
80 to * — Classic
80 to * — Classic

123



SUPPLEMENTAL PARTS — CLASSIC

G63

RETAIL INDEX PART
PRICE NO. NO. NAME USED ON
ELECTRICAL — CLASSIC — PAGE 91

7142 LOCKWASHER, horn switch, 3/4internaltooth......... 80 — Classic
7421 LOCKWSHER, horn switch, 5/8 internaltooth . . ........ 81 to * — Classic
9857 WIRE TERMINAL, ring type - No. 10 hole - #16-22 wire .. 80 to * — Classic
9858 WIRE TERMINAL, ring type - 1/4 dia. hole - #16-22 wire . 80 to * — Classic
9862 WIRE TERMINAL, ring type - No. 10 hole - #14-16 wire .. 80 to * — Classic
9900 WIRE TERMINAL, ringtype - 1/8dia.hole ............ 80 to * — Classic
9981 CLIP, hornwiringharness . ........................ 80 to * — Classic
9930w CLAMP. .. 80 to * — Classic
10006 PLASTIC STRAP(black).............ccooieiin. .. 80 to * — Classic
53227—80 SWITCH,headlamp ......................coo.... 80 to * — Classic
53229—80  WIRING HARNESS, ignition switch to lighter, clock, fuel

gauge, light switchand hornbutton. . ................ 80 to * — Classic
67748—80  BRACKET, headlamp(2) .................coou.... 80 to * — Classic
67757—80  WIRING HARNESS, hornand lights .................. 80 to * — Classic
67762—80  MAINWIRINGHARNESS . ......................... 80 to * — Classic
67814—80  HEADLAMP,complete (2) ......................... 80 to * — Classic
67851—75  INDICATORLAMPASSEMBLY ...................... 80 — Classic
67851—81  INDICATORLAMPASSEMBLY...................... 81 to * — Classic
69000—76 HORN(lownote) ........................coou.... 80 to * — Classic
69016—76  HORN (highnote)................... ..., 80 to * — Classic
70584—69  INSULATOR, flagterminal ......................... 80 to * — Classic
70953—80  PLATE, ignition switchand choke ................... 80 to * — Classic
71425—77  IGNITION SWITCH, withkeys ...................... 80 to * — Classic
71451—78  KEY SET, ignition switch (specify number) ............ 80 to * — Classic
71518—80  SCREW, with lockwasher - ignition switch (3) . ......... 80 to * — Classic
71552—75  FACENUT,ignitionswitch. . ....................... 80 to * — Classic
71554—75  WASHER, ignitionswitch.......................... 80 to * — Classic
71807—80  SWITCH,horn ...... ... ... ... . i, 80 to * — Classic
72037—71  CONNECTOR,6socket.....................oonn... 80 to * — Classic
72038—71  SOCKET,singlepin ................. ... ......... 80 to * — Classic
72039—71  PIN,singlesocket ................ ... .. ... ... 80 to * — Classic
72041—71  CONNECTOR, SiXPiN ..o 80 to * — Classic
72043—71  CONNECTOR, singlepin........................... 80 to * — Classic
72044—71.  CONNECTOR, singlesocket . ....................... 80 to * — Classic
72275—74  CONNECTORTAB, 2terminal ....................... 80 to * — Classic
72276—74  CONNECTOR, 12pin ................. i iiiuinn... 80 to * — Classic
72277—74  CONNECTORTAB, 3terminal....................... 80 to * — Classic
76175—80  CABLE,radioantenna ............................ 80 to * — Classic

124

NOTE: Asterisk (*) indicates part is used for latest model year shown on cover.



NUMERICAL INDEX

Part No. Page Part No. Page Part No. Page | PartNo. Page | PartNo. Page
358 7 1655 71 2740 113| 3794 W 63 57
376 109 1665 W 91 2741 731 3825 39| 4036 17
515 17 1719 W 63 113| 3842 2 19

19 1764 W 35| 2751 43 7 39
33 1867 W 43| 2761 W 73 15 59
35 2072 W 91 2764 W 37 17 79
37 2073 W 63 119 19| 4042 HW 37
39| 93| 2767 P 19 71] 4062 W 47
47 2270 59| 2774 101 95| 4063 W 47
65 2339 79| 2784 69| 3854 57| 4065 47
71 2345 77 73| 3858 571 4086 2
520 W 45 2356 113} 2794 25| 3940 109 ] 4319 2
534 17 23690 65 33| 3950 65 53
19 : 71 113] 3956 23 55
41 77| 2796 W 47| 3957 i0 57
47 113 | 2808 101] 3959 65 119
103 2402 W 91| 2818 115] 3960 W 2] 4331 11
117 2413 W 113 123 11| 4333 65
551 33 2541 85| 2828 W 51 53] 4336 W 119
559 11 2585 31 55 55| 4337 W 51
41 31| 2871 W 115 63 91
51 91 123 117 119
57 2587 95| 2872 W 115 117| 4376 W 59
75 2588 W 31 123] 3962 109 119
105 2589 251 2881 W 87| 3963 W 103]| 4391 65
107 2590 W 3] 2887 W 115 3974 HW 39 73
111 2596 2 123 45| 4410 91
600 7 71 2889 105 47 101
610 33 2599 47| 3204 W 99 71| 4411 51
612 11 2603 47 101 771 4412 51
620 7 2606 113 | 3206 B 11 83| 4427 W 35
652 25 2612 77| 3233 117 103 37
990 W 93 79| 3236 B 89| 3977 109 ]| 4436 W 65
997 W 23 2614 7] 3239 K 51| 3987 T| 4451 W 2
1074 W 91 2622 93| 3427 15 33| 4710 37
1183 29 2623 W 83 99 63 47
83 2630 W 9| 3446 81 73| 4713 W 39
95 23| 3491 63 115 47
1198 7 71| 3499 99 123| 64716 W 59
13 2633 103 3560 W 75| 3991 23 119
33 2634 W 77| 3581 31 33| 4725 47

1240 W 23 2640 W i3 31 991 4733 65
1302 13 99| 3625 5] 4014 W 11 111

1304 113 2645 101 ]| 3728 65 39| 4734 15
1306 7 2648 75 95 65 15

1357 W 65 2659 2| 3765 35 69 19

71 35 113 71 29

1368 W 2 2661 W 13| 3767 8 29| 4017 7 99

7 2664 13 33 63| 4735 15

1370 W 7] 2667 85| 3775 7 65 15
113 115 13 69 19

137¢ 101 123| 3776 W 45 73 99
103 2673 29| 3787 33 115| 5405 B 59

1608 85 2685 W 35 59 123 65
121 83 87] 4020 W 45| 5406 B 65




NUMERICAL INDEX

Part No. Page | PartNo. Page | PartNo. Page | PartNo. Page | PartNo. Page
5445 W 15| 6240 B 19] 6418 B 53 89 80
15 71. 55 99 83

19| 6242 W 2 119 113 91

99 9] 6440 B 65| 6722 B 41 99

5450 C 69 25| 6568 8 65| 6732 11 101
71 291 6573 109]| 6768 93 103

5916 B 25 35| 6607 W 65| 6807 W 93 105
33 75| 6642 S 101 115

5919 63] 6253 W 17| 6678 W 65| 6809 55 123
115 19 115| 6810 B 53| 7049 109

123 87 123 6847 9| 7054 109

5924 W 37| 6255 B 73] 6684 65| 6848 9| 7061 109
5927 53| 6257 W 2] 6701 25| 6878 45| 7065 19
65 7 51| 6879 45| 7068 S

69 75 59| 6969 63 65

71| 6261 73 63| 7015 13| 7069 13

5930 W 1s 103 83 19 19
17| 6266 73 117 23 25

19 75 119 79 29

33 79| 6702 17 101 31

95 115 191 7030 W 5 31

5947 W 115 123 23| 7036 3 59
123] 6270 101 33 19 83

5962 B 17| 6311 123 35 29 89
19| 6314 W 65 55 33 95

5965 B8 17 115 59 35 99
19| 6316 W 47 69 59 101

79 91 73 65| 7112 23

5970 B 103] 6321 H 47 75 71 121
6075 W 25| 6327 B 73 77 75) 7115 13
6106 13| 6332 B 65 80 101 71
6107 B 73 73 99 115 91
6150 W 35 103 111} 123 93
59| 6333 3 115| 7038 3 101

63 17 119 7] 7118 93

79 19 123 13 95

6165 W 33 39| 6703 3 39 101
6173 B 7 53 3 47] 7124 59
13 63 7 53 63

6182 W 33 71 15 57 113
83| 6338 HB 91 17 59| 7127 65

93| 6341 B 33 29 91 69

6189 W 13 63 33 119 71
93 71 59| 7039 45 73

6192 63 73 88 57 103
771 6375 B 35 95| 7041 7] 7130 W 13

6218 W 17 39 115 11 101
19 6388 HB 3 123 23 119

51 53] 6714 W 53 45| 7142 124

113] 6403 B 65 55 591 7144 101

6220 W 37| 6405 W 31 101 63| 7149 93
119 31| 6716 35 71} 7216 109

6228 W 33] 6416 3 59 73| 7220 13
71 65 75 75 83

6229 W 115 117 79 77| 7229 W 87

126




NUMERICAL INDEX

Part No. Page | PartNo. Page | PartNo. Page | PartNo. Page Part No. Page
101 9] 7740 33 65 121

7230 91 17 65 91| 8689 7
93 19 69 119 75

7232 65 39 85| 7867 45| 8692 63
80 71 115] 7914 5 75

91 73 119 7947 11] 8854 43

7421 101 75 123 41| 8856 9
7524 5 91} 7741 65 51| 8858 47
7525 80 7686 45| 7742 65| 7960 45| 8874 9
81 59 71| 7980 43| 8997 15

81 65 87] 7988 9 15

7590 23 75 88| 7993 53 19
121 87| 7744 37 55 99

7607 57 95 39] 7995 57! 9033 41
7608 13 113 . 91| 8104 75| 9034 7
79 7688 29 103]| 8112 63| 9035 17

93 33| 7748 59| 8119 3 19

7609 63 47 63 29| 9038 7
7612 3 59 65| 8126 75| 9045 51
7 75 73| 8137 31| 9048 51

7620 31 91 75| 8141 85| 9049 51
31 93 80| 8160 85| 9070 5

59 101 91| 8161 15 9071 7

7622 53 115 101 15| 9074 5
7624 3 123 103 19| 9851 45
7] 7693 P 19| 7753 11 99 89

13| 7704 9 45| 8162 15| 9857 99

33| 7705 101 57 15 124

35| 7125 3 73 19| 9858 99

79 17 75 99 124

7626 113 19 77| 8206 73| 9862 124
76364 23 29 83| 8208 101| 9866 95
29 35 99| 8209 59| 9881 121

, 99 37 101] 8212 79| 9900 99
7638 83 39| 7754 80| 8321 59 12¢
89 65| 7775 3 63| 9902 93

95 69 53| 8480 59 95

101 71 65| 8481 59| 9903 95

120 73| 7776 117| 8483 115| 9909 95

7661 109 79| 7778 3 123| 9911 95
7664 109 113 7] 8488 59| 9914 95
7676 29| 71727 59 13| 8528 75| 9918 95
35 65 51 79| 9922 95

51 7728 47 55] 8641 59| 9923 95

101 103 119 75| 9925 95

7679 113 7729 11| 7783 3| 8683 75| 9931 95
7682 15 47 91 85| 9942 95
17 117| 7800 53 121] 9945 95

19 117 57| 8685 59| 9952 93

25| 7736 71 119 63| 9957 29

33| 7737 W 71| 7807 99 79 33

95| 7739 3 101 121| 9958 15

103 39| 7841 19] 8687 59 17

7683 3 69| 7845 57 85 19
7 71 59 101 25

127



NUMERICAL INDEX

Part No. Page | PartNo. Page | PartNo. Page | PartNo. Page | PartNo. Page

33| 11422 71]24809-71 7127715-61 25 17

95] 12009 S1 291 27715-66 25 19

9963 33| 12012 9]124811-59A 7127716-55 25129941-69A 17

35| 12015 A 7 29|27716-61 25 19

39| 12029 43124811-63 29127717-59 25]129941-79 15

9977 41} 12101 7]125785-30A 35]27720-61 25 15

9981 95| 16089-714A 3]26806-80A 31|27726-61 25 19

124| 16150-78A 3126807=-67 31]27730-67 25 99

9982 23| 16226-63A 3 31|27731-61 25]29943-74 17

39 7]26807-80 31| 27731-65 25 19

83| 16228-67 7126807-80A 31|27732-61 25129944-74 17

93 13 31[27732-63 25 19

95| 16231-70 3]126808-80 31127733-61 252994774 17

9990 W 1264 16232-70 3 3112773665 25 19

9991 A 29| 16241-70 3126811-80 3112774066 25129948-68 17

9993 83| 16524~-67A 3]26813-80 31]27760-63 25 . 19

85| 16649-67B 3 31]27761-63 27]129949-69 15

10006 3] 16780-63 3126814-79 31]27804-63 27 19
95| 20002-67 5126819-67 31]127805-63 27]130083-69A 17

124 ] 20004-67A 13]|26819-80 31]27806-63 27 19

10012 89| 20008-67 3126901=-71A 29]|27807-63 27]30083-69C 15
10016 37| 20014-67 13126903-71A 29|27808-63 27 99
39 59126905-59 29| 27809-63A 27130098-77 15

95] 22001-63 3126906-59 29]27810-63 27 17

10019 15| 22003-63 3126908-63 29127811-63 27]30110-77 15
17| 22004-63 3]26908-71A 29]|27813-63 27 17

19| 22005-63 3127020-71 29]27815-63 27130111-77 15

95| 22006-63 3127053-63 25127816-63 27 17

11000 35| 22325-63 3]27069-63A 29]|27818-66 27|30124-69 19
11001 43| 22326-63 3]127071-63 251 27819-63 27]30134-69 19
11010 11| 22327-63 3127131-66 251 27820-63 2713015169 19
11015 31| 22328-63 3127133-66 25| 27821-63 27130152-77 15
31| 22329-63 3127147-66 251 27822-63 27 17

11025 7] 22330-63 3|27158=-67A 25]|29043-71 29]130153-77 15
11027 43| 22587-63A 3127227-63 25| 29046-72 29 17
11036 39] 23703-71C 5|27248=-678 25|29078-71 29130154-77 15
11050 71 23707-78A 5127258-67 25| 29078-80 29 17
11054 11| 23708-78A 5|27259-69 25 31130201-69 19
11063 3| 23718-67 5127274=67A 25|29130-68A 3]130202-69 19
11079 43| 23732-648 9127276-66 25 29130203-69 19
11104 35| 23742-61 9127413-63 25}129130-71 29130204-69 19
37| 23747-718 9127450-36 33]29131-71 29130210-77 15

11108 91 23760-67 5]27593-66 25129132-71 29 17
9| 23962-63A 5]27595=66 25129133-71 29130216-69 19

11109 9| 24200-63 5127601-63 25129135-71 29130217-69 19
9| 24493-71A 7127674-66 251 29138-71 29130218-69 19

11110 43| 24494-80 7127688-63 25129139-71 3130351-77 15
11117 9| 24693-65 7127688-71 25 29 17
9| 24693-80 7127689-55 25]129140-72 29]30394-77 15

11206 9| 247964=67 3127691-59 25]29141-66 29 17
11211 5 65]|27693-66 25]29142-71 29 99
11410 33| 24801-70 3|27696-66 25129143-66 29]130395-77 15
11411 91| 24803-67 7127703-55 25]|29157-71 29 17
11412 59| 24804-67 7127704=66 25]|29183-67A 29 - 99
95 13]27705-66A 25]129210-67A 15]|30403-69 19




NUMERICAL INDEX

Part No. Page Part No. Page Part No. Page Part No. Page Part No. Page
30422-69 19| 31406-67 63]32953-69 103]36467-61 9141082-70 43
30441-69 19] 31407-67 63|32955-68A 103| 36516-63 9{41130-80 117
30442-77 15| 31407-80 63]32956-67 103]|36516-71 9]41131-80 117

17| 31411-65 73132957-67 103| 36534-63 9|41132-80 117
30443-77 15| 31412-72 59132959-68 103} 36535-59 9|41133-80 117

171 31414-80 63]32972-68 103]36540-61 9|41189-7¢ 43
306444-77 15| 31415-67 63]|32976-68 103]|36549-59 9141199-66A 41

17| 31418-67A 63|32978-68 103]|36553-61 9 107
30445-77 15| 31419-67 63]32979-69 103 365564-61 9 111

17| 31422-72 59|32980-67 103} 36555-61 9141204=-63A 41
30446-77 15| 31423-72 59|32983-68 103]|37084-41 17 43

17] 31430-¢8 17|32988-686 103 21 105

99 21|32994=67A 103|37584~67 45]41405-66A 49
306447-77 15] 31474-68A 21|32998-67 103]|38078-47 47]41405-70 49

17] 31474-71 17133214-67C 63]|38712-68 95|41405-71 49
30448-77 15 21]|33798~-67A 63]40494-72 33(41424-63 47

17| 31476-79 15 75| 40499-72 33 103
30449-77 15 15|133800-80 120} 40503-63 33|41427-71 47

17 19 121] 40503-68 33|41643-75 39
30453-69 19 99| 34862-618 9] 40505-72 33]141657-69 49
30456-69 19| 31551-69 21|34865-63 9]140509-63 33141659-69 49
30457-69 21| 31551-72B 15|35363-52 451 40509-67 33|41665-66 49
30458-69 21 17|36369-77 9| 40511-68 33]141723-66 49
30459-69 21 21136389-69G 21(40511-78 33]41732-66 49
30460-69 21| 31601-63a 23|36389-72G 15|40512-68A 33|41733-66 49
30461-77 15 99 171 40514-68 33141739=66 49

17| 31610-53 23 21| 40516-68 33/41747-66 49

99| 31610-68 23|36389-60G 15|40518-68 33|41763-66 49
30466-69 21 99136394-676 9] 40519-72 33|41810-64A 47
30467-69 21| 31612-47 23136397-71A 11| 40522-63 33|41811-64A 47
30468-69 21] 31620-47 23|36400-718 11 79141812-64B 47
30469-69 21| 31650-69A 7136401-67C 11]40525-67 33|41832-66 49
30482-69 21 97|36404-71 111 40527-64 27|41834-67 31
30484-69 21| 31981-658B 99|36407-59 11]40528-68 33 35
30485-69 21| 31981-80 23|36408-70 11]|40531-69  33(41841-63 47
30486-69 21 99|36410-59 11| 40532-68A 33|41844-66 49
30491-71 13| 31990-658 23|36410-71B 11]|40533-68 33[/41922-66 49
30505-47 13| 32301-47A 23|36418-70A 11}|461024-71 4¢1142269-30 37
30506-71 13| 32303-47A 23|36419-68 11} 41026-66 41]42269-70 35
30507-47A 13| 32309-69 23| 36420-67 91 4¢1032-73 43]42405-68 35
30508-71 13 99| 36426-71 11§ 41034-70 43]|42479-63A 35
30578-69 13| 32312-77 23|36429-59A 11]41036-70 43]142482-63 35
30605-48A 13 99| 36430-62 11141038-70 43)42483-63 35
30860-77 15| 32522-37 29|36431-72 111 41040-70 43142488-63B 35

17| 32585-67 13[36446-67 914104270 43]42490-67 35
30876-69 21| 32591-67C 13|36446-172 91 41045-70 43/42494-638 35
30877-77 15| 32661=70 13|36449-61A 9]41047-70 43(42501-67 35

17| 32669-47 13]|36455-80 9| 41049-70 43(42996-80 41
30901-69 21| 32670-70 13| 3645761 9 75|43017-66B 41
3106763 69| 3267664 13]|36460-61 9141050-70 43|43103-72 41
31400-67B 63| 32678-49 13|36461-74 91 41060-70 43(43104-72 41
31401-67A 63| 32724-63A 23|36462-64 9] 41064%-70 43143152-66 41
31404-80 63| 32726-30A 13|36462-67 9| 41075-73 43 43
31405-65A 173 23| 36465-80 9]141076-70 43|43156-63 41
31405-70 73| 32949-68 103|36466-61 9141080-70 43[43158-65 41




NUMERICAL INDEX

Part No. Page Part No. Page Part No. Page Part No. Page Part No. Page
43449-80 120] 47088-80A 65|50304-66 63]52630-72 73157056=-72 45
43560-35 71 647300-66A 65|50309-72 59| 52631=-72 73|57057=72 61
43568-80 71 47459-70 65150310-72 59| 53205-80 120|57058=-72 61
43600-63 41| 47524-66 67]150340-67 75153216-80A 120(57063-67 57
43600-¢5 41| 47739-63A 35]|50346-67A 75]|53227-80 124|57064-¢9 57
43610-80 120 47740=-¢3A 35|50346=-79A 75|53229-80 124|57065-67 57
43612-80 120] 47740-81 3515034769 69| 53233-72 59157066-68 57
43614-66A 41| 47741-63 35150347-80 69]|53238-72 59|57067-68 57
43637-72 45| 47744=66 47[50349-71 75| 53239-72 5915706867 57
43640-72 41| 47748-67 47|50514-70 67| 53240-72 61157070-68 57
43641-72 41} ¢7750-71 47150522-72 59| 53241-72 61|57071-68 57
4364272 45| 48158-62 83150523-72 59| 53242-72 61|57072-67 57
$3643-72 45| 48314-70 41 67| 53243-72 6115707367 57
43732-63A 41| 49079-72 33|50526-72 59153244-72B 61]57074-68 57
43733-47 87] 50205-80 120|50528-67A 63|53246=-72A 61|57075-67A 57
43734-72 41 120150529-67B 63|53256=-80 120|57075-69 57
43738-63A 41| 50223-72 59150538-72B 59|53273-80 61]57076-68 57
43810-74 45| 50225-73 67]50540-80 120|53274-80 6315707767 57
43811-74 45| 50228-72 59150562-80 120|53305-69 120|57078-67 57
43812-74 45| 50230-79 59|50563-72A 59|53307-69 120|57080-67 57
43852-72 45| 50232-80 120(50581~-72 59| 53470-71 71]157081-67 57
43853-72 45| 50241-67 75/50581=-81 120|53486=-63A 71(57082-67 57
43858-72 45| 50243-67 67150583-72 591 53487-65 71157083-80 120
43859-72 45| 50244-67 67(50972-75 51] 53488-67 71157084-67 57
43874-70 41] 50252-69A 75|52026-80 121]|53488-71 71i157088-67 57
464524=-51 39| 50252-74 75|152042-72 75| 53491-65 67157090-67 57
44908-74% 65| 50253-66B 63]|52049-63B 73 71157092-72 57
44911-63 69| 50254~-69A 75|52049-75A 73|53493~-71 71157093=-72 45
44912=-63A 69| 50255-66B 63]|52051-63C 73]|53496-617 71157202-7¢% 55

75| 50256=-65 75]152051-72 73] 53498-71 71|57203-74 55
44913=-74A 69| 50257-63A 75|52051=-75A 73|54513-66 67157204-74 51
44917-63 69| 50257-79 75152052-72 751 54513-73 67 55
464918-74 75| 50260-66B 63|52054-65A 73]|54514-66 67158011-74 79
45159-50 39| 50260-79 63152057-72 75| 54521-72 67158012-74 79
45174-51 39| 50261-80A 121]52059-72 75]54524-73 67158013-74 19
45216-49 39| 50263=-74A 75|52073-80 121 111]58014-66 77
45529-74 51| 50263-81 75152082-72 73| 54524-77 67|58015-¢6 77
45581-¢7A 53| 50264670 75|52083-72 47 109|58032-7¢% 79

55| 50267-80 120]52084-80 121|54549-72 45|58034-7¢4 79
45584-63C 53| 50269-81 75152085-80 75| 54563-72 45158044-74 79

55| 50270-74 75]152088~-72 73] 54566-73 67]58054-7¢ 79
45593-70 51| 50271-65 67]152095-81 73] 54620-72 45|58059-7¢4 79
45594-70 51| 50275=66 67152106-63 73] 54622-72 45158060-74 79
45599-63 51| 50275-67 73]152107=¢3 73] 564635-67 45|58103-7¢ 79
45599-70 51 75152107-72 73157011-74 55158105-74 79
45630-70 51| 50277-67 67152134-63 73157012-71 51]58108-74 19
45632-70 51| 50278=-67A 75|52134-72A 73|57014-71 51158174-74 79
45652-74 51| 50279-67A 75|52135-63 73] 57021~74 55158175-74 79
46047~-70 51| 50280-63A 75|52135-72A 73|57022-72 61]59158-79 121
46049-63A 51| 50281-67 75152136-80 75| 57026=¢7 53|59245-72 61
46201-52 51| 50288-80 121]52165-81 73 55]59598-69 75
46939-80 63| 50289-80 121(52187-81 73| 57043-72 45159607-64A 75
47017-75 65| 50290-80 121|52188-81 731 57044-72 45159794~-69A 75
47017-80A 65| 50302-79 63|52189-81 73157048-72 45160031-¢1 23
$7088=-75 65| 50303-66A 63]52328-81 73] 57055-72 45]161094-75 85

130




NUMERICAL INDEX

Part No. Page Part No. Page | PartNo. Page | PartNo. Page Part No. Page
61103-59A 83 73168566-60 93| 70589-69 95]175024-80 120
61114-48 83| 64511~-63 77168570-63 93] 70951-79 27175026-80 120
61117-71A 85| 65200-79 81]168571-63 93 61]75031-80 121
61135-57 37| 65231~-71A 80|68572-64A 93 101|75032-80 120
61242-80A 121)] 65247-79A 80]68586=-63 93] 70953-80 120]76175-80 124
61246-70 83 81]69000-76 124 124|77100-80 120
61247-75 85| 65267-63 80169016=-76 124 71090-64 93177101-80 120
61248-75 85 81[69117-65 91171425-77 124|82004~724 117
61251-75 85| 65273-68 80]69125-65 91]71451-78 1241862005-72A 117
61252-75 85 81]69149-65 91]71470-63D0 99|82007-74¢ 117
61252-80 85| 65457-67A 80]|70013-67A 97 101182008~-74¢ 117
61300-75 75 81|70015-72 97| 71486=-65 101|82009-70A 117
61300-79A 75| 66006-71 87170015-75 97| 71495-72 101}82011-70 117
61301-75 85] 66015-63 87|70015-7¢ 97| 71496-65 101|82012-70 117
61301-79 85| 66086=-80 88| 70016-65A 91(714¢98=-70 101}82013-70 117
61301-81 85 99 97| 71506-63 99182014-70 117
61304-75 85| 66322-75 87| 70022-72 83 101|82¢15-70 117
61305-75 85| 66323-80 88| 70046~-72 971 71509-70 331|82702-78 111
61306-75 85| 66387-64 29| 70046-75 97 99182703-78 111
61307-75 75 87]|70046=76 97171510-70 338270478 111

85| 66388-64 87]70046-80 97| 71514-68A 99(82705-78 111
61308-75 85 88| 70164-69 97 101]182706-78 111
61309-75 85| 66457-68 87 991 71518=-80 124|82707-78A 41
61310-75 85| 66461-68 87 103 71523-64%4 101 111
61322-80 83| 66461-71 87170192=-67 971 71524-59A 101}82708-78 111

121 66469-75 87]70193-63A 97]|71532-72 101|82712-78 111
613264=-80 121] 67075=-57A 37|70193-66 97| 71552-75 124|82713-78 111
61329-80 121} 67713-59 91]|70196-69 97| 71554-75 124|82717-78 111
61528-79 85| 67714-59 91|70196-80 97| 71762-75 99182723-78 111
61529-79 85| 67714-63 91 99 101182724-78 111
61605-36 3] 67715-59 91(70227-80 99| 71765-75 101|82728-78 111
61771-72 61| 67717=-65A 91|70236-80 99| 71793-71 33182729-78 111

63| 67719-63 91170299-69 93 71795-63A 23|82730-78 111
61810-75 85| 67725-63 91]|70317-69 93] 71804=-65 103}82731-78 111
61810-79 85| 67745-63 91170327-69 93| 71807-80 124|82732-78 111
61810-81 85| 67748-80 124|70351-72 971 72002-51 37182733-78 111
61812-75 85| 67753-63 91 99 101}82734-78 111
61813-80 121 67757-80 124{70410-67 83| 72037-71 124|82735-78 111
62284=-67 83| 67762-80 124|70450-67A 97|72038-71 124 82736-78 111
62285-63 83| 67814=80 124|70458=67 971 72039-71 124|82737-78 111
62288-67 83| 67826-55  43|704¢58-80 97|72041-71 124(82749-78 111
62289=63 83| 67830~-59 71 99| 72043-71 124|82750-78 111
62346-75 85| 68102-64 91]|70480-68 97| 72044-71 124}82770-78 111
62350-¢3 83] 68103-6¢% 91|70551-69 97]|72275-74¢ 124(82772-78 111

85| 68104-64 91]70552-69 97| 72276-74¢ 124|82803-77 109
63500-68 27| 68106-67 91]|70553=-69 97| 72277-74¢ 124|82805-73 107

83| 68125-59A 91|70554-69 97| 73074-61 117|82807-78A 111

85 93]|70555-69 97| 73092-618 35|82823-67 105
63501-¢8 27| 68165-64 91|70556-71 97 39 107

83| 6£8166-64% 91]70558~-71 97| 73092-81 35182844~-63A 105
63509-75 85| £8521-63 93]170559-71 97| 74509-76 99 107
64001-72A 63| 685¢3-64A 93|70576-68 93 101182872-63A 105
64003-67 63| 68552-70 93 95| 74511-65 101]|82872=-67A 105
64004-¢7 63| 68564-60 93]70584-69 95| 74592-68 99182874-63A 105
64009-63 63| 68565-60 93 124 101182874=-67A 105

131



NUMERICAL INDEX

132

Part No. Page Part No. Page Part No. Page Part No. Page Part No. Page
82876-73 107 107|83157-77 109 123
82878=-73 107]| 83099-63A 105|83162-63 105|89467-74¢ 115
82948-73 107 107|83163-63A 105|89470-74 115
111| 83100-63 105 107 89472-74¢ 115
83004-72 67] 83100-73 107}83165-73 107 123
83032-73 105| 83102-63 105183200-77 109|894¢74-74¢ 115
107| 83103-73 107|83201-77 109 123
111 111183202-77 109|89475-74 115
§3033-73 105| 83104=-73 107|83203-77 109)189476=-74 115
107 111|83204=-77 109|89490-80C 123
111] 83106-63A 105|83205-77 109|89491-80 123
83034-73 105 107|83206=-77 109|89492-80 123
107 111|183207-77 109|89493-80 123
111| 83108=-63 105183208-77 109|89494-80 123
83035-73 105 107|183209-77 109|89495-80 123
107| 83109-77 109(83210-77 109|89496-80 123
1111 83112-63A 105(83566=-51 37|89497-80 123
83039-73 107 107|83961-63A 41| 89498-80 123
83040-63 105 111183975-37A 51|91057-74¢ 119
83041-73 107] 83113-66 105185210-42A 3]91058-7¢ 119
83042-73 107] 83113-73 107 67]91059-74 119
83043-73 107| 83115-73 107|85213-4¢2A 67|91064=-74¢ 119
83044=77 109| 83117-77 109|88699-72A 61]191065-74 119
83046-77 109| 8311973 107|&8700-72 61]191070-70 119
" 83049-77 109]| 83121-77 109|89400-63D 113|91071-70 119
83051-63 105| 83122-77 109|89402-65 113|91072-70 119
111 83123-77 109]|89403-65 113|91083-70 119
83051-73 107 83124-77 109|89407-63 113]|91810-63A 95
83052-77 109 83125-73 107|89410-65A 113|91813-63 95
83053-63A 105 111189412-68 113]|91818-68 95
107) 83126~73 107|89416-63A 113|91847-63A 83
83054-77 109| 83127-77 109|89417-68 113 85
83056-77 109| 83128=77 109|89418-63 113]|.91872-65B 117
83072=-73 105| 83129-77 109|/89419-65A 113]|91887-48 117
107 83130-77 109]189420-65A 113|91890-48 117
1111 83131-63 105|89421-65 113
83073-73 105 107189423-64 113
107 111189424-63 113
111] 83132-63A 105|89426-65 113
83074-73 105 1071 89428-638 113
107 111189432-63A 113
111] 83133-63A 105]189440-74 115
83084-173 41 107|89441-74¢ 115
107 111}189444-74¢ 115
§3087-73 107| 63134-63A 105|89447-74 115
83090-77 109 107189450-74¢ 115
83091-77 .109| 83136-77 109|89451-7¢ 115
83092-77 109| 83138-77 109|89456-74 115
83093-77 109] 83143-75 107]|89457-74¢ 115
83094=-77 109] 83148-77 109|89458-74¢ 115
83096-63A 105]| 83151-77 109)89461-74 115
107| 83153-77 41]|89464-74 115
83097-63A 105 109|89465-74 115
107] 83155-77 109 123
83098-63A 105| 83156-77 109|189466=-74 115






COLUMBIA X..

Columbia ParCar Corp.

350 N. Dewey ¢ P.O.Box 30 « Reedsburg, WI 53959
Phone (608) 524-8888 « Toll Free 1 (800) 222-4653 « Fax (608) 524-8380
Web www.parcar.com ¢ E-Mail info@parcar.com

©Copyright 1999, Columbia ParCar Corp.
All rights reserved. Printed in USA



	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	

